YANMAR PARTS CATALOG

0CS10-M52102EN

Last update May., 2017




PREFACE

1. This Parts Catalog carries Yanmar excavator (crawler back-hoe) SV08-1A for
U.S.A. ,Australia, Korea & New Zealand.
(M/# 14001)

2. Parts catalog history

Model Published Remarks

Vehicle SV08-1A (US, AS, KR)

1st edition Feb., 2008 Disuse old edition
Engine 2TE67L-BV3
Vehicle SV08-1A (US, AS, KR)

1st revised Jul., 2014 Disuse old edition
Engine 2TE67L-BV3

. Vehicle SV08-1A (US, AS, KR, NZ)

2nd revised : Mar., 2016

Engine 2TE67L-BV3

3. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified
i ['lustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use

in repairing causes such as an early breakage, for instance.

0CS10-M52102 SV08-1A(US, AS, KR, NZ)




VEHICLE PAINTED COLOR(TO M17000)

::4::::,: [y PATRR ) @ @ > W W M W
. e S\ M S|5lg |8
SN s ] \ /% |
W// Sll2]8|88
\ NEHEE
NS // =izl |
@ ) Y

‘v//// < o~

I %///// © 0 © E
S - T M .w“ w :
N EANCENNE N ¥ |

[T

0CS10-M52102 SV08-1A(US, AS, KR, NZ)



VEHICLE PAINTED COLOR (FROM M17001 TO MAFO000)

ﬂ/-//r

2R

(=2
<t

®
©

——

/ba\ ,///

VNNAN

N
],
\

s r \ T v\,ﬂ..w. 8
=7 l//l‘ 8
S

=

AW ,/

ﬁ
{\

\
\

X\
NN

o
~N

”“mmp

X

lllllll MO
—~

o\

® ®

~ -
i, | ﬂ A
-------- ol A’
".#".".".“.“.".m .........................
S VRV
Y
[=2]
<

Paint Part No.

SPRAY

977620-41002

TOR-94800490

TOR-90000004

4L Can

977620-41001

TOR-91390000

TOR-91000002

16L Can

Painted Color

Desc-
ription

7/////% YANMAR Turmeric Yel low

SEEEEEEEE | YANMAR Navy Gray

T vaoag ea 2

Color
Code

2R

49

0

0CS10-M52102 SV08-1A(US, AS, KR, NZ)



VEHICLE PAINTED COLOR (FROM MAFOOT1)

\

® —_Wa/
®
S

NN

&

RS Vg (Bl

I 7

® ®

SPRAY

977620-41002

TOR-94800490

TOR-90000004

Paint Part No.

4L Can

977620-41001

TOR-91390000

TOR-91000002

16L Can

e A

mwmmmmmmnnwmmmwmmmmmmummummmmm A

Elba s Cetiacs W20
.

\\uuuwanwsus

En e

% e

Painted Color

Desc-

ription

7 | YA Turmeric Yel low

SIS YANMAR Navy Gray

T vaooag ea 2

Color

Code

2R

49

10

0CS10-M52102 SV08-1A(US, AS, KR, NZ)



PICTURESQUE INDEX(1) - - - MAIN PARTS

1. LABEL & ACCESSORY
3. ELECTRICAL PARTS
Fig. 11~13 {0

Fig. 1~4,77,82~84
5. CONTROL EQUIPMENT

12. OPTIONAL & KIT
Fig. 74

Fig. 16~27
REAR
10. HYDRAULIC OIL PIPING — 7. AROUND SEAT
Fig 52~62 Fig.31~33

2. ENGINE RELATED

Fig.5~10, 68

8. BONNET

Fig. 34

6. FRAME

Fig.28~30, 78

4. TRAVELING
Fig. 14,15, 75

11. IMPLEMENT
Fig. 63~67

9. HYDRAULIG OIL EQUIPMENT
Fig. 35~51,69~73,76, 79~81

0CS10-M52102 SV08-1A(US, AS, KR, NZ)



PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

HYD. OIL PIPING Fig. 52~61
HYD. OIL PUMP & JOINT Fig. 35 Eégi:::ifzsssfi::

|CONTROL VALVE Fig. 47~49,71~173, 719~381

RIGHT

% [SWING CYLINDER Fig. 39

|BOOM CYLINDER Fig. 36

REAR

ARM CYLINDER Fig. 37

| TRAVEL NOTOR Fig. 43|

|VARIABLE LEG CYLINDER Fig. 41, 42|

|BLADE CYLINDER Fig. 40

HYD. OIL TANK Fig.51|

BUCKET CYLINDER Fig. 38] TURNING MOTOR Fig. 44,76 | [SWIVEL JOINT Fig. 45, 46, 69, 70| LEFT

CHECK VALVE Fig.50

0CS10-M52102 SV08-1A(US, AS, KR, NZ)



Contents

0CS10-M52102

Fig. No. Fig. Name Fig. No. Fig. Name
LABEL & ACCESSORY TRAVELING
1. LABEL(VARIABLE LEG)(ARM TYPE)(TO MAFO000) 14. SPROCKET & TRACK ROLLER(Y SPEC.)
82. (1A)LABEL(VARIABLE LEG)(ARM TYPE)(FROM MAF001) 75. (14A)TRACK ROLLER(S SPEC.)
77. (1B)LABEL(VARIABLE LEG)(SLIDE TYPE)(TO MAF000) 15. CRAWLER, IDLER & ADJUST

83. (1C)LABEL(VARIABLE LEG)(SLIDE TYPE)(FROM MAF001)

2. LABEL(KR)(TO MAF000) CONTROL EQUIPMENT
84. (2A)LABEL(KR)(FROM MAF001) 16. LINK STAND

3. LABEL(SAFETY) 17. STOPPER

4. ACCESSORY 18. OPERATION LEVER(RIGHT)(US, AS, N2)

19. OPERATION LEVER(RIGHT)(KR)

ENGINE RELATED 20. OPERATION LEVER(LEFT)(US, AS, N2)
5. MUFFLER & AIR CLEANER 21. OPERATION LEVER(LEFT)(KR)
6. ACCELERATOR 22. TRAVEL LEVER & BLADE LEVER(US, AS, NZ)
7. ENGINE MOUNT(US, AS : TO M18847, KR : TO M14655) 23. TRAVEL LEVER & BLADE LEVER(KR)
68. (7TA)ENGINE MOUNT(US, AS, NZ : FROM M18848, KR : FROM M14656) 24. LINK
8. RADIATOR & MOUNT 25. SWING PEDAL
9. FUEL TANK 26. P.T.O. PEDAL
10. FUEL PIPING 27. VARIABLE LEG LEVER
ELECTRICAL PARTS FRAME
11. BATTERY 28. TRAVEL FRAME(VARIABLE LEG : ARM TYPE)
12. WIRING 78. (28A)TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)(AS, NZ)
13. EQUIPMENT 29. TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)(KR)

30. TURNING FRAME & TURNING BEARING



Fig. No

Contents

. Fig. Name

AROUND SEAT

31
32

33

BONNET
34

HYDRAUL

35

36.
37.
38.
39.
40.
41.
42.
43.
44,
76.
45.
70.
46.
69.

47.

. STEP & TURNING LOCK
. SEAT & SEAT MOUNT

. ROPS & SEAT BELT

. BONNET

IC OIL EQUIPMENT

. HYDRAULIC PUMP & JOINT

BOOM CYLINDER

ARM CYLINDER

BUCKET CYLINDER

SWING CYLINDER

BLADE CYLINDER

VARIABLE LEG CYLINDER(ARM TYPE)

VARIABLE LEG CYLINDER(SLIDE TYPE)

TRAVEL MOTOR

TURNING MOTOR(N SPEC.)(TO M19874)

(44A)TURNING MOTOR(E SPEC.)(FROM M19875)

SWIVEL JOINT(Y SPEC.)(VARIABLE LEG : ARM TYPE)(TO M17687)
(45A)SWIVEL JOINT(N SPEC.)(VARIABLE LEG : ARM TYPE)(FROM M17688)
SWIVEL JOINT(Y SPEC.)(VARIABLE LEG : SLIDE TYPE)(TO M17682)
(46A)SWIVEL JOINT(N SPEC.)(VARIABLE LEG : SLIDE TYPE)(FROM M17683)

CONTROL VALVE(1/3)(VARIABLE LEG : ARM TYPE)

Fig. No.
48.
49.
50.
51.
71.
72.
73.
79.
80.

81.

0CS10-M52102

Fig. Name
CONTROL VALVE(2/3)(VARIABLE LEG : ARM TYPE)
CONTROL VALVE(3/3)(VARIABLE LEG : ARM TYPE)
CHECK VALVE
HYD. OIL TANK
CONTROL VALVE(1/3)(KR)
CONTROL VALVE(2/3)(KR)
CONTROL VALVE(3/3)(KR)
CONTROL VALVE(1/3)(VARIABLE LEG : SLIDE TYPE)
CONTROL VALVE(2/3)(VARIABLE LEG : SLIDE TYPE)

CONTROL VALVE(3/3)(VARIABLE LEG : SLIDE TYPE)

HYDRAULIC OIL PIPING

52.

53.

54.

55.

56.

57.

58.

59.

60.

61.

62.

TANK - PUMP - CONTROL VALVE
CONTROL VALVE - TURNING MOTOR & SWING CYLINDER
CONTROL VALVE - SWIVEL JOINT(VARIABLE LEG : ARM TYPE)
CONTROL VALVE - SWIVEL JOINT(VARIABLE LEG : SLIDE TYPE)
RETURN

P.T.O.(FRAME END)

TRAVEL FRAME(VARIABLE LEG : ARM TYPE)

TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)

BOOM

P.T.0.(BOOM END)

GREASING



Contents

0CS10-M52102

Fig. No. Fig. Name Fig. No. Fig. Name
IMPLEMENT
63. BOOM & BOOM BRACKET
64. ARM
65. BUCKET ARM & LINK
66. BUCKET

67. BLADE

OPTIONAL & KIT

74. LABEL KIT(FOR CANADA)(OPTIONAL)



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.1

Fig.1. LABEL(VARIABLE LEG)(ARM TYPE)(TO MAF000) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
4 1 1 172A82-03060  SET,LABEL SV08-1A US 1 1 1
1-1 1  172A82-03061  LABEL KIT,SV08-1A UY 1 1 1 s
4 \@ 34 40 41 2] 21 26 1 ING. 2~49. (A=M17001) (B=M17001)
46 1 2 2 172472-03141  LABEL, SUPPORT 11 1
38& = 28 Y 4 3 2 172446-03160  LABEL 101 1
20— 31 2 172A82-03160  LABEL,FRONT EMBLEM 11 1 s
17 E - }% VIEWED FRON © (A=M17001) (B=M17001)
4 2 172A64-03700  LABEL, START SWITCH 1 1 1
VIEWED FRON () VIEWED FROM (BONNET INSIDE) 5 2 172446-03170  LABEL 11 1
49 32 5-1 2  172A82-03170  LABEL,REAR EMBLEM 1 1 1 S
5 g RIGHT OF BONNET INSIDE (A=M17001) (B=M17001)
6 2 172A29-03180  LABEL,S.STRIPE L 1 1 1
6-1 2 172A82-03180  LABEL,SIDE L 1 1 1 s
(A=M17001) (B=M17001)
VIEWED FROM (D)  VIEWED FROM (B) 7 2 172A29-03190  LABEL,S.STRIPER 11 1
7-1 2 172A82-03190  LABEL,SIDE R 1 1 1 s
(A=M17001) (B=M17001)
[ﬂNERE gigg”'o" ] 48 8 2 172A38-03201  LABEL, SUB TANK 11 1
9 2  172A55-03310  LABEL, BRAND 450 2 2 2
9-1 2 172A86-03310  LABEL,YANMAR 2 2 2 s
(A=M17001) (B=M17001)
AIR GLEANER 10 2 172A38:03211  LABEL, ANTI-FREEZING 11 1
1 2 172446-03240  LABEL 1 1 1
12 2 172433-03251  LABEL, SWING LOCK US 1 1 1
13 2 172437-03252  TAG ASSY, CAUTION 1 1 1
14 2 172183-03280  LABEL, LOCK 1 1 1
15 2 172463-03290  LABEL, HYD.OIL 11 1
16 2 172137-03300  LABEL, TURNING LOCK 1 1 1
17 2 172437-03312  LABEL, SLOPE 1 1 1
18 2 172437-03322  LABEL, RESEVOIR 11 1
19 2 172462-03320  LABEL, RADIATOR 1 1 1
20 2 172437-03343  LABEL, TRANSPORT 11 1
21 2 172437-03361  LABEL, BATTERY 11 1
22 2 172437-03372  LABEL, NEUTRAL 1 1 1
23 2 172437-03381  LABEL, SWING AREA 1 1 1
23-1 2 172A64-03380  LABEL,SWING AREA US 11 1 N
(A=M15145) (B=M15145)
24 2 172437-03391  LABEL, RADIATOR 1 1 1
25 2 172437-03402  LABEL, ENGINE COVER 1 1 1
26 2 172A36-03411 LABEL, ENGINE ROOM 1 1 1
27 2 172437-03422  LABEL, MUFFLER 1 1 1
28 2 172437-03432  LABEL, STEERING 11 1
29 2 172437-03441  LABEL, ROPS 1 1 1
30 2 172437-03451  LABEL, SEAT BELT 1 1 1
MACHINE SERIAL No. 31 2 172437-03461  LABEL, BOOM 2 2 2
?ﬂ%"%’l‘g' ngAﬂa',j?E" 32 2 17243703501  LABEL, FUEL 1 1 1
33 2 17243703511  LABEL, HOOK 3 3 3
34 2 172437-03601  LABEL, 2-WAY US 11 1
Técg{xﬁpgg"m%"& 35 2 172446-03632  LABEL, HUSE US 1 1 1
THIS LOCATION. 36 2 172446-03640 LABEL,GREASE E 1 1 1
37 2 172446-03652  LABEL, VARIABLE US 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.1

Fig.1. LABEL(VARIABLE LEG)(ARM TYPE)(TO MAF000) E‘B\;zgggjﬁgg EE;;SVOB-M(NZ)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

4\@ 38 2 172A82-03700  LABEL,SPECIFICATION 1 1 1
39 2 172446-03711  LABEL, LIFT US 11 1
# 34 40 4 a2t % 1 INC. 2~49. 40 2 172A29-03720  LABEL,OIL & WATER US 11 1
46 1 41 2 172A82-03730  LABEL,LIFT US 11 1
38& = 28 Y 4 42 2 172A29-03740  LABEL, PINCH ROPS 2 2 2
20— 43 2 172A29-03750 LABEL, FOLDING ROPS 1 1 1
17— }% 44 2 172A29-03760  LABEL, MANUAL US 1 1 1
VIEWED FROM (©) 45 2 172A29-03800 LABEL, GREASE US 11 1
VIEWED FROM @ VIEWED FROM (BONNET INSIDE) 46 2 172A29-03810 LABEL, LEVER LOCK US 1 1 1
49 32 47 2 172A29-03820  LABEL,PATTERN CHANGE 1 1 1
%k 8 RIGHT OF BNET INSIDE 48 2 172125-03951  LABEL, AIR CLEANER 1 1 1
49 2 114110-07760  LABEL, FUEL CAUTION 1 1 1
49-1 2 114110-07761  LABEL, FUEL OIL CAUT 1 1 1 S
(A=M17001) (B=M17001)
VIEWED FRoM ()  VIEWED FRoM () 52 1 172A88-03050 EMBLEM ASSY 11 1 w
(A=M17001) (B=M17001)

IN THE OPERATION 48
MANUAL CASE

AIR CLEANER

MACHINE SERIAL No.

ENGINE No. IS STAMPED
INTO THIS LOCATION.

MACHINE SERIAL No.
IS STAMPED INTO
THIS LOGATION.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.82

Fig.82. (1A)LABEL(VARIABLE LEG)(ARM TYPE)(FROM MAF001) Ve 1hAS) E:sv0102
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' |

@ B € O E @

4\@ 1 1 172A82-03062 LABEL KIT,SV08-1A US 1 1 1
2 2 17247203141  LABEL, SUPPORT 1 1 1

4 34 40 41 2 2l 26 1 ING. 2~49. 3 2 172A86-03720  LABEL,YANMAR 200 B 11 1
46 1 4 2 172A64-03700  LABEL, START SWITCH 11 1
33~-=. 28 y 2 5 2 172A82-03790  LABEL,REAR 1 1 1
20— 6 2  172A82-03470  LABEL,MODEL SV08 2 2 2
17—E N }% 7 2 172B04-03970  LABEL, REFLECTOR S 2 2 2
VIEWED FRON (©) 8 2 172A38-03201  LABEL, SUB TANK 11 1

VIEWED FROM @ VIEWED FROM (BONNET INSIDE) 9 2  172A86-03770 LABEL,YANMAR 355 B 2 2 2
49 32 10 2 172A38-03211  LABEL, ANTI-FREEZING 1 1 1

%5 g RIGHT OF BONNET INSIDE 1 2 17244603240  LABEL 1 1 1

12 2 172433-03251  LABEL, SWING LOCK US 11 1

13 2 172437-03252  TAG ASSY, CAUTION 1 1 1

14 2 172183-03280  LABEL, LOCK 1 1 1

VIEWED FROM (D)  VIEWED FROM (B) 15 2 172463-03290  LABEL, HYD.OIL 1 1 1

16 2 172137-03300  LABEL, TURNING LOCK 1 1 1

17 2 172437-03312  LABEL, SLOPE 1 1 1

e ORCATION ] 48 18 2 172437-03322 _ LABEL, RESEVOIR 11 1

19 2 172462-03320  LABEL, RADIATOR 1 1 1

20 2 172437-03343  LABEL, TRANSPORT 1 1 1

21 2 172437-03361  LABEL, BATTERY 11 1

AIR CLEANER 22 2 172437-03372  LABEL, NEUTRAL 11 1

23 2 172A64-03380  LABEL,SWING AREA US 1 1 1

24 2 172437-03391  LABEL, RADIATOR 11 1

25 2 172437-03402  LABEL, ENGINE COVER 1 1 1

26 2 172A36-03411  LABEL, ENGINE ROOM 1 1 1

27 2 172437-03422  LABEL, MUFFLER 1 1 1

28 2 172437-03432  LABEL, STEERING 1 1 1

29 2 172437-03441  LABEL, ROPS 1 1 1

30 2 172437-03451  LABEL, SEAT BELT 11 1

31 2 172437-03461  LABEL, BOOM 2 2 2

32 2 172437-03501  LABEL, FUEL 1 1 1

33 2 17243703511  LABEL, HOOK 3 3 3

34 2 172437-03601  LABEL, 2-WAY US 1 1 1

35 2 172446-03632  LABEL, HUSE US 1 1 1

36 2 172446-03640  LABEL,GREASE E 11 1

37 2 17244603652  LABEL, VARIABLE US 1 1 1

38 2 172A82-03700  LABEL,SPECIFICATION 1 1 1

39 2 172446-03711  LABEL, LIFT US 11 1

40 2 172A29-03720  LABEL,OIL & WATER US 1 1 1

41 2 172A82-03730  LABEL,LIFT US 1 1 1

42 2 172A29-03740  LABEL, PINCH ROPS 2 2 2

43 2 172A29-03750  LABEL, FOLDING ROPS 1 1 1

44 2 172A29-03760  LABEL, MANUAL US 1 1 1

MACHINE SERIAL No. 45 2 172A29-03800  LABEL, GREASE US 11 1

%u%”%,’,‘g- ngg}g’,f’“ 46 2 172A29-03810  LABEL, LEVER LOCK US 1 1 1

47 2 172A29-03820  LABEL,PATTERN CHANGE 1 1 1

48 2 17212503951  LABEL, AIR CLEANER 1 1 1

TQCQ}KEPEER:%N& 49 2 114110-07761  LABEL, FUEL OIL CAUT 1 1 1

THIS LOCATION. 52 1 172A88-03010 EMBLEMASSY,FY S1Y 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.77
Fig.77. (1B)LABEL(VARIABLE LEG)(SLIDE TYPE)(TO MAF000) (A=5V0B1AUS) (0)=SV08-1A(NZ)

(B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @

37\@ 1 1  172A82-03090  LABEL KIT,SV08-1AUYS 1 1
2 2 17247203141  LABEL, SUPPORT 1 1
# 34 40 4 a2t % 1 INC. 2~49. 3 2 172A82-03160 LABEL,FRONT EMBLEM 1 1
46 1 4 2 172A82-03170  LABEL,REAR EMBLEM 1 1
38& = 28 Y 4 5 2 172448-03180  LABEL,W/S OPERATION 1 1
20— | 6 2 172A82-03180 LABEL,SIDE L 1 1
16— }; 22 2% o 7 2  172A82-03190 LABEL,SIDE R 1 1
VIEWED FROM (©) 8 2 172A38-03201  LABEL, SUB TANK 1 1
VIEWED FROM @ VIEWED FROM (BONNET INSIDE) 9 2 172A38-03211 LABEL, ANTI-FREEZING 1 1
49 32 10 2 172480-03220  LAVEL,GREASING 1 1
3% 8 RIGHT OF BONNET INSIDE 1 2 172433-03251  LABEL, SWING LOCK US 1 1
12 2 172437-03252  TAG ASSY, CAUTION 1 1
13 2 172183-03280  LABEL, LOCK 1 1
14 2 172463-03290  LABEL, HYD.OIL 1 1
VIEWED FROW (D) VIEWED FRoW @) 15 2 172137-03300  LABEL, TURNING LOCK 1 1
16 2 172437-03312  LABEL, SLOPE 1 1
17 2 172A86-03310  LABEL,YANMAR 2 2
[ﬂNERE gigg”'o" ] 48 18 2 172437-03322  LABEL, RESEVOIR 1 1
19 2 172462-03320  LABEL, RADIATOR 1 1
20 2 172437-03343  LABEL, TRANSPORT 1 1
21 2 172437-03361  LABEL, BATTERY 1 1
AIR GLEANER 22 2 172437-03372  LABEL, NEUTRAL 1 1
23 2 172A64-03380  LABEL,SWING AREA US 1 1
24 2 172437-03391  LABEL, RADIATOR 1 1
25 2 172437-03402  LABEL, ENGINE COVER 1 1
26 2 172A36-03411  LABEL, ENGINE ROOM 1 1
27 2 172437-03422  LABEL, MUFFLER 1 1
28 2 172437-03432  LABEL, STEERING 1 1
29 2 172437-03441  LABEL, ROPS 1 1
30 2 172437-03451  LABEL, SEAT BELT 1 1
31 2 172437-03461  LABEL, BOOM 2 2
32 2 172437-03501  LABEL, FUEL 1 1
33 2 17243703511  LABEL, HOOK 3 3
34 2 172437-03601  LABEL, 2-WAY US 1 1
35 2 172446-03632  LABEL, HUSE US 1 1
36 2 172446-03652  LABEL, VARIABLE US 1 1
37 2 172A64-03700  LABEL, START SWITCH 1 1
38 2 172A82-03710  LABEL,SPECIFICATION 1 1
39 2 172446-03711  LABEL, LIFT US 1 1
40 2 172A29-03720  LABEL,OIL & WATER US 1 1
41 2 172A82-03730  LABEL,LIFT US 1 1
42 2 172A29-03740  LABEL, PINCH ROPS 2 2
43 2 172A29-03750  LABEL, FOLDING ROPS 1 1
44 2 172A29-03760  LABEL, MANUAL US 1 1
MACHINE SERIAL No. 45 2 172A29-03800  LABEL, GREASE US 1 1
?ﬂ%"%’l'g L5§A$}3',1?ED 46 2 172A29-03810  LABEL, LEVER LOCK US 1 1
47 2 172A29-03820  LABEL,PATTERN CHANGE 1 1
48 2 17212503951  LABEL, AIR CLEANER 1 1
Técg{xﬁpgg"m%"& 49 2 114110-07761  LABEL, FUEL OIL CAUT 1 1
THIS LOCATION. 52 1 172A88-03050 EMBLEMASSY 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102 Fig.83

Fig.83. (1C)LABEL(VARIABLE LEG)(SLIDE TYPE)(FROM MAF001) B evop1AtS) (QSvosAtD
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @

37\@ 1 1 172A82-03091  LABEL KIT,SV08 US-SD 1 1
2 2 17247203141  LABEL, SUPPORT 1 1
4 34 40 41 2 2l 26 1 ING. 2~49. 3 2 172A86-03720  LABEL,YANMAR 200 B 1 1
46 1 4 2 172A82-03790  LABEL,REAR 1 1
33~-=. 28 y 2 5 2 172448-03180  LABEL,W/S OPERATION 1 1
20— 6 2 172A82-03470  LABEL,MODEL SV08 2 2
16—E N }é 7 2 172B04-03970  LABEL, REFLECTOR S 2 2
VIEWED FRON (©) 8 2 172A38-03201  LABEL, SUB TANK 1 1
VIEWED FROM @ VIEWED FROM (BONNET INSIDE) 9 2 172A38-03211 LABEL, ANTI-FREEZING 1 1
49 32 10 2 172480-03220  LAVEL,GREASING 1 1
%5 g RIGHT OF BONNET INSIDE 1 2 172433-03251  LABEL, SWING LOCK US 1 1
12 2 172437-03252  TAG ASSY, CAUTION 1 1
13 2 172183-03280  LABEL, LOCK 1 1
14 2 172463-03290  LABEL, HYD.OIL 1 1
VIEWED FROM (D)  VIEWED FROM (B) 15 2 172137-03300  LABEL, TURNING LOCK 1 1
16 2 172437-03312  LABEL, SLOPE 1 1
17 2 172A86-03770  LABEL,YANMAR 355 B 2 2
e ORCATION ] 48 18 2 172437-03322 _ LABEL, RESEVOIR 1 1
19 2 172462-03320  LABEL, RADIATOR 1 1
20 2 172437-03343  LABEL, TRANSPORT 1 1
21 2 172437-03361  LABEL, BATTERY 1 1
AIR CLEANER 22 2 172437-03372  LABEL, NEUTRAL 1 1
23 2 172A64-03380  LABEL,SWING AREA US 1 1
24 2 172437-03391  LABEL, RADIATOR 1 1
25 2 172437-03402  LABEL, ENGINE COVER 1 1
26 2 172A36-03411  LABEL, ENGINE ROOM 1 1
27 2 172437-03422  LABEL, MUFFLER 1 1
28 2 172437-03432  LABEL, STEERING 1 1
29 2 172437-03441  LABEL, ROPS 1 1
30 2 172437-03451  LABEL, SEAT BELT 1 1
31 2 172437-03461  LABEL, BOOM 2 2
32 2 17243703501  LABEL, FUEL 1 1
33 2 17243703511  LABEL, HOOK 3 3
34 2 172437-03601  LABEL, 2-WAY US 1 1
35 2 172446-03632  LABEL, HUSE US 1 1
36 2 172446-03652  LABEL, VARIABLE US 1 1
37 2 172A64-03700  LABEL, START SWITCH 1 1
38 2 172A82-03710  LABEL,SPECIFICATION 1 1
39 2 172446-03711  LABEL, LIFT US 1 1
40 2 172A29-03720  LABEL,OIL & WATER US 1 1
41 2 172A82-03730  LABEL,LIFT US 1 1
42 2 172A29-03740  LABEL, PINCH ROPS 2 2
43 2 172A29-03750  LABEL, FOLDING ROPS 1 1
44 2 172A29-03760  LABEL, MANUAL US 1 1
MACHINE SERIAL No. 45 2 172A29-03800  LABEL, GREASE US 1 1
En%”%,’,‘g- ng,\ﬂg’,f’“ 46 2 172A29-03810  LABEL, LEVER LOCK US 1 1
47 2 172A29-03820  LABEL,PATTERN CHANGE 1 1
48 2 17212503951  LABEL, AIR CLEANER 1 1
TQCQ}KEPEER:%N& 49 2 114110-07761  LABEL, FUEL OIL CAUT 1 1
THIS LOCATION. 52 1 172A88-03010 EMBLEMASSY,FY S1Y 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.2

Fig.2. LABEL(KR)(TO MAFO000) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A B © O (B ¢
1 1 172A82-03070  SET,LABEL SV08-1AKR 1
97 21 26 1-1 1 172A82-03071  SET,LABEL SV08-1AKR 1 s
1 INC. 2~43. (coM17001)
1 2 2 17247203141  LABEL, SUPPORT 1
Y 4 3 2 172446-03160  LABEL 1
31 2 172A82-03160  LABEL,FRONT EMBLEM 1 S
(C=M17001)
VIEWED FROW (©) 4 2 172A64-03700  LABEL, START SWITCH 1
(BONNET INSIDE) 5 2 172446-03170  LABEL 1
39 5-1 2  172A82-03170  LABEL,REAR EMBLEM 1 S
(C=M17001)
RIGHT OF BONNET INSIDE 6 2 172A29-03180  LABEL,S.STRIPE L 1
6-1 2 172A82-03180  LABEL,SIDE L 1 s
(C=M17001)
NT— 7 2 172A29-03190  LABEL,S.STRIPER 1
7-1 2 172A82-03190  LABEL,SIDE R 1 s
(C=M17001)
8 2 172A38-03201  LABEL, SUB TANK 1
2 9 2  172A55-03310  LABEL, BRAND 450 2
9-1 2 172A86-03310  LABEL,YANMAR 2 s
(C=M17001)
AIR CLEANER 10 2  172A38-03211  LABEL, ANTI-FREEZING 1
1 2 172448-03180  LABEL,W/S OPERATION 1
12 2 172433-03251  LABEL, SWING LOCK US 1
15 13 2 172437-03252  TAG ASSY, CAUTION 1
14 2 172183-03280  LABEL, LOCK 1
15 2 172463-03290  LABEL, HYD.OIL 1
VIEWED FRON ) 16 2 172137-03300  LABEL, TURNING LOCK 1
17 2 172437-03312  LABEL, SLOPE 1
18 18 2 172437-03322  LABEL, RESEVOIR 1
3 19 2 172462-03320  LABEL, RADIATOR 1
20 2 172437-03343  LABEL, TRANSPORT 1
21 2 172437-03361  LABEL, BATTERY 1
VIEWED FROW (®) 22 2 172437-03372  LABEL, NEUTRAL 1
13 23 2 172437-03381  LABEL, SWING AREA 1
23-1 2 172A64-03380  LABEL,SWING AREA US 1 N
[IN THE OPERATION ] (C=M15145)
HANUAL CASE 24 2 172437-03391  LABEL, RADIATOR 1
25 2 172437-03402  LABEL, ENGINE COVER 1
26 2 172A36-03411 LABEL, ENGINE ROOM 1
27 2 172437-03422  LABEL, MUFFLER 1
28 2 172437-03432  LABEL, STEERING 1
29 2 17212503951  LABEL, AIR CLEANER 1
30 2 172A29-03810  LABEL, LEVER LOCK US 1
WACHINE SERIAL No. 31 2 172437-03461  LABEL, BOOM 2
N o 1S OAIEED 32 2 172437-03501  LABEL, FUEL 1
33 2 17243703511  LABEL, HOOK 1
34 2 172446-03440  LABEL,PATTERN EP 1
'IIQCE%PEER}QIT'UND' 35 2 172446-03632  LABEL, HUSE US 1
THIS LOCATION. E( 36 2  172480-03220 LAVEL,GREASING 1
37 2 172446-03652  LABEL, VARIABLE US 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.2

Fig.2. LABEL(KR)(TO MAF000) E‘B\;:gggiﬁgg %:SVOB 1AND)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
38 2 172A29-03600 LABEL,SPECE 1
27 21 26 381 1 172A82-03601  LABEL,SPECIFICATION 1 N
1 INC. 2~43. (C=M1A205)
1 39 2 172446-03620 LABELLIFTE 1
y 2 39-1 2 172446-03621  LABELLIFTE 1 N
(C=M14492)
VEwED Fron © 40 2 172A29-03720  LABELOIL & WATER US 1
41 2 172A29-03781  LABELLIFT 1
VIEWED FROM (BONNET INSIDE) 42 2 172A29-03760  LABEL, MANUAL US 1
32 43 2 172A29-03800  LABEL, GREASE US 1
46 1 172A88-03050 EMBLEM ASSY 1 W

RIGHT OF BONNET INSIDE

(C=M17001)

3 8

% VIEWED FROM (H)

VIEWED FRON ()
cd

AIR CLEANER

15

VIEWED FROM ()

18

= ° |

VIEED FROH (F)

13

IN THE OPERATION
MANUAL GASE

46

23

MACHINE SERIAL No.

ENGINE No. IS STAMPED
INTO THIS LOGCATION.

MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY
Fig.84. (2A)LABEL(KR)(FROM MAF001)

27 21 26 1 INC. 2~43.
1

4

VIEHED FROM (©)
VIEWED FROM (BONNET INSIDE)
32

RIGHT OF BONNET INSIDE

VIEWED FRoM (H)

- -

AIR CLEANER

33 IN THE OPERATION
MANUAL CASE

MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION.

0CS10-M52102 Fig.84

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172A82-03072  LABEL SET,SV08-1AKR 1
2 2 172472-03141 LABEL, SUPPORT 1
3 2 172A86-03720  LABEL,YANMAR 200 B 1
4 2 172A64-03700 LABEL, START SWITCH 1
5 2 172A82-03790 LABEL,REAR 1
6 2 172A82-03470 LABEL,MODEL SV08 2
7 2 172B04-03970  LABEL, REFLECTOR S 2
8 2 172A38-03201  LABEL, SUB TANK 1
9 2 172A86-03770  LABEL,YANMAR 355 B 2
10 2 172A38-03211  LABEL, ANTI-FREEZING 1
11 2 172448-03180  LABEL,W/S OPERATION 1
12 2 172433-03251 LABEL, SWING LOCK US 1
13 2 172437-03252  TAG ASSY, CAUTION 1
14 2 172183-03280  LABEL, LOCK 1
15 2 172463-03290  LABEL, HYD.OIL 1
16 2 172137-03300  LABEL, TURNING LOCK 1
17 2 172437-03312 LABEL, SLOPE 1
18 2 172437-03322 LABEL, RESEVOIR 1
19 2 172462-03320 LABEL, RADIATOR 1
20 2 172437-03343 LABEL, TRANSPORT 1
21 2 172437-03361 LABEL, BATTERY 1
22 2 172437-03372 LABEL, NEUTRAL 1
23 2 172A64-03380 LABEL,SWING AREA US 1
24 2 172437-03391 LABEL, RADIATOR 1
25 2 172437-03402 LABEL, ENGINE COVER 1
26 2 172A36-03411  LABEL, ENGINE ROOM 1
27 2 172437-03422 LABEL, MUFFLER 1
28 2 172437-03432 LABEL, STEERING 1
29 2 172125-03951 LABEL, AIR CLEANER 1
30 2 172A29-03810  LABEL, LEVER LOCK US 1
31 2 172437-03461 LABEL, BOOM 2
32 2 172437-03501 LABEL, FUEL 1
33 2 172437-03511 LABEL, HOOK 1
34 2 172446-03440  LABEL,PATTERN EP 1
35 2 172446-03632 LABEL, HUSE US 1
36 2 172480-03220 LAVEL,GREASING 1
37 2 172446-03652 LABEL, VARIABLE US 1
38 1 172A82-03601 LABEL,SPECIFICATION 1
39 2 172446-03621 LABEL,LIFT E 1
40 2 172A29-03720  LABEL,OIL & WATER US 1
41 2 172A29-03781  LABEL,LIFT 1
42 2 172A29-03760  LABEL, MANUAL US 1
43 2 172A29-03800 LABEL, GREASE US 1
46 1 172A88-03010 EMBLEMASSY,FYS1Y 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.3

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.3. LABEL(SAFETY) (B)=SV08-1A(AS) )=
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

11 5 10

1 1 172437-03252 TAG ASSY, CAUTION 1 1 1 1
2 1 172437-03312 LABEL, SLOPE 1 1 1 1
3 1 172437-03322 LABEL, RESEVOIR 1 1 1 1
4 1 172437-03343 LABEL, TRANSPORT 1 1 1 1
VIENED FROM © 5 1 172437-03361 LABEL, BATTERY 1 1 1 1
(BONNET INSIDE) 15 6 1 172437-03372 LABEL, NEUTRAL 1 1 1 1

7 1 172437-03381 LABEL, SWING AREA 1 1 1

— \—V 7-1 1 172A64-03380 LABEL,SWING AREA US 1 1 1 1 N
3 a (A=M15145) (B=M15145) (C=M15145)

© 8 1 172437-03391 LABEL, RADIATOR 1 1 1 1
9 1  172437-03402 LABEL, ENGINE COVER 1 1 1 1
6 8 9 3(5) RESERVER ASSY 10 1 172A36-03411 LABEL, ENGINE ROOM 1 1 1 1
VIEWED FROM @ VIEWED FROM (B) 11 1  172437-03422 LABEL, MUFFLER 1 1 1 1
12 1 172437-03461 LABEL, BOOM 2 2 2 2
13 1 172446-03652 LABEL, VARIABLE US 1 1 1 1
14 1 172A29-03760 LABEL, MANUAL US 1 1 1 1
15 1 172472-03141 LABEL, SUPPORT 1 1 1 1
16 1 172437-03432 LABEL, STEERING 1 1 1 1
17 1 172437-03441 LABEL, ROPS 1 1 1
18 1 172437-03451 LABEL, SEAT BELT 1 1 1
19 1 172446-03711 LABEL, LIFT US 1 1 1
20 1 172A82-03730 LABEL,LIFT US 1 1 1
21 1 172A29-03740 LABEL, PINCH ROPS 2 2 2
22 1 172A29-03750 LABEL, FOLDING ROPS 1 1 1
23 1 172A29-03810 LABEL, LEVER LOCK US 1 1 1 1
24 1 172A29-03820 LABEL,PATTERN CHANGE 1 1 1

25 1 172A29-03781 LABEL,LIFT 1

26 1 172446-03620 LABEL,LIFT E 1

26-1 1 172446-03621 LABEL,LIFT E 1 N
(C=M14492)

SAFTY LABEL

1¢

IN THE OPERATION
MANUAL CASE

ADANGER

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.




0CS10-M52102 LABEL & ACCESSORY 0CS10-M52102  Fig.4

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.4. ACCESSORY (B)=SV08-1A(AS) )=
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172469-07330 CASE, MANUAL 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  ENGINE RELATED 0CS10-M52102  Fig.5

H A)=SV08-1A(US D)=SV08-1A(NZ
Fig.5. MUFFLER & AIR CLEANER EB;:SVOS_MEAS; EE;: (N2)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
SUCTION PIPE 1 1  172498-11330  GASKET 1 1 1 1
2 1 172A20-11310  SILENCER ASSY 1 1 1 1
3 1 26013-100352  BOLT, M10X 35 2 2 2 2
4 1 26051-080002  NUT, M8 4 4 4 4
5 1 172A20-11510 HOSE A, AIR CREANER 101 1 1
6 1 172446-11510  HOSE-B,AIR CLEANER 101 1
6-1 1 172446-11511  HOSE, AIR CLEANER B 1 1 1 1 N
(A=M18897) (B=M18897) (C=M18897)
7 1 172A20-11550 CLEANER ASSY, AIR 1 1 1 1
8 2 119515-12520  ELEMENT, AIR CLEANER 1 1 1
81 2 119655-12560  ELEMENT 1 1 1 1 R
(A=M17834) (B=M17834) (C=M17834)
9 2 119655-12570 COVERASSY 1 1 1 1
10 2 119808-12540  VALVE, UNLOAD 1 1 1 1
12 1 23000-054000 CLAMP, 54 3 3 3 3
13 1 26013-080162  BOLT, M8X 16 2 2 2 2
14 1 172137-46042  SEAT, SPRING 2 2 2 2

EXHAUST PIPE

TO ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 ENGINE RELATED 0CS10-M52102  Fig.6

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.6. ACCELERATOR (-Sv0s14(UD o
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172A20-12200  CABLE, ACCELERATOR 1 1 1 1
2 1 172446-12100-1 LEVER, ACCELERATOR 1 1 1 1
3 1 172446-12130 ARMASSY 1 1 1 1
4 1 172146-12150 GRIP, ACCELERATOR 1 1 1 1
5 1 22487-080160 PIN, H 8X 16 1 1 1 1
1 6 1 1C6281-52310  PIN, SNAP 6 1 1 1 1
7 1 172156-61320 COLLAR 1 1 1 1
8 1 1C6281-52320 PIN, SNAP 8 1 1 1 1
9 1 26116-080254 BOLT, M8X 25 PLATED 1 1 1 1
10 1 26756-080002 NUT, LOCK M8 1 1 1 1
11 1 26756-120002 NUT, LOCK M12 2 2 2 2
12 1 933170-01490 SPRING 2 2 2 2
13 1 1A1686-57850  CLAMP, 80 1 1 1 1

ENGINE PART

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  ENGINE RELATED 0CS10-M52102  Fig.7

Fig.7. ENGINE MOUNT(US, AS : TO M18847, KR : TO M14655) B evop1AtS) (SvorAna

(C)=SV08-1A(KR) (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 172A20-13100 MOUNT, ENGNE R 1 1 1 1
2 1 172A20-13110 MOUNT, ENGNE L 1 1 1 1
3 1 1E8490-01351 RUBBER, CUSHION 250 2 2 2 2
4 1 172A20-13120 MOUNT, ENGNE R 1 1 1 1
5 1 172A82-13240 PLATE ASSY, A 1 1 1 1
6 1 172A20-13150 STOPPER 1 1 1 1
7 1 172A20-13160 STOPPER 1 1 1 1
8 1 172447-13260 ABSOBER,SHOCK 290K 1 1 1 1
9 1 22217-100000 WASHER, SPRING 10 4 4 4 4
10 1 22217-140000 WASHER, SPRING 14 2 2 2 2
11 1 26013-100202 BOLT, M10X 20 4 4 4 4
12 1 26013-100252 BOLT, M10X 25 6 6 6 6
13 1 26013-100302 BOLT, M10X 30 4 4 4 4
14 1 26716-100002 NUT, M10 4 4 4 4
15 1 26736-140002 NUT, M14 2 2 2 2
5$rhr:sarfl|(§ure applied to up to M18847 of US, AS, M14655 of KR. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  ENGINE RELATED

Fig.68. (7TA)ENGINE MOUNT(US, AS, NZ : FROM M18848, KR : FROM M14656)

TO ENGINE

11—8

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.68
(D)=SV08-1A(NZ)
E)>=
=

Remarks
* This figure applied to up from M18848 of US, AS, M14656 of KR.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172A82-13100 MOUNT ENGINE R 1 1 1 1
2 1 172A82-13110 MOUNT ENGINE L 1 1 1 1
3 1 172A20-13120 MOUNT, ENGNE R 1 1 1 1
4 1 172A82-13120 STOPPER 1 1 1 1
5 1 172A82-13130 STOPPER ASSY 1 1 1 1
6 1 172A82-13160 PLATE ASSY,A 1 1 1 1
7 1 172A82-13220 CUSHION 2 2 2 2
8 1 172447-13260 ABSOBER,SHOCK 290K 1 1 1 1
9 1 22217-120000 WASHER, SPRING 12 4 4 4 4
10 1 22217-140000 WASHER, SPRING 14 2 2 2 2
11 1 26013-100202 BOLT, M10X 20 4 4 4 4
12 1 26013-100302 BOLT, M10X 30 6 6 6 6
13 1 26013-100352 BOLT, M10X 35 4 4 4 4
14 1 26716-120002 NUT, M12 4 4 4 4
15 1 26736-140002 NUT, M14 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  ENGINE RELATED 0CS10-M52102  Fig.8
Fig.8. RADIATOR & MOUNT Eg\;zgxggjﬁgg EE;;SVOB-lA(NZ)
(C)=SV08-1A(KR) (F=

No. Lewv. Parts No. Description Qty |

AW B € O E @

37 22217-100000  WASHER, SPRING 10

(A=*2009.12.) (B=*2009.12.) (C=*2009.12.)
172734-14620 HOSE, FUEL

124766-59050 CLAMP, HOSE 11.5

38
39

N e
N e
N e
N e

1 1 172A20-13301  RADIATOR MOUNT 11 1 1
3 2 172A20-13320  SEAL, RADIATOR 11 1 1
4 1 172446-13330  ABSORBER, SHOCK 4 4 4 4
5 1 172A20-13350  GUARD, FAN 11 1 1
6 1 172A20-13420  RADIATOR ASSY 101 1 1
7 2 172A20-13430  RADIATOR ASSY 101 1 1
9 3 172446-13450  CAP, PRESSURE 11 1 1
10 3 172446-13460  SHROUD ASSY 11 1 1
1 3 172446-13470 _ BOLT ASSY 3 3 3 3
12 3 172446-13480  HOSE, RUBBER 101 1 1
13 3 172446-13490  CLIP 2 2 2 2
14 2 172446-13560  SEAL 11 1 1
15 2 172446-13570  SEAL 11 1 1
‘ i 16 2 172446-13580  SEAL, RADIATOR 2 2 2 2
i SN 17 2 172446-13540  SEAL 11 1 1
3 @—31 e 18 2 172446-13550  SEAL 1 1 1 1
| 0 ENGINE 19 1 172498-13600  HOSE A,RADIATOR 1 01 1
: 19-1 1 172A82-13651  HOSE, RADIATOR A 11 1 1 N
i (A=M18934) (B=M18934) (C=M18934)
i 20 1 17249813611  HOSE B, RADIATOR 101 1 1
T 21 1 121468-44510  TANK ASSY, SUB 11 1
‘ 21-1 1 121468-44520  TANK ASSY, SUB 11 1 1 N
(A=M14713) (B=M14713) (C=M14713)
23 2 121450-44531  CAP 11 1 1
24 2 121468-44540  PLUG 1 1 1 z
(A=M14713) (B=M14713) (C=M14713)
25 2 124450-44560  CLAMP, HOSE 11 1 1
26 2 121470-44581  GASKET 1 01 1 1
TO ENGINE 27 2 23065-070130  PIPE, 7X 130 11 1 1
\ 28 1 22137-060000  WASHER, 6 2 2 2 2
31— 29 1 22137-100000 WASHER, 10 2 2 2 2
30 1 23001-025000 CLAMP, HOSE 25 2 2 2 2
20% 31 1 23001-035000  CLAMP, HOSE 35 2 2 2 2
] 32 1 26013-060202  BOLT, M6X 20 2 2 2 2
@ . 33 1 26013-080162  BOLT, M8X 16 2 2 2 2
30 34 1 26013-100202  BOLT, M10X 20 2 2 2 2
35 1 172137-16560 BAND 1 1 1 1
36 1 172455-61720  BOLT 2 2 2 2
1 2 2 2
2!
1
1
1

40 22487-080160 PIN, H 8X 16 1 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 ENGINE RELATED 0CS10-M52102 Fig.9

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.9. FUEL TANK (6)-aV0BIAGRS) -
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172A29-14100 TANKASSY, FUEL 1 1 1 1
2 2 194151-04141 STRAINER, FUEL 1 1 1 1
3 2 194151-04150 GASKET, STRAINER 1 1 1 1
1 INC. (1) ~16. 4 2 194250-04301 CAP ASSY, FUEL TANK 1 1 1 1
6 3 194250-04321 VALVE, VENT 1 1 1 1
8 2 172446-14150 HOSE 1 1 1 1
9 2 172447-14160 FLOAT 1 1 1 1
10 2 23491-080002 PLUG, 8 1 1 1 1
11 2 23010-014000 CLAMP, 14 2 2 2 2
12 2 24311-000090 O-RING, 1AP9.0 1 1 1 1
13 2 172446-14250 PLATE, RUBBER 1 1 1 1
14 2 172447-14310 BLOCK, DRAIN 1 1 1 1
15 2 24311-000160 O-RING, 1AP16.0 1 1 1 1
16 2 26450-060102 BOLT, M6X 10 2 2 2 2
17 1 172A29-14200 CLAMP ASSY, FUEL 1 1 1 1
19 2 172A29-14240 RUBBER PLATE, FO 1 1 1 1
20 1 172A29-14250  PLATE ASSY, FO 1 1 1 1
22 2  172A29-14280 RUBBER PLATE A, FO 1 1 1 1
23 1 26013-080202 BOLT, M8X 20 2 2 2 2
24 1 26367-100002 NUT, M10 2 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 ENGINE RELATED 0CS10-M52102  Fig.10

; A)=SV08-1A(US D)=SV08-1A(NZ
Fig.10. FUEL PIPING (-SvoE1ALS) O-svoB1A0)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A _(B) () DB) () (F)
1 1 198072-04320 CLAMP, FILTER 1 1 1 1
2 1 172171-14300 CLAMP 2 2 2 z
ENGINE PART (A=M14004) (B=M14004) (C=M14004)
3 1 172A29-14600 HOSE,FO 80 1 1 1 1
4 1 172137-14630 PIPE, FUEL 1 1 1 1
5 1 172734-14620 HOSE, FUEL 1 1 1 1
6 1 129052-55630 FILTER, FUEL 1 1 1 1
7 1  124766-59050 CLAMP, HOSE 11.5 6 6 6 6
8 1 22217-080000 WASHER, SPRING 8 1 1 1 1
9 1 26116-080122 BOLT, M8X 12 PLATED 1 1 1 1
10 1 172137-16560 BAND 3 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 ELECTRICAL PARTS

Fig.11. BATTERY

2-1
2

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.11
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172446-16100 BATTERY 1 1 1 1

2 1 172446-16110 CORD, BATTERY 1 1 1
2-1 1 172446-16111 CORD ASSY,BATTERY(+) 1 1 1 1 S

(A=M/#14247) (B=M/#14247) (C=M/#14247)
2B 2 172A64-16120 HARNESS, F 1 1 1 1 w
(A=M/#14247) (B=M/#14247) (C=M/#14247)

3 1 172446-16120 CORD, BATTERY 1 1 1 1

4 1 172112-16650 CLAMP 1 1 1 1

5 1 22137-080000  WASHER, 8 1 1 1 1

6 1 22217-080000 WASHER, SPRING 8 1 1 1 1

7 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1

8 1 26716-080002 NUT, M8 1 1 1 1

9 1 172A29-16300 MOUNT ASSY, BATTERY 1 1 1 1

10 1 172446-16320-1 CLAMP, BATTERY 1 1 1 1

11 1 172164-16370 ROD 1 1 1 1

12 1 22137-080000 WASHER, 8 1 1 1 1

13 1 26013-080162 BOLT, M8X 16 2 2 2 2

14 1 26716-080002 NUT, M8 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 ELECTRICAL PARTS

0CS10-M52102 Fig.12

1 A)=SV08-1A(US D)=SV08-1A(NZ
Fig.12. WIRING (=508 14U (r-svoB AN
(C)=SV08-1A(KR) (F=
No. Lewv. Parts No. Description ' |
A (B) () O (B ¢
TO M14246 1 1 172122-79930 CLAMP, HOSE 1 1 1
1-1 1 172183-16560 CLIP, HOSE 1 1 1 1 N
(A=M15258) (B=M15258) (C=M15258)
2 1 172A29-16500 WIRE HARNESS ASSY,A 1 1 1
2-1 1 172A29-16501 WIRE HARNESS ASSY,A 1 1 1 1 S
(A=M/#14247) (B=M/#14247) (C=M/#1424T7)
5 2 172183-16590 COVER 1 1 1 1
6 2 172648-16600 DIODE, 1.5-2P 1 1 1 1
7 2 172447-17140 HOUSING 1 1 1 1
8 2 172447-17150 FUSE 40A 1 1 1 1
9 2 29420-100000 FUSE, B 10A 3 3 3 3
9A 2 172498-16520 HOUSING 1 1 1 1 w
(A=M/#14247) (B=M/#14247) (C=M/#14247)
Fig. 18,19 10 1 172446-16511 HARNESS, STAND 1 1 1 1
11 1 172186-16541 HARNESS, WORK LAMP 1 1 1 1
12 1 172446-16550 CLAMP 1 1 1 1
13 1 172137-16560 BAND 1 1 1 1
14 1 172446-16560 CLAMP 1 1 1 1
15 1 1A1380-55310 CLAMP, WIRE 2 2 2
15-1 1 194202-56460 BAND, 200 2 2 2 2 N
(A=M15258) (B=M15258) (C=M15258)
16 1 194940-61790 SCREW, TAPPING M5X16 1 1 1 1
17 1 22137-100000 WASHER, 10 1 1 1 1
18 1 22217-100000 WASHER, SPRING 10 1 1 1 1
19 1 22857-400120 SCREW, 4X12 1 1 1 1
20 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1
21 1 172137-16560 BAND 1 1 1 1
22 1 1A1380-55310 CLAMP, WIRE 1 1 1 1
23 1 1A1380-55310 CLAMP, WIRE 1 1 1
23-1 1  194202-56460 BAND, 200 1 1 1 1 N
(A=M15258) (B=M15258) (C=M15258)
24 1 1A1380-55310 CLAMP, WIRE 1 1
24-1 1 194202-56460 BAND, 200 1 1 1 1 N
(A=M15258) (B=M15258) (C=M15258)
25 1 933171-15801 CORD, ENGINE EARTH 1 1 1 1
26 1 172122-79920 CLIP, HOSE 1 1 1
26-1 1 194202-56460 BAND, 200 1 1 1 1 N
(A=M15258) (B=M15258) (C=M15258)
27 1 933168-55770 BAND 1 1 1 1 w
(A=M15258) (B=M15258) (C=M15258)
2 INC.5~9A.
Remarks Yes No Yes No
(1)Interchangeable by simultaneous replacement with Fig.11 No.2-1. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 ELECTRICAL PARTS
Fig.13. EQUIPMENT

0CS10-M52102 Fig.13

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SVOB-1A(AS) GS
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172183-16550 BRACKET,FUSE 1 1 1 1
2 1 172524-17010 SWITCH ASSY, STARTER 1 1 1
2-1 1 172524-17011 SWITCH ASSY, STARTER 1 1 1 1 N
(A=M17269) (B=M17269) (C=M17269)
3 2 172524-17330 KEY ASSY 1 1 1 1
7 1 172149-17120 LAMP 1 1 1 1
8 2  172149-17140 BULB, 12V 3.4W 1 1 1 1
9 1 172149-17130 LAMP 1 1 1 1
10 2 172149-17140 BULB, 12V 3.4W 1 1 1 1
11 1 172141-17150 BUZZER 1 1 1 1
12 1 172156-17401 LAMP, WORK 1 1 1 1
13 2 172156-17420 BULB, 12V 27W 1 1 1 1
14 1 172156-17430-5 STAY, LAMP 1 1 1
14-1 1 172156-17430-Y STAY, LAMP 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
15 1  194151-57100 HORN 1 1
16 1 119247-77100 RELAY, POWER 1 1 1
16-1 1 198461-52950 RELAY, CATYPE C 1 1 1 R
(A=M15331) (B=M15331) (C=M15331)
16-2 1 119247-77100 RELAY, POWER 1 1 1 1 R
(A=M14004) (B=M14004) (C=M14004)
17 1 172A20-17110 LIMITER,CURRENT 1 1 1
17-1 1 172A20-17111 LIMITER,CURRENT 1 1 1 R
(A=M14492) (B=M14492) (C=M14492)
17-2 1 172A20-17100 LIMITER ASSY,CURRENT 1 1 1 1 N
(A=M14898) (B=M14898) (C=M14898)
18 1 172447-17130 STAY 1 1 1 1
19 1 172122-79930 CLAMP, HOSE 2 2 2 2
20 1 22137-060000 WASHER, 6 2 2 2 2
21 1 22137-060000 WASHER, 6 2 2 2 2
22 1 22137-100000 WASHER, 10 1 1 1 1
23 1 22217-080000 WASHER, SPRING 8 1 1 1 1
24 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2
25 1 26013-060122 BOLT, M6X 12 1 1 1 1
26 1 26013-060122 BOLT, M6X 12 1 1 1 1
27 1 26013-060122 BOLT, M6X 12 2 2 2 2
28 1 26013-060122 BOLT, M6X 12 1 1 1 1
29 1 26013-060252 BOLT, M6X 25 2 2 2 2
30 1 26013-100202 BOLT, M10X 20 1 1 1 1
31 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1
32 1 26716-080002 NUT, M8 1 1 1 1
33 1 933113-05190 LAMP, OIL 1 1 1 1
34 2 933113-05180 BULB, 12V 3W 1 1 1 1
35 1  933113-15900 COVER, TERMINAL 1 1 1 1
36 1 172186-17100 METER, HOUR 1 1 1 1
37 1 172446-17111 INSULATOR 1 1 1 1
38 1 172A82-17150 PLATE, HOUR METER 1 1 1 1 W
(A=M1A726) (B=M1A726) (C=M1A726)

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0Cs10-M52102 TRAVELING 0CS10-M52102 Fig.14

Fig.14. SPROCKET & TRACK ROLLER(Y SPEC.) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 172446-29101-1 SPROCKET 2 2 2 2

2 1 26450-100252 BOLT, M10X 25 18 18 18 18

3 1 172446-30200 ROLLER, TRACK 4 4 4 Z

(A=M1A087) (B=M1A087) (C=M1A087)

5 2 172155-37310 SHAFT, ROLLER 4 4 4

6 2 172137-37360 SEAL, TW254716 8 8 8

7 2 22242-000250 RING, 25 8 8 8

8 2 22252-000470 RING, 47 8 8 8

9 2  24101-060054 BEARING, BALL 6005 8 8 8

10 1 26013-120252 BOLT, M12X 25 8 8 8

11 1 933152-03700 WASHER, CLUTCH 8 8 8

Y SPEC. § SPEC.

Remarks
*Y specification D=53.5mm, S specification D=62mm.

(1)Compatibility by assembly exchang with parts of Fig.75(14A) No.1.
The inner parts are not compatible. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.




0Cs10-M52102 TRAVELING 0CS10-M52102  Fig.75

Fig.75. (14A)TRACK ROLLER(S SPEC.) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172A82-37300 ROLLER ASSY, LOWER 4 4 4 4 W
(A=M1A087) (B=M1A087) (C=M1A087)
3 2  172A82-37320 SHAFT 4 4 4 4
4 2 1E6140-73420 SEAL, OIL 25X52X18 8 8 8 8
5 2 22252-000470 RING, 47 8 8 8 8
6 2 24101-060054 BEARING, BALL 6005 8 8 8 8
7 1 26013-120252 BOLT, M12X 25 8 8 8 8
8 1 933152-03700 WASHER, CLUTCH 8 8 8 8

Y SPEC. S SPEC.

Remarks
*Y specification D=53.5mm, S specification D=62mm.
* Track roller(Y specification) are shown in Fig.14.

The inner parts are not compatible. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.




0CS10-M52102 TRAVELING

Fig.15. CRAWLER, IDLER & ADJUST

/T
%

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.15
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172A20-37100 IDLERASSY 2 2 2 2

2 2 172446-37100-1 IDLER, 250 2 2 2 2

3 2 172449-37110-1 SHAFT IDLER(GRAY:49) 2 2 2 2

4 2 1A1060-48300  SEAL,OIL QLN306213.2 4 4 4 4

5 2 22242-000300 RING, 30 2 2 2 2

6 2 22252-000620  RING, 62 4 4 4 4

7 2 24101-062064  BEARING, BALL 6206 4 4 4 4

8 2 933152-03700  WASHER, CLUTCH 4 4 4 4

9 2 22217-120000  WASHER, SPRING 12 4 4 4 4

10 2 26116-120252 BOLT, M12X 25 PLATED 4 4 4 4

11 2 172A20-37150  SLIDER ASSY 2 2 2 2

12 1 172446-37710  BOLT,ADJUST 2 2 2 2

13 1 172446-37720-1 COVER, BOLT 2 2 2 2

14 1 26014-080202 BOLT, M8X 20 4 4 4 4

15 1 26716-200002 NUT, M20 2 2 2 2

16 1 172446-38600 CRAWLER, RUBBER 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT
Fig.16. LINK STAND

SVOB-TACKR) 20

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.16
(D)=SV08-1A(NZ)

(E)=
(F)=

No. Lewv. Parts No. Description R
A (B (C) D)
1 1 1A6260-27270 GROMMET, 35 1 1 1 1
2 1 172A29-45400-1 SUPPORT ASSY 1 1 1
2-1 1  172A29-45401-1 SUPPORT ASSY 1 1 1 1
(A=M19833) (B=M19833) (C=M19833)
3 2 172141-41360 BUSH 2 2 2 2
4 2 172141-41370 BUSH 2 2 2 2
5 2 172141-41370 BUSH 4 4 4 4
7 2 172446-49280  SEAL 2 2 2 2
8 1 172A29-49100 COVER ASSY, STAND 1 1 1 1
8-1 1 172A82-49300 COVER ASSY,STAND FJD 1 1 1 1
(A=M17001) (B=M17001)
10 2 172446-49120  SEAL, SWIVEL 2 2 2
11 1 172446-49180 GROMMET 2 2 2 2
12 1 172446-49200-1 BAR, ASSIST 1 1 1 1
12-1 1  172446-49200-Y BAR, ASSIST 1 1 1 1
(A=MAF001) (B=MAF001) (C=MAF001) (D=MAF001)
13 1 172446-49250 COVER ASSY, STAND 1 1 1 1 2
13-1 1 172446-49450 COVER ASSY,STAND R D 1 1 1 1 2
(A=MAF001) (B=MAF001) (C=MAF001) (D=MAF001)
15 2 172446-49260 SEAL, STAND COVER 1 1 1 1
16 2 172446-49270 INSULATOR 1 1 1 1
17 2 172446-49290  SEAL, STAND COVER 1 1 1 1
17A 1 172437-03312 LABEL, SLOPE 1 3
17B 1  172437-03343 LABEL, TRANSPORT 1 3
17C 1 172437-03432 LABEL, STEERING 1 3
17D 1 172A29-03760  LABEL, MANUAL US 1 3
17E 1 172A29-03810  LABEL, LEVER LOCK US 1 3
18 1 172456-53700 GROMMET 1 1 1 1
19 1 24761-050000 NIPPLE, GREASE C 2 2 2 2
20 1 26013-100202 BOLT, M10X 20 4 4 4 4
21 1 26013-100202 BOLT, M10X 20 4 4 4 4
22 1 26589-060162  SCREW, M6 10 10 10 10
23 1  172446-49350 WASHER 6.3X15X1 10 10 10 10
24 1 172A20-45550-1 GUIDE ASSY 1 1 1
24-1 1 172A82-45550 GUIDE ASSY 1 1 1 1
(A=M14962) (B=M14962) (C=M14962)
25 1 22137-100000 WASHER, 10 2 2 2 2
26 1 26013-100202 BOLT, M10X 20 2 2 2 2
27 1 172146-41320 GROMMET 2 2 2
28 1 172A29-03820 LABEL,PATTERN CHANGE 1 1 1 3
29 1 172446-49100 COVER ASSY, STAND 1 4
29-1 1 172A82-49200 COVERASSY,STAND FY 1 4
(C=M17001)
31 2 172446-49120  SEAL, SWIVEL 2

Remarks

(1)Painting color = No.8 : YANMAR Peacock Green, No.8-1 : YANMAR Turmeric Yellow.

Attach the No.28 label to this part.

(2)Attach the No.17A, 17B, 17C, 17D & 17E label to this part.
Color = N0.13 : DARK OLIVE GRAY, N0.13-1 : PANTONE 425C.
(3)Label is not illustrated.

(4)Painting color = No.29 : YANMAR Peacock Green, N0.29-1 : YANMAR Turmeric Yellow.

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0Cs10-M52102  CONTROL EQUIPMENT 0CS10-M52102  Fig.17

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Flg 17. STOPPER (B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172447-45230 KNOB, LEVER 1 1 1 1
2 1 172446-45250-2 LEVER, LOCK 1 1 1 1
10 3 1 172446-45290-1 LINK, LOCK 1 1 1 1
4 1 172446-45320-1 PIPE, LOCK 2 2 2 2
5 1 172446-45340-1 LINK, LOCK 4 4 4 4
6 1 172165-45970 SPRING 1 1 1 1
7 1 1C6281-52310 PIN, SNAP 6 4 4 4 4
8 1 22351-030025 PIN, SPRING 3.0X25 1 1 1 1
9 1 22351-050025 PIN, SPRING 5.0X25 1 1 1 1
10 1 933110-54100 PIN 4 4 4 4

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT
Fig.18. OPERATION LEVER(RIGHT)(US, AS, NZ)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.18
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172141-42750  BOLT, STOPPER 4 4
1-1 1 172A82-42750 BOLT,STOPPER 4 4 4 N
(A=M17689) (B=M17689)
2 1 172151-45010 BOOT P,LEVER 1 1 1
3 1 172165-47871 KNOB ASSY 1 1 1
4 1 172446-45170-1 LEVER 1 1 1
5 1 172446-45800  JOINT, NC-12 1 1 1
6 1 26587-040062  SCREW, M4X 6 1 1 1
7 1  26756-080002 NUT, LOCK M8 4 4 4
8 1 172157-45630  BALL 6, LINK 1 1 1
9 1 172446-45750 ROD 110 1 1 1
10 1 172122-46590 ELBOW 2 2 2
11 1 22117-060000  WASHER, 6 1 1 1
12 1 22117-080000  WASHER, 8 1 1 1
13 1 26051-060002 NUT, M6 1 1 1
14 1 26051-080002 NUT, M8 1 1 1
15 1 26051-080002 NUT, M8 2 2 2
16 1 194200-37780  NUT, M8 1 1 1
17 1 172734-41300 JOINT, BALL 1 1
17-1 1 1E6740-64200 BALL, LINK BL8DL 1 1 1 N
(A=M15305) (B=M15305)
18 1 172469-45360 ROD 77 1 1 1
19 1 172446-46220  JOINT 1 1 1
20 1 22117-080000 WASHER, 8 2 2 2
21 1 22417-160160  PIN, COTTER 1.6X16 1 1 1
22 1 26051-080002 NUT, M8 1 1 1
23 1 26051-080002 NUT, M8 1 1 1
24 1  933110-54100 PIN 1 1 1

Remarks
(1)A knob with a built-in horn switch.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

New, R:Old £— New, S:Old

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT
Fig.19. OPERATION LEVER(RIGHT)(KR)

0CS10-M52102 Fig.19

(A)=SV08-1A(US) (D)=SV08-1A(NZ)

(B)=SVO08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' |
A (B () O () A
1 1 172141-42750 BOLT, STOPPER 4
1-1 1 172A82-42750 BOLT,STOPPER 4 N
(C=M17689)
2 1 172151-45010 BOOT PLEVER 1
3 1 172165-47871 KNOBASSY 1
4 1 172446-45170-1 LEVER 1
5 1 172446-45800  JOINT, NC-12 1
13 1 6 1 172446-45850-1 BASE ASSY 1
1 7 1 172446-45890-1 ARM 1
% 8 1 172446-45900 WASHER,THRUST 2
9 1 172183-46430  SPRING 1
10 1 22137-200000 WASHER, 20 1
11 1 22157-100000 WASHER, 10 1
12 1 26013-080202  BOLT, M8X 20 2
18 —@ 13 1 26013-100202  BOLT, M10X 20 1
90— 14 1 26587-040062 SCREW, M4X 6 1
w8 15 1 26756-080002  NUT, LOCK M8 4
16 1 172157-45630  BALL 6, LINK 2
17 1 172446-45750 ROD 110 2
17 18 1 172122-46590 ELBOW 2
B 19 1 22117-060000  WASHER, 6 2
0 20 1 22117-080000 WASHER, 8 2
21 1 26051-060002  NUT, M6 2
16 22 1 26051-080002  NUT, M8 2
j 23 1  26051-080002  NUT, M8 2
!
!
f
!
1
!
r//
!
j
!
/,/
[

Remarks
(1)A knob with a built-in horn switch.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT
Fig.20. OPERATION LEVER(LEFT)(US, AS, NZ)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102  Fig.20
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172141-42750  BOLT, STOPPER 4 4
1-1 1 172A82-42750 BOLT,STOPPER 4 4 4 N
(A=M17689) (B=M17689)
3 2 1 172151-45010 BOOT P,LEVER 1 1 1
3 1 172165-45071 KNOB ASSY 1 1 1
4 1 172446-45110-1 LEVER 1 1 1
5 1 172446-45140  LINKL 1 1 1
4 6 1 172446-45800  JOINT, NC-12 1 1 1
7 1  24311-000140 O-RING, 1AP14.0 1 1 1
8 1 26587-040062  SCREW, M4X 6 1 1 1
9 1 26756-080002 NUT, LOCK M8 1 1 1
10 1  26756-080002 NUT, LOCK M8 4 4 4
11 1 26979-080252  SCREW, M8X25 1 1 1
12 1 172157-45630  BALL 6, LINK 1 1 1
13 1 172446-45750  ROD 110 1 1 1
14 1 172122-46590 ELBOW 2 2 2
15 1 22117-060000 WASHER, 6 1 1 1
16 1 22117-080000  WASHER, 8 1 1 1
17 1 26051-060002 NUT, M6 1 1 1
18 1 26051-080002 NUT, M8 1 1 1
19 1 26051-080002 NUT, M8 2 2 2
20 1 194200-37780  NUT, M8 1 1 1
21 1 172734-41300  JOINT, BALL 1 1
21-1 1 1E6740-64200  BALL, LINK BL8DL 1 1 1 N
(A=M15305) (B=M15305)

22 1 172469-45360 ROD 77 1 1 1
23 1 172446-46220  JOINT 1 1 1
24 1 22117-080000  WASHER, 8 2 2 2
25 1 22417-160160  PIN, COTTER 1.6X16 1 1 1
26 1 26051-080002 NUT, M8 1 1 1
27 1 26051-080002 NUT, M8 1 1 1
28 1 933110-54100 PIN 1 1 1

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

New, R:Old £— New, S:Old

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT

Fig.21. OPERATION LEVER(LEFT)(KR)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.21
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172141-42750 BOLT, STOPPER 4
1-1 1  172A82-42750 BOLT,STOPPER 4 N
(C=M17689)
2 1 172151-45010 BOOT P,LEVER 1
3 1 172165-45071 KNOB ASSY 1
4 1 172446-45110-1 LEVER 1
5 1 172446-45140 LINK L 1
6 1  172446-45800 JOINT, NC-12 1
7 1  24311-000140 O-RING, 1AP14.0 1
8 1 26587-040062 SCREW, M4X 6 1
9 1 26756-080002 NUT, LOCK M8 1
10 1 26756-080002 NUT, LOCK M8 4
11 1 26979-080252 SCREW, M8X25 1
12 1 172157-45630 BALL 6, LINK 2
13 1  172446-45750 ROD 110 2
14 1 172122-46590 ELBOW 2
15 1 22117-060000 WASHER, 6 2
16 1 22117-080000 WASHER, 8 2
17 1 26051-060002 NUT, M6 2
18 1 26051-080002 NUT, M8 2
19 1 26051-080002 NUT, M8 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  CONTROL EQUIPMENT 0CS10-M52102  Fig.22

Fig.22. TRAVEL LEVER & BLADE LEVER(US, AS, NZ) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 172446-45011-1 LEVER, TRACK 1 1 1
2 2 172141-41370 BUSH 2 2 2
4 1 172A29-45100-1 LINK, BLADE 1 1 1
5 1 172446-45210-1 LEVER, BLADE 1 1 1
6 1 172164-45951 GRIP, DRIVE 1 1 1
7 1 172164-45961 GRIP, DRIVE 1 1 1
8 1 172164-45970 GRIP, BLADE 1 1 1
9 1 172124-46200 O-RING 4 4 4
10 1 22217-080000 WASHER, SPRING 8 1 1 1
11 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
12 1 26116-080454 BOLT, M8X 45 PLATED 1 1 1
13 1 26346-080002 NUT, M8 1 1 1
14 1 26756-100002 NUT, LOCK M10 2 2 2
15 1 172498-45600 ROD A,SPOOL 1 1 1
16 1 172157-45650 ROD A, SPOOL 2 2 2
17 1 172122-47250 BALL 8, LINK 2 2 2
18 1  22117-080000 WASHER, 8 2 2 2
19 1 22417-160160 PIN, COTTER 1.6X16 2 2 2
20 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
21 1 26051-080002 NUT, M8 2 2 2
22 1 26051-080002 NUT, M8 2 2 2
23 1 933110-54100 PIN 2 2 2
24 1 933110-54100 PIN 2 2 2
25 1  172446-45060-1 LEVER, TRACK 1 1 1
26 2 172141-41370 BUSH 2 2 2
1 1 1 1

N
[ee]

1C6281-52310  PIN, SNAP 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  CONTROL EQUIPMENT 0CS10-M52102  Fig.23
Fig.23. TRAVEL LEVER & BLADE LEVER(KR) B evop1AtS) (SvorAna

(C)=SV08-1A(KR) (F)=

AW B € O E @

z
°

Lewv. Parts No. Description

1 1 172446-45011-1 LEVER, TRACK 1
2 2 172141-41370 BUSH 2
4 1 172A29-45100-1 LINK, BLADE 1
5 1 172446-45210-1 LEVER, BLADE 1
6 1 172164-45951 GRIP, DRIVE 1
7 1  172164-45961 GRIP, DRIVE 1
8 1 172164-45970 GRIP, BLADE 1
9 1 172124-46200 O-RING 4
10 1 22217-080000  WASHER, SPRING 8 1
11 1 24761-020000 NIPPLE, GREASE PT1/8 2
12 1 26116-080454 BOLT, M8X 45 PLATED 1
13 1 26346-080002 NUT, M8 1
14 1 26756-100002 NUT, LOCK M10 2
15 1 172498-45600 ROD A,SPOOL 1
16 1 172157-45650 ROD A, SPOOL 2
17 1 172122-47250 BALL 8, LINK 2
18 1 22117-080000 WASHER, 8 2
19 1 22417-160160 PIN, COTTER 1.6X16 2
20 1 22417-160160 PIN, COTTER 1.6X16 1
21 1 26051-080002 NUT, M8 2
22 1 26051-080002 NUT, M8 2
23 1 933110-54100 PIN 2
24 1 933110-54100 PIN 2
25 1 172446-45060-1 LEVER, TRACK 1
26 2 172141-41370 BUSH 2

1 1

1C6281-52310  PIN, SNAP 6

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT
Fig.24. LINK

0CS10-M52102 Fig.24

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=

No. Lewv. Parts No. Description ' |

A B (€ O (E) (F)

1 1 172A29-46300 SHAFT ASSY 1 1 1

2 1 172A29-46340  STAY 1 1 1

3 1  172A29-46350  LINKASSY, A 2 2 2

5 2 24550-014100  BUSH, 14X10 4 4 4

6 1 172A29-46420 LINK ASSY, B 1 1 1

8 2 24550-014100 BUSH, 14X10 2 2 2

9 1 172A29-46490 LINKASSY, C 1 1 1

11 2 24550-014100 BUSH, 14X10 2 2 2

12 1 172A29-46540 LATCH 2 2 2

13 1 22137-080000 WASHER, 8 2 2 2

14 1 22242-000120 RING, 12 1 1 1

15 1  22351-040008 PIN, SPRING 4.0X 8 4 4 4

16 1  24311-000210 O-RING, 1AP21.0 6 6 6

17 1 24761-060000 NIPPLE, GREASE MT6X1 5 5 5

18 1 26013-080202 BOLT, M8X 20 2 2 2

19 1 194202-56460  BAND, 200 1 1 1 W

(A=M18269) (B=M18269)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT 0CS10-M52102  Fig.25
. (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.25. SWING PEDAL (B)=SVOB-1A(AS) ©®-

(C)=SV08-1A(KR) (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 172446-45650 SHAFT ASSY, SWING 1 1 1 1
2 1 172446-45710-1 PEDAL, SWING 1 1 1 1
3 1 172157-46270 SPRING 1 1 1 1
4 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
5 1 22486-100500 PIN, H10X 50 1 1 1 1
6 1 26116-080354 BOLT, M8X 35 PLATED 1 1 1 1
7 1 26116-080504 BOLT, M8X 50 PLATED 1 1 1 1
8 1 26116-080604 BOLT, M8X 60 PLATED 1 1 1 1
9 1 26366-080002 NUT, M8 2 2 2 2
10 1 26716-080002 NUT, M8 2 2 2 2
11 1 172446-45760 ROD,SPOOL 1 1 1 1
12 1 172446-45820 LINK BALL 6 1 1 1 1
13 1 22117-060000 WASHER, 6 1 1 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
15 1 26051-060002 NUT, M6 1 1 1 1
16 1 26051-060002 NUT, M6 1 1 1 1
17 1 933110-54100 PIN 1 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 CONTROL EQUIPMENT
Fig.26. P.T.O. PEDAL

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.26
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-45680 SHAFT ASSY, PTO 1 1 1 1
2 1  172446-45700-1 PEDAL, PTO 1 1 1 1
3 1 172157-46270 SPRING 1 1 1 1
4 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
5 1  22486-100500 PIN, H10X 50 1 1 1 1
6 1 26116-080354 BOLT, M8X 35 PLATED 1 1 1 1
7 1 26116-080504 BOLT, M8X 50 PLATED 1 1 1 1
8 1 26116-080604 BOLT, M8X 60 PLATED 1 1 1 1
9 1 26366-080002 NUT, M8 2 2 2 2
10 1 26716-080002 NUT, M8 2 2 2 2
11 1  172446-45760 ROD,SPOOL 1 1 1 1
12 1 172446-45820 LINK BALL 6 1 1 1 1
13 1 22117-060000 WASHER, 6 1 1 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
15 1 26051-060002 NUT, M6 1 1 1 1
16 1 26051-060002 NUT, M6 1 1 1 1
17 1  933110-54100 PIN 1 1 1 1
18 1 172068-28490 SPRING 2 2 2 2
19 1 172446-45910-1 LOCKASSY, PTO 1 1 1 1
20 1  22137-080000 WASHER, 8 3 3 3 3
21 1 26757-080002 NUT, LOCK M8 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  CONTROL EQUIPMENT 0CS10-M52102  Fig.27

i (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.27. VARIABLE LEG LEVER (=svoe 11U O
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' |

AW B € O E @

172446-45350-1 LEVER, VARIABLE
172141-41360 BUSH
172446-45950 KNOB, LEVER

1C6281-52310  PIN, SNAP 6
24761-050000 NIPPLE, GREASE C
933110-54100 PIN

~Njo o slw N e
N = = N [ A=Y
NN R NP N R
NN R NP N R
NN R NP N R
NN R NP N R

172446-45390 LINK

Fig. 17

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 FRAME

Fig.28. TRAVEL FRAME(VARIABLE LEG : ARM TYPE)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.28
(D)=SV08-1A(NZ)
E)>=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172122-17190 CLIP, TREE 2 2 2
2 1 172446-50500-1 FRAME ASSY, CENTER 1 1 1
3 1 172446-50701-1 FRAME, CRAWLER 1 1 1
4 1 172446-50711-1 FRAME, CRAWLER 1 1 1
5 1 172446-50900-1 BRACKET ASSY 1 1 1
6 1 172446-50910-1 BRACKET ASSY 1 1 1
7 1  172446-50960-1 LINK 4 4 4
8 1  172446-50970-1 LINK 4 4 4
9 1  172446-51001 PIN, 25-197 2 2 2
10 1 172446-51041 PIN, 25X80 6 6 6
11 1 172446-51051 PIN, 25X68 8 8 8
12 1 172A29-51060 PIN 25-100 ASSY 2 2 2
13 1 172446-51081-1 PLATE, LOCK 8 8 8
14 1 172155-81390 COTTER PIN 6X 35 2 2 2
15 1 24761-020000 NIPPLE, GREASE PT1/8 12 12 12
16 1 24761-040000 NIPPLE, GREASE B 4 4 4
17 1 26013-100202 BOLT, M10X 20 16 16 16
18 1 26013-100252 BOLT, M10X 25 8 8 8
19 1 172446-61500-1 COVER, MOTOR 2 2 2
20 1 172446-61531-1 COVER 1 1 1
21 1 22217-100000 WASHER, SPRING 10 6 6 6
22 1 22217-100000 WASHER, SPRING 10 4 4 4
23 1 26116-100202 BOLT, M10X 20 PLATED 6 6 6
24 1 26116-100202 BOLT, M10X 20 PLATED 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 FRAME

Fig.78. (28A)TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)(AS, NZ2)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.78

(D)=SV08-1A(NZ)
®=
=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172A20-50201 FRAME ,LOWERCENT(49) 1 1
2 1 172A20-50350 FRAME, CRAWLER 1 1
3 1 172480-50480 BOLT ASSY, STOPPER 2 2
4 1 172A20-50500 FRAME, CRAWLER 1 1
5 1 172448-50720 NUT ASSY, STOPPER 2 2
6 1 172448-50770 PLATE 2 2
7 1 172480-50910 PIN 33 X 64 2 2
8 1 22217-160000 WASHER, SPRING 16 2 2
9 1 26013-100162 BOLT, M10X 16 4 4
10 1 172122-17190 CLIP, TREE 4 4
11 1 172A20-61500 COVER, MOTOR 2 2
12 1 26013-100202 BOLT, M10X 20 6 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 FRAME 0CS10-M52102  Fig.29

Fig.29. TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)(KR) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172A20-50200-1 FRAME, LOWER CENTER 1
1-1 1 172A20-50201 FRAME ,LOWERCENT(49) 1 N
(C=M14529)
2 1 172A20-50350-1 FRAME, CRAWLER 1
3 1 172480-50480 BOLT ASSY, STOPPER 2
4 1 172A20-50500-1 FRAME, CRAWLER 1
5 1 172448-50720 NUT ASSY, STOPPER 2
6 1 172448-50770-1 PLATE 2
7 1 172480-50910 PIN 33 X 64 2
8 1 22217-160000 WASHER, SPRING 16 2
9 1 26013-100162 BOLT, M10X 16 4
10 1 172A20-61500-1 COVER, MOTOR 2
11 1 26013-100202 BOLT, M10X 20 6
12 1 172A20-61530 COVER ASSY 1 W
(C=M14492)
13 1 26013-100202 BOLT, M10X 20 4 W
(C=M14492)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 FRAME

Fig.30. TURNING FRAME & TURNING BEARING

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102  Fig.30
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172157-45840  WASHER 8X18X4 2 2 2 2
2 1 172A29-54500-1 FRAME ASSY, TURNING 1 1 1
2-1 1  172A29-54500-N FRAME, TURNING 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
3 2 172157-54800  BUSH 35X45 2 2 2 2
5 1 172A29-54180-1 COVER, FRAME 1 1 1
5-1 1 172A29-54180-Y COVER, FRAME 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
6 1 22137-080000  WASHER, 8 2 2 2 2
7 1 26013-080162 BOLT, M8X 16 1 1 1 1
8 1  194940-24350  PIN, PARALLEL 10X28 2 2 2 2
9 1 172157-57600-1 BEARING, TURNING 1 1 1 1
10 2 172157-57610  SEAL SET 1 1 1 1
11 3 172157-57620  SEAL 1 1 1 1
12 3 172157-57630  SEAL 1 1 1 1
13 1 172155-57610 BOLT 16 16 16 16
14 1 22217-100000 WASHER, SPRING 10 15 15 15 15
15 1 26072-100352 BOLT, 10.910X 35 11 11 11 11
16 1 26072-100552 BOLT, 10.910X 55 4 4 4 4
17 1 26013-080252 BOLT, M8X 25 1 1 1 1
18 1 26116-080162 BOLT, M8X 16 PLATED 4 4 4 4
19 1 1A1380-62160 WASHER, BELT COVER 4 4 4 4
20 1 172A29-54300-1 COVER, PTO 1 1 1
20-1 1 172A29-54300-Y COVER L,PTO ASSY 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
21 2 172446-13530  SEAL, RADIATOR 1 1 1 1
23 1  172A29-54141  PLATE, SWIVEL 1 1 1 1
24 1 26013-120202 BOLT, M12X 20 2 2 2 2
25 1 172458-64600 CLIP, TREE 12
25-1 1 172176-68210  CLIP, TREE 12 N
(C=M1A205)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 AROUND SEAT 0CS10-M52102 Fig.31

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.31. STEP & TURNING LOCK (-Sv0s14(UD o
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172446-58800 PIN,LOCK 1 1 1 1
2 1 172157-58830 KNOB, 6.5X18X35 1 1 1 1
3 1 172A29-62151 MOUNT ASSY,STEP 1 1 1 1
4 1 172A29-62100 STEP ASSY 1 1 1 1
4-1 1 172A29-62400 STEP ASSY, BLACK 1 1 1 1 S
(A=MAF001) (B=MAF001) (C=MAF001) (D=MAF001)
6 2 172446-62220 SEAL, STEP 1 1 1 1
7 2 172446-62210 INSULATOR 1 1 1 1
8 2 172446-62230 INSULATOR 1 1 1 1
9 2 172446-62240 INSULATOR 1 1 1 1
10 1 26013-100252 BOLT, M10X 25 2 2 2 2
11 1 26116-080252 BOLT, M8X 25 PLATED 4 4 4 4
12 1 1A1380-62160  WASHER, BELT COVER 4 4 4 4
Remarks
(1)Color = DARK OLIVE GRAY.
(2)Color = BLACK. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 AROUND SEAT
Fig.32. SEAT & SEAT MOUNT

0CS10-M52102 Fig.32

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SVOB-1A(AS) GS
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172A54-64100 SEAT ASSY, OPERATOR 1 1 1
1-1 1 172A64-64010 SEAT ASSY 1 1 1 N
(A=M15879) (B=M15879) (C=M15879)
1-2 1 172A64-64010-Y SEAT ASSY 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
1A 2 172A54-64110 COVER 1 1 1 1 Z
(A=M15879) (B=M15879) (C=M15879)
1B 2 172A54-64120 SCREW, M5X16 4 4 4 4 Z
(A=M15879) (B=M15879) (C=M15879)
1C 2 172A64-64020 STAY, SEAT 1 1 1 1 w
(A=M15879) (B=M15879) (C=M15879)
1D 2  172A64-64030 CASE, LETTER 1 1 1 1 W
(A=M15879) (B=M15879) (C=M15879)
1E 2  172A64-64050 SCREW, TAPPING 6.0X16 4 4 4 4 w
(A=M15879) (B=M15879) (C=M15879)
1F 2  26013-080202 BOLT, M8X 20 2 2 2 2 w
(A=M15879) (B=M15879) (C=M15879)
2 1  172446-64200 BRACKET, SEAT 1 1 1

2-1 1 172446-64200-Y BRACKET,SEAT

(A=M17001)

1 172141-64370

[
[
[
[
[0

(B=M17001) (C=M17001)

CUSHION, SEAT

1 172156-64420 PIN
1 22372-080000 PIN, SNAP 8
1 26013-080162 BOLT, M8X 16

NN PN
NN PN
NN PN
NN PN

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 AROUND SEAT
Fig.33. ROPS & SEAT BELT

0CS10-M52102 Fig.33

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SVOB-1A(AS) GS
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172652-64220 SPRING,12 4 4
1-1 1 172A77-64270 SPRING,10 4 4 4 S 4
(A=M14915) (B=M14915)
2 1 172433-64511 BOLT, /16-20-UNF 2 2
2-1 1 26116-100402 BOLT, M10X 40 PLATED 2 2 2 S 4
(A=M14915) (B=M14915)
3 1 172498-64770 SEAT BELT ASSY 1 1
3-1 1 172498-64771 SEAT BELT ASSY 1 1 R
(A=M14915) (B=M14915)
3-2 1 172498-64772 SEAT BELT ASSY 1 1 1 N
(A=M19804) (B=M19804)
9 1 172A29-64800 CAP, 15.5 1 1 1
10 1 172187-64831 NUT,7/16-20UNF 4 4
10-1 1 26716-100002 NUT, M10 4 4 4 S 4
(A=M14915) (B=M14915)
11 1 22137-120000 WASHER, 12 4 4
11-1 1 22137-100000 WASHER, 10 6 6 6 S 4
(A=M14915) (B=M14915)
12 1 172A29-68500-1 BASE ASSY, ROPS 1 1 1
12-1 1 172A29-68500-N BASE ASSY,ROPS 1 1 1 S 1
(A=M17001) (B=M17001)
12A 1 172437-03441 LABEL, ROPS 1 1 1 3
12B 1 172437-03451 LABEL, SEAT BELT 1 1 1 3
12C 1 172A29-03750 LABEL, FOLDING ROPS 1 1 1 3
13 1 172A29-68610-1 ROOF ASSY, ROPS 1 1 2
13-1 1 172A29-68610-N ROOF ASSY,ROPS 1 1 1 S 2
(A=M17001) (B=M17001)
13A 1 172A29-03740 LABEL, PINCH ROPS 2 2 2 3
14 1 172480-68742 PIN ASSY(ROPS 2 2 2
15 1 22217-120000 WASHER, SPRING 12 12 12 12
16 1 26076-120352 BOLT, 10.912X 35 12 12 12
17 1 26116-060352 BOLT, M6X 35 PLATED 2 2 2
18 1 26716-060002 NUT, M6 4 4 4

Remarks

(1)Attach the No.12A, 12B & 12C label to this part.
(2)Attach the No.13A label to this part.

(3)Label is not illustrated.

(4)Interchangeable by simultaneous replacement with No1-1, 2-1, 10-1 & 11-1.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 BONNET
Fig.34. BONNET

6 INC. (6) ~15.

<

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.34
(D)=SV08-1A(NZ)
E)>=
=

Remarks

(1)US, AS & NZ specification : Attach the No.44, 45, 46, 47, 48, 49, 50, 51 & 52 label to this part.
KR specification : Attach the No.44, 45, 46, 47, 48, 49, 50, 51 & 52A label to this part.

(2)Label is not illustrated.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172164-19130 BOLT M10X 25 4 4 4 4
2 1 172A29-62801  PLATE ASSY 1 1 1 1
4 2 172A29-62900 RUBBER PLATE A 1 1 1 1
5 2 172446-62930 RUBBER 1 1 1 1
6 1 172A20-65100-1 BONNET 1 1 1
6-1 1 172A82-65080 BONNET KIT,ENBLEM Y 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
6-2 1 172A82-65081 BONNET KIT,ENBLEM Y 1 1 1 1 S
(A=MAF001) (B=MAF001) (C=MAF001) (D=MAF001)
6A 2 172A88-03050 EMBLEM ASSY 1 1 1 1 W
(A=M17001) (B=M17001) (C=M17001)
6A-1 2 172A88-03010 EMBLEMASSY,FYS1Y 1 1 1 1 S
(A=MAF001) (B=MAF001) (C=MAF001) (D=MAF001)
6B 2 172A83-65100 BONNETASSY 1 1 1 1 W
(A=M17001) (B=M17001) (C=M17001)
8 3 172446-65190  TRIM, 2300 1 1 1 1
9 3 172A20-65300 SPONGE 1 1 1
9-1 2 172A20-65301  SPONGE 1 1 1 1 N
(A=M14159) (B=M14159) (C=M14159)
10 3 172446-65240 SPONGE 1 1 1 1
11 3 172A20-65320 SPONGE 1 1 1 1
12 3 172A20-65310 SPONGE 1 1 1 1
13 3 172446-65280  INSULATOR 1 1 1
13-1 2 172446-65281 INSULATOR 1 1 1 1 N
(A=M14159) (B=M14159) (C=M14159)
14 3  172A20-65330  INSULATOR 1 1 1 1
15 3 172446-65581 INSULATOR 1 1 1 1
16 1 172116-46630 KNOB, LEVER 1 1 1 1
17 1 172446-65300 ARM ASSY, BONNET 1 1 1 1
18 1 172480-65450 LEVERASSY 1 1 1 1
19 1 172446-65371 PLATE 1 1 1 1
20 1 172446-65380 PLATE 1 1 1 1
21 1 172A29-65200-1 MOUNT ASSY, BONNET 1 1 1 1
22 1 172446-65470  WASHER, 10.5-22 4 4 4 4
23 1  172446-65502 LINK ASSY, OPEN 1 1 1 1
24 1  172446-65540 HOOK 1 1 1 1
25 1 172156-65690  SPRING, STOPPER 1 1 1 1
26 1 172164-66170  KEY ASSY, CYLINDER 1 1 1 1
31 1 22137-080000  WASHER, 8 1 1 1 1
32 1 22137-080000 WASHER, 8 3 3 3 3
33 1 22137-100000 WASHER, 10 4 4 4 4
34 1 22157-080000  WASHER, 8 2 2 2 2
35 1 22217-080000 WASHER, SPRING 8 1 1 1 z
(A=*2011.01.) (B=*2011.01.)
36 1 22372-120000  PIN, SNAP 12 2 2 2 2
37 1 22372-080000  PIN, SNAP 8 1 1 1 1
38 1 22417-200200  PIN, COTTER 2.0X20 1 1 1 1
39 1 26013-080202 BOLT, M8X 20 3 3 3 3
40 1 26013-100202 BOLT, M10X 20 3 3 3 3
41 1  26051-100002 NUT, M10 4 4 4 4
42 1 26347-100002 NUT, M10 1 1 1 1

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CS10-M52102 BONNET
Fig.34. BONNET

6 INC. (6) ~15.

<

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.34
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
43 1 26716-080002 NUT, M8 1 1 1
43-1 1 26347-080002 NUT, M8 1 1 1 1 R
(A=*2011.01.) (B=*2011.01.)
44 1 172472-03141 LABEL, SUPPORT 1 1 1 1 2
45 1 172437-03361 LABEL, BATTERY 1 1 1 1 2
46 1 172437-03372 LABEL, NEUTRAL 1 1 1 1 2
47 1 172437-03381 LABEL, SWING AREA 1 1 1 2
47-1 1 172A64-03380 LABEL,SWING AREA US 1 1 1 1 N 2
(A=M15145) (B=M15145) (C=M15145)
48 1 172437-03391 LABEL, RADIATOR 1 1 1 1 2
49 1 172437-03402 LABEL, ENGINE COVER 1 1 1 1 2
50 1 172A36-03411  LABEL, ENGINE ROOM 1 1 1 1 2
51 1 172437-03422 LABEL, MUFFLER 1 1 1 1 2
52 1 172A82-03730  LABEL,LIFT US 1 1 1 2
52A 1 172A29-03781  LABEL,LIFT 1 2

Remarks

(1)US, AS & NZ specification : Attach the No.44, 45, 46, 47, 48, 49, 50, 51 & 52 label to this part.
KR specification : Attach the No.44, 45, 46, 47, 48, 49, 50, 51 & 52A label to this part.

(2)Label is not illustrated.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.35. HYDRAULIC PUMP & JOINT

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.35
(D)=SV08-1A(NZ)
E)>=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172A20-71100 MOUNT, PUMP 1 1 1 1
2 1 172498-71130 REAMER BOLT,8X32 1 1 1 1
3 1 22217-080000 WASHER, SPRING 8 1 1 1 1
4 1 26013-080302 BOLT, M8X 30 5 5 5 5
5 1 26716-080002 NUT, M8 4 4 4 4
6 1 172A20-71200 COUPLING 1 1 1 1
7 1 26450-100352 BOLT, M10X 35 3 3 3 3
8 1 172446-73100 PUMP 1 1 1
8-1 1 172446-73101 PUMP 1 1 1 1 R
(A=M/# 14342) (B=M/# 14342) (C=M/# 14342)
9 2 172446-73120 SEAL SET 1 1 1 1
10 2 172446-73130 STEEL BALL 4 4 4 4
11 2 172446-73140 BOLT M10 4 4 4 4
12 2 172446-73150 WASHER 4 4 4 4
13 1 22137-100000 WASHER, 10 2 2 2 2
14 1 26013-100252 BOLT, M10X 25 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.36. BOOM CYLINDER

1 INC. 2~21.

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.36
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-72100-1 CYLINDER ASSY, BOOM 1 1 1
1-1 1 172446-72100-N CYLINDER ASSY, BOOM 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
2 2 172446-72110 HEAD 50-25 1 1 1 1
4 3 24550-025250 BUSH, 25X25 1 1 1 1
5 2 172446-72140-1 TUBE, BOOM 1 1 1
5-1 2 172446-72140-N TUBE, BOOM 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
6 3 172156-72770  BUSH, PIN 1 1 1 1
7 2 172446-72260 ROD ASSY, BOOM 1 1 1 1
8 3 172156-72770  BUSH, PIN 1 1 1 1
9 2 172447-72321  GASKET ASSY, RGU50 1 1 1 1
10 2 172446-72370  COLLAR, 36-25 1 1 1 1
11 2 172447-72380  RING 36 1 1 1 1
12 2 172447-72531 PISTON 50 18X28 1 1 1 1
13 2 172157-72730  NUT, M18 1 1 1 1
14 2 172157-72010 SEAL SET, HEAD 50A 1 1 1 1
20 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1
21 2 24761-040000 NIPPLE, GREASE B 1 1 1 1
22 1 172446-72350-1 COVER, SLIDE 1 1 1
22-1 1  172446-72350-N COVER, SLIDE 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
23 1 172186-72480  GUIDE, SLIDE 2 2 2 2
24 1 26013-100202 BOLT, M10X 20 1 1 1 1
25 1 933168-14170  SPRING 2 2 2 2
26 1 933147-03400 WASHER, BRAKE ARM 1 1 1 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.37. ARM CYLINDER

1 INC. 2~17. @f"

0CS10-M52102 Fig.37

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SVOB-1A(AS) GS
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172446-72400-1 CYLINDER, ARM 1 1 1
1-1 1 172446-72400-N CYLINDER, ARM 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
2 2 172447-72321 GASKET ASSY, RGU50 1 1 1 1
3 2 172446-72420-1 TUBE, ARM 1 1 1
3-1 2 172446-72420-N TUBE, ARM 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
4 3 172156-72770 BUSH, PIN 1 1 1 1
5 2 172446-72490 ROD ASSY, ARM 1 1 1 1
6 3 172156-72770 BUSH, PIN 1 1 1 1
7 2 172447-72531 PISTON 50 18X28 1 1 1 1
8 2 172157-72620 HEAD 5025 B W/BUSH 1 1 1 1
10 3 24550-025250 BUSH, 25X25 1 1 1 1
11 2 172157-72730 NUT, M18 1 1 1 1
12 2 172157-72020 SEAL SET, HEAD 50B 1 1 1 1
17 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.38

; A)=SV08-1A(US D)=SV08-1A(NZ
Fig.38. BUCKET CYLINDER (=503 1AS) (-svos.1402)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172446-72550-2 CYLINDER ASSY 1 1 1
1-1 1 172446-72550-N CYLINDER ASSY 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
2 2 172446-72570-2 TUBE, BUCKET 1 1 1
2-1 2 172446-72570-N TUBE,BUCKET 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
3 3 172156-72770 BUSH, PIN 1 1 1 1
4 2 172186-72630 HEAD 1 1 1 1
6 3  24550-025250 BUSH, 25X25 1 1 1 1
7 2 172446-72640 ROD ASSY, BUCKET 1 1 1 1
8 3 172156-72410 BUSH, PIN 2535 A 1 1 1 1
9 2  172446-72681 PISTON 45 1 1 1 1
10 2 172186-72690 GASKET 1 1 1 1
11 2 172157-72730 NUT, M18 1 1 1 1
12 2 172186-72590 SEAL SET, HEAD 1 1 1 1
17 2 24761-040000 NIPPLE, GREASE B 1 1 1 1

—_
—

I INC.2~17. -

@

R

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.39. SWING CYLINDER

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.39
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-72801-1 CYLINDER ASSY, SWING 1 1 1
1-1 1 172446-72801-N CYLINDER,SWING 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
2 2 172A64-72040 SEAL SET, HEAD 55 30 1 1 1 1
7 2 172449-72321 GASKET ASSY, RGU55 1 1 1 1
8 2 172173-72550 ROCK WASHER 55 1 1 1 1
9 2 172449-72560  HEAD CMP 55 30 1 1 1 1
11 3 24550-030300  BUSH, 30X30 1 1 1 1
12 2 172141-72580  NUT, M20 1 1 1 1
13 2 172449-72681 PISTON 55(20-28 1 1 1 1
14 2 172446-72820-1 TUBE ASSY, SWING 1 1 1
14-1 2 172446-72820-N TUBE ASSY, SWING 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
15 3 172186-72910 BUSH 1 1 1 1
16 2 172446-72860  ROD ASSY, SWING 1 1 1 1
17 3 933125-05300 BUSHING 30 34.5B 1 1 1 1
18 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1

1 INC.2~18.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.40. BLADE CYLINDER

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.40
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-72700-1 CYLINDER ASSY, BLADE 1 1 1 1
2 2 172447-72321  GASKET ASSY, RGU50 1 1 1 1
3 2 172447-72531 PISTON 50 18X28 1 1 1 1
4 2 172157-72620 HEAD 5025 B W/BUSH 1 1 1 1
6 3 24550-025250  BUSH, 25X25 1 1 1 1
7 2 172157-72730 NUT, M18 1 1 1 1
8 2 172446-72720  TUBE, BLADE 1 1 1 1
9 3 172156-72410  BUSH, PIN2535A 1 1 1 1
10 2 172157-72020  SEAL SET, HEAD 50B 1 1 1 1
15 2 172446-72760  ROD ASSY, BLADE 1 1 1 1
16 3 172156-72410 BUSH, PIN 25 35A 1 1 1 1
17 1 172447-72790-3 PROTECTOR 1 1 1 1
18 1 26014-080162 BOLT, M8X 16 4 4 4 4

~J

1 INC. 2~16.

@
N

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.41. VARIABLE LEG CYLINDER(ARM TYPE)

z
°

Lev.

Parts No.

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

Description

(G

(B)

0CS10-M52102 Fig.41

(D)=SV08-1A(NZ)
®=
=

© ® E ©

20 ING. 21~36.
20

172446-73010-3
172446-73030-1
172446-72900-1

COVER ASSY
COVER
CYLINDER, VARIABLE

4

172447-72321
172447-72531
172157-72620

GASKET ASSY, RGU50
PISTON 50 18X28
HEAD 5025 B W/BUSH

© 0o U IWNE

=
o

24550-025250
172157-72730
172157-72020

BUSH, 25X25
NUT, M18
SEAL SET, HEAD 50B

R e
~N o G

172446-72910-1
172446-72970
24761-020000

TUBE, VARIABLE
ROD ASSY, VARIABLE
NIPPLE, GREASE PT1/8

[
[ee]

31

N =
o ©

172157-76290
172112-77580
172446-72940-1

NIPPLE, PT PF1/8
JOINT, 1/8
CYLINDER, VARIABLE

N NN
A WE

172157-72620
24550-025250
172157-72730

HEAD 5025 B W/BUSH
BUSH, 25X25
NUT, M18

W W N
= O’

172157-72020
172446-72950-1
172446-72970

SEAL SET, HEAD 50B
TUBE, VARIABLE
ROD ASSY, VARIABLE

W W w
A WN

24761-020000
172157-76290
172112-77580

NIPPLE, GREASE PT1/8
NIPPLE, PT PF1/8
JOINT, 1/8

W W w
~N o O

P NNMNNDDNINNDNDINONIENDNDNMNDNNDNND WNDNNNRP PR

172447-72321
172447-72531
26013-100162

GASKET ASSY, RGU50
PISTON 50 18X28
BOLT, M10X 16

AR RRPRRPRRPRRPRPRRIPRPRPRERIPRPRERPRPRPRIPRRLRIPRRIRPRR

AR RRPRRPRRPRRPRPRRIPRPRPRERIPRPRERPRPRPRIPRRLRIPRRIRPRR

AR RRPRRPRRPRRPRPRRIPRPRPRERIPRPRERPRPRPRIPRRLRIPRRIRPRR

3 INC. 4~19.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.42

Fig.42. VARIABLE LEG CYLINDER(SLIDE TYPE) Eg\;zgxggjﬁgg EE;;SVOB-lA(NZ)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @
1 1 172A20-72500-1 CYLINDER ASSY 1 1 1
2 2 172157-72020 SEAL SET, HEAD 50B 1 1 1
7 2 172447-72321 GASKET ASSY, RGUS50 1 1 1
10 2 172480-72510-1 TUBE ASSY, VARIABLE 1 1 1
11 2 172A20-72530 ROD ASSY, VARIABLE 1 1 1
12 2 172447-72531 PISTON 50 18X28 1 1 1
13 2 172157-72620 HEAD 5025 B W/BUSH 1 1 1
15 3 24550-025250 BUSH, 25X25 1 1 1
16 2 172157-72730 NUT, M18 1 1 1

1 INC. 2~16.

1

4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT

Fig.43. TRAVEL MOTOR

84

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.43
(D)=SV08-1A(NZ)
E)>=
=

n
71 ING. 72~80.

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172447-73300 MOTOR CMP, TRAVEL 2 2 2 2
2 2 172447-53560 PLATE ASSY,BASE 2 2 2
2-1 2  172447-73560 BODY 1 ASSY 2 2 2 2 N
(A=M14580) (B=M14580) (C=M14580)
3 3 172157-70450 RING 4 4 4 4
7 3 172186-73160 PLUG 4 4 4 4
12 3 172447-73440 SPRING 4 4 4 4
13 3 172447-73450 SPRING 2 2 2 2
16 3  172447-73480 NEEDLE 4 4 4 4
18 3 172422-73550 PLUG 4 4 4 4
19 3 172422-73550 PLUG 8 8 8 8
20 3  172422-73650 PLUG 4 4 4 4
21 3 172187-73670 PLUG 4 4 4 4
22 3 22351-050012 PIN, SPRING 5.0X12 2 2 2 2
23 3 24101-060020 BEARING, BALL 6002C3 2 2 2 2
24 3 24311-000100 O-RING, 1AP10.0 4 4 4 4
25 3 24315-000140 O-RING, 1BP14.0 4 4 4 4
26 3 24315-000180 O-RING, 1BP18.0 4 4 4 4
27 2 172157-70090 SNAP RING 2 2 2 2
28 2 172447-73100 COVER 2 2 2 2
29 2 172447-73120 GEAR 6 6 6 6
30 2 172447-73140 GEAR 2 2 2 2
31 2 172447-73150 RING,SEAL 2 2 2 2
32 2  172447-73160 PLATE, THRUST 2 2 2 2
33 2 172447-73170 SEAL ASSY 2 2 2 2
34 2 172447-73180 RING,SNAP 2 2 2 2
35 2  172447-73190 RING 6 6 6 6
37 2 172186-73240 BOLT,HEX SOCKET 14 14 14 14
38 2 172447-73250 PLATE 2 2 2 2
39 2  172447-73280 BALL 4 4 4 4
40 2 172126-73400 SNAP RING 2 2 2 2
41 2 172186-73410 NEEDLE 90 90 90 90
42 2 172447-73510 WASHER, THRUST 6 6 6 6
43 2 172425-73540 PIN, PARALLEL 2 2 2 2
44 2 172447-73550 CARRIER KIT 2 2 2 2
46 3 172157-70240 SNAP RING 12 12 12 12
52 3 172186-73450 RING,SNAP 2 2 2 2
53 3 22242-000150 RING, 15 2 2 2 2
54 3 22351-030012 PIN, SPRING 3.0X12 6 6 6 6
55 2 172187-73570 PLUG 4 4 4 4
56 2 172447-73570 PLATE KIT 2 2 2 2
58 3 172186-73230 SEAL, OIL 2 2 2 2
61 2 172447-73580 CYLINDER BARREL ASSY 2 2 2 2
71 2 172447-73590 O-RING KIT 2 2 2 2
72 3 172186-73230 SEAL, OIL 2 2 2 2
73 3  172447-73500 O-RING 2 2 2 2
74 3  24315-000060 O-RING, 1BP6.0 2 2 2 2
75 3 24315-000110 O-RING, 1BP11.0 4 4 4 4
76 3  24315-000140 O-RING, 1BP14.0 4 4 4 4
77 3  24315-000140 O-RING, 1BP14.0 4 4 4 4
78 3 24315-000180 O-RING, 1BP18.0 4 4 4 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.43

; A)=SV08-1A(US D)=SV08-1A(NZ
Fig.43. TRAVEL MOTOR (=503 1AS) (-svos.1402)
(C)=SV08-1A(KR) (F)=
) No. Lev. Parts No. Description Qty I R
84 A B () O (E) R

79 3 24321-001300 O-RING, 1AG130.0 2 2 2 2
80 3 24325-001050 O-RING 1B G-105.0 2 2 2 2
81 2 172187-73600 PLUG 4 4 4 4
82 2 172186-73710 SHAFT 2 2 2 2
83 2 24101-060044 BEARING, BALL 6004 2 2 2 2
84 1 26450-100252 BOLT, M10X 25 16 16 16 16

n

71 ING. 72~80.

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.




0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.44. TURNING MOTOR(N SPEC.)(TO M19874)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.44
(D)=SV08-1A(NZ)
E)>=
=

-8
]
=

Remarks

(1)A part : If there is an identification stamp, No.2F is not needed.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172A20-73310 MOTOR ASSY, SWING 1 1 1
1-1 1 172A20-73311 MOTOR ASSY, SWING 1 1 1 R
(A=M17269) (B=M17269) (C=M17269)
1-2 1 172A20-73311 MOTOR ASSY, SWING 1 1 1 z
(A=M19875) (B=M19875) (C=M19875)
2 2 172A20-73320 MOTOR ASSY, SWING 1 1 1
2-1 2  172A20-73321 MOTOR, SWING 1 1 1 R
(A=M17269) (B=M17269) (C=M17269)
2A 3  172A20-73400 SEAL SET 1 1 1
2B 4 172A20-73410 SEAL, OIL 1 1 1
2C 4 172A20-73420 BACKUP RING 1 1 1
2D 4 172A20-73430 X RING 1 1 1
2E 4 172A20-73440 O-RING 3 3 3
2F 4 24341-000080 O-RING, 1AS8.0 1 1 1
2F-1 4  24341-000060 O-RING, 1AS6.0 1 1 1 N
(A=+2014.10.) (B=+2014.10.) (C=+2014.10.)
2G 4 24341-000670 O-RING, 1AS67.0 1 1 1
2H 4 24356-240370 O-RING, 4D24037 1 1 1
3 2 172A20-73330 PINION 13T 1 1 1
4 2 172A20-73340 WASHER, M10 1 1 1
5 2 26450-100202 BOLT, M10X 20 1 1 1
6 1 26013-120352 BOLT, M12X 35 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.76. (44A)TURNING MOTOR(E SPEC.)(FROM M19875)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.76
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description I R
@ B © O E ®
1 1 172A20-73200 MOTOR ASSY, SWING 1 1 1 1 w
(A=M19869) (B=M19869) (C=M19869)
2 2 172137-70490 PLUG 2 2 2 2
3 2 172137-70500 PLUG, BLIND 1 1 1 1
4 2 172137-70520 PLUG 2 2 2 2
5 2 172137-70530 BALL 2 2 2 2
6 2 172137-70570 PIN 2 2 2 2
7 2 172137-70580 SPRING 2 2 2 2
8 2 172137-70590 PLATE 1 1 1 1
9 2 172137-70610 PLATE, VALVE 1 1 1 1
10 2 172A20-73210 GEAR, PINION 1 1 1 1
11 2  172A20-73220 COLLAR 1 1 1 1
12 2 172A20-73230 SPACER, BEARING 1 1 1 1
13 2 172A20-73240 ROLLER 2 2 2 2
14 2 172A20-73260  VALVE 1 1 1 1
15 2 172A20-73270 HOUSING, BEARING 1 1 1 1
16 2 172449-73340 DRIVE 1 1 1 1
17 2 172449-73350 GEROLLER 1 1 1 1
18 2 172449-73360 BOLT 12X40 4 4 4 4
19 2 172171-73460 RETAINING RING 1 1 1 1
20 2 172171-73480 PLATE 1 1 1 1
21 2 172A20-73500 SEALKIT 1 1 1 1
22 3 172171-73470 SEAL, SHAFT FACE 1 1 1 1
23 3 172A20-73510  RING,X 1 1 1 1
24 3 172A20-73520  SEAL,DUST 1 1 1 1
25 3  172156-74050 O-RING 2 2 2 2
26 3 172141-77150 O-RING 3 3 3 3
27 3 172141-77170 O-RING 1 1 1 1
28 3 172141-77210 SEAL, INNER FACE 1 1 1 1
29 3 172141-77230 SEAL, OUTER FACE 1 1 1 1
30 3  172141-77300 O-RING 3 3 3 3
31 3 24315-000110 O-RING, 1BP11.0 1 1 1 1
32 2 172141-77260 DRIVE, VALVE 1 1 1 1
33 2 172842-77640 HOUSING, VALVE 1 1 1 1
34 1 26013-120352 BOLT, M12X 35 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.45. SWIVEL JOINT(Y SPEC.)(VARIABLE LEG : ARM TYPE)(TO M17687)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.45
(D)=SV08-1A(NZ)
E)>=
=

Remarks
(1)A: no label.

Compatible by assembly exchange with parts of Fig.70(45A) No.1.

The inner parts are not compatible.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172446-73840 SWIVEL ASSY 1 1 Z 1
(A=M17687) (B=M17687)
2 3 172446-73860 HUB,SWIVEL 1 1
3 3 172446-73872 SHAFT, SWIVEL 1 1
6 3 172446-73890 FLANGE,SWIVEL 1 1
7 3 172157-73910 SPACER, SWIVEL 1 1
8 3 22242-000401 RING, 40 1 1
9 3 23871-010000 PLUG, RO1 8 8
10 3  26013-080352 BOLT, M8X 35 3 3
11 3 172446-73900 SEAL SET, SWIVEL 1 1
12 4 172142-73800 O-RING, 55.76X5.7 2 2
13 4 172447-73840 SEAL 9 9
14 4 172148-73870 RING, BUCK UP 1 1
15 4 24321-000700 O-RING, 1AG70.0 1 1
16 2 172448-73900 COVER, DUCT 1 1
17 1 26072-100302 BOLT, 10.910X 30 3 3
18 1 22217-100000 WASHER, SPRING 10 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT

Fig.70. (45A)SWIVEL JOINT(N SPEC.)(VARIABLE LEG : ARM TYPE)(FROM M17688)

0CS10-M52102 Fig.70

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SVOB-1A(AS) GS
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1  172A82-73890  JOINT ASSY,SWIVEL L 1 1 1 w1
(A=M17687) (B=M17687)
2 2 172448-73900 COVER, DUCT 1 1 1
3 2 172A82-73900 JOINT ASSY,SWIVEL L 1 1 1
4 3 172A64-73810 SHAFT ASSY,SWIVEL SL 1 1 1
7 3 172A64-73850 FLANGE,SWIVEL SL 1 1 1
8 3 172B02-73860 SPACER, SWIVEL 1 1 1
9 3 172A64-73880 SEAL KIT,SL 1 1
9-1 3 172A64-73860 SEAL KIT, SWIVEL 1 1 1 N
(A=M19111) (B=M19111)
10 4 172A64-73870 RING,V 1 1 1
11 4  172B02-73870 SEAL, SWIVEL 9 9
11-1 4 172B02-73890 SEAL, SWIVEL 9 9 9 N
(A=M19111) (B=M19111)
12 4 172B02-73880 RING, BACKUP T3 55 1 1 1
13 4 24315-000560 O-RING, 1BP56.0 1 1 1
14 4 24325-000700 O-RING, 1BG70.0 1 1 1
15 3 172A64-73890 BOLT,10.9 8X 40 3 3 3
16 3 172A82-73940 HUB,SWIVEL L 1 1 1
17 3  22217-080000 WASHER, SPRING 8 3 3 3
18 3 22242-000451 RING, 45 1 1 1
19 3  23871-010000 PLUG, RO1 8 8 8
20 1 22217-100000 WASHER, SPRING 10 3 3 3
21 1 26072-100302 BOLT, 10.910X 30 3 3 3

Remarks

(1)A:'NACHI'LABEL

Compatible by assembly exchange from parts of Fig.45 No.1.
The inner parts are not compatible.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.46. SWIVEL JOINT(Y SPEC.)(VARIABLE LEG : SLIDE TYPE)(TO M17682)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.46
(D)=SV08-1A(NZ)
E)>=
=

Remarks
(1)A: no label.

Compatible by assembly exchange with parts of Fig.69(46A) No.1.

The inner parts are not compatible.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172448-73840 SWIVEL ASSY 1 Z 1
(C=M17683)
2 3 172446-73900 SEAL SET, SWIVEL 1
3 4 172142-73800 O-RING, 55.76X5.7 2
4 4 172447-73840 SEAL 9
5 4 172148-73870 RING, BUCK UP 1
6 4  24321-000700 O-RING, 1AG70.0 1
7 3  172448-73860 HUB,SWIVEL 1
8 3 172446-73872 SHAFT, SWIVEL 1
9 3 172446-73890 FLANGE,SWIVEL 1
10 3 172157-73910 SPACER, SWIVEL 1
11 3 22242-000401 RING, 40 1
12 3 23871-010000 PLUG, RO1 8
13 3  26013-080352 BOLT, M8X 35 3
14 2 172448-73900 COVER, DUCT 1
15 1 26013-100402 BOLT, M10X 40 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT

Fig.69. (46A)SWIVEL JOINT(N SPEC.)(VARIABLE LEG : SLIDE TYPE)(FROM M17683)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)

(C)=SV08-1A(KR)

0CS10-M52102  Fig.69

(D)=SV08-1A(NZ)
®=
=

Remarks

(1)A:'NACHI'LABEL

Compatible by assembly exchange from parts of Fig.46 No.1.
The inner parts are not compatible.

No. Lewv. Parts No. Description I R
€ ® B ©
1 1 172A64-73790 JOINT ASSY,SWIVEL S 1 w 1
(C=M17683)
2 2 172A64-73800 JOINT ASSY,SWIVEL S 1
3 3 172A64-73810 SHAFT ASSY,SWIVEL SL 1
6 3 172A64-73840 HUB,SWIVEL S 1
7 3 172A64-73850 FLANGE,SWIVEL SL 1
8 3 172B02-73860 SPACER, SWIVEL 1
9 3  172A64-73880 SEAL KIT,SL 1
9-1 3  172A64-73860 SEAL KIT, SWIVEL 1 N
(C=M19191)
10 4 172A64-73870 RING,V 1
11 4  172B02-73870 SEAL, SWIVEL 9
11-1 4 172B02-73890 SEAL, SWIVEL 9 N
(C=M19191)
12 4 172B02-73880 RING, BACKUP T3 55 1
13 4 24315-000560 O-RING, 1BP56.0 1
14 4 24325-000700 O-RING, 1BG70.0 1
15 3 172A64-73890 BOLT,10.9 8X 40 3
16 3 22217-080000 WASHER, SPRING 8 3
17 3 22242-000451 RING, 45 1
18 3 23871-010000 PLUG, RO1 8
19 2 172448-73900 COVER, DUCT 1
20 1 26013-100402 BOLT, M10X 40 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.47

Fig.47. CONTROL VALVE(1/3)(VARIABLE LEG : ARM TYPE) (B-svoBIARS) E:sv0102
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

a1
N

24311-240100 O-RING, 1AP10A
24315-000110 O-RING, 1BP11.0
54 24315-000140 O-RING, 1BP14.0 1 1 1

CONTROL VALVE ASSY 1 1 172A29-74210  VALVE, CONTROL 1 1 1
F1G. 47 Ref. No. 1 2 2 172157-70710  O-RING 4 4 4
ING. E:g ﬂ Eﬂ ”zf:gg 3 2 172446-74120  SECTION ASSY 11 1
FI16.49 Ref. No.1~51. 5—39— 4 3 172157-70720  PLUG PF3/8 1 1 1
. 5 3 172447-74250  SECTION 1 1 1

] 6 3 172183-74350  PLUG 1 1 1

31 7 3 24315-000110  O-RING, 1BP11.0 1 1 1

/ 30_ 8 3 24315-000140  O-RING, 1BP14.0 1 1 1

I i 9 2 172A29-74350  MAIN RELIEF VALVE 1 1 1

| VARIABLE LEG / §_’,_5 38 10 2 172446-74550  SECTION ASSY, OPTION 1 1 1

8] 1 3 172157-70630 BAC UP RING 1 1 1

(S 12 3 172157-70640  PLATE, O-RING 1 1 1

13 3 172157-70700  STAY, VALVE 1 1 1

14 3 172157-70820  CAP, SPRING 11 1

15 3 172446-74580  SECTION, OPTION 11 1

17 4 172446-74570  SPOOL ASSY,0PTIONAL 11 1

18 3 24311-240100  O-RING, 1AP10A 1 1 1

19 3 24315-000110  O-RING, 1BP11.0 11 1

20 3 26450-050452  BOLT, M5X 45 2 2 2

21 3 26557-050102 SCREW, M5X10 2 2 2

22 2 172446-74560  BOLT 3 3 3

23 2 24315-000100 O-RING, 1BP10.0 8 8 8

24 2 26716-080002  NUT, M8 6 6 6

25 2 172446-74130  SECTION ASSY, SWING 1 1 1

26 3 172157-70630 BAC UP RING 1 1 1

27 3 172157-70640  PLATE, O-RING 1 1 1

28 3 172157-70690  SPRING, VALVE 11 1

29 3  172157-70700  STAY, VALVE 11 1

30 3  172157-70720  PLUG PF3/8 11 1

31 3  172157-70820  CAP, SPRING 11 1

32 3 172446-74410  SECTION, SWING 1 1 1

34 4 172446-74260  SPOOLASSY, SWING 1 1 1

35 3 172137-74520  VALVE, CHECK 1 1 1

SLIDE VARIABLE LEG 36 3 24311-240100  O-RING, 1AP10A 1 1 1
VARIABLE LFG 37 3 24315-000110  O-RING, 1BP11.0 1 1 1
38 3 24315-000140  O-RING, 1BP14.0 1 1 1

39 3 26450-050452  BOLT, M5X 45 2 2 2

40 3 26557-050102  SCREW, M5X10 2 2 2

41 2 172446-74140  SECTION ASSY, BOOM 1 1 1

42 3 172157-70630 BAC UP RING 1 1 1

43 3 172157-70640  PLATE, O-RING 11 1

44 3 172157-70690  SPRING, VALVE 11 1

45 3  172157-70700  STAY, VALVE 11 1

46 3 172157-70720  PLUG PF3/8 11 1

47 3  172157-70820  CAP, SPRING 11 1

48 3 172446-74420  SECTION, BOOM 1 1 1

50 4 172446-74280  SPOOL ASSY, BOOM 1 1 1

51 3 172137-74520  VALVE, CHECK 1 1 1

3 1 1 1

3 1 1 1

a1
w

w

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.47. CONTROL VALVE(1/3)(VARIABLE LEG

CONTROL VALVE ASSY

FIG. 47 Ref. No.1

INC. FIG.47 Ref. No.2~58
F1G.48 Ref. No.1~62
F1G. 49 Ref. No.1~51.

—10

- !
VARIABLE LEG | @

:ARM TYPE)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.47
(D)=SV08-1A(NZ)
E)>=
=

—57

SLIDE VARIABLE LEG
VARIABLE LEG

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
55 3 26450-050452 BOLT, M5X 45 2 2 2
56 3 26557-050102 SCREW, M5X10 2 2 2
57 2 172446-74230 VALVE ASSY, RELIEF 2 1 1 1
58 2 172A29-74360  ANTI-CAVITATION ASSY 1 1 1
59 1 26013-080202 BOLT, M8X 20 3 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT

Fig.48. CONTROL VALVE(2/3)(VARIABLE LEG : ARM TYPE)

DRIVE R)

BLADE

BUCKET

DRIVE (R)
—20

~.
~

|

32

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.48
(D)=SV08-1A(NZ)
E)>=
=

Remarks

* Control valve assy is shown in Fig.47.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172157-70710  O-RING 4 4 4
2 2 172446-74150  SECTION ASSY, BUCKET 1 1 1
3 3 172157-70630  BAC UP RING 1 1 1
4 3 172157-70640 PLATE, O-RING 1 1 1
5 3 172157-70690 SPRING, VALVE 1 1 1
6 3 172157-70700 STAY, VALVE 1 1 1
7 3 172157-70720  PLUG PF3/8 2 2 2
8 3 172157-70820  CAP, SPRING 1 1 1
9 3 172447-74300  SPRING, VALVE 1 1 1
10 3 172447-74310  VALVE, CHECK 1 1 1
11 3  172446-74430  SECTION, BUCKET 1 1 1
13 4 172446-74300  SPOOL ASSY, BUCKET 1 1 1
14 3 172137-74520  VALVE, CHECK 1 1 1
15 3 24311-240100 O-RING, 1AP10A 1 1 1
16 3 24315-000110 O-RING, 1BP11.0 1 1 1
17 3 24315-000140 O-RING, 1BP14.0 2 2 2
18 3 26450-050452 BOLT, M5X 45 2 2 2
19 3 26557-050102  SCREW, M5X10 2 2 2
20 2 172446-74160 SECTION ASSY, TRAVEL 1 1 1
21 3 172157-70630 BAC UP RING 1 1 1
22 3  172157-70640 PLATE, O-RING 1 1 1
23 3 172157-70700  STAY, VALVE 1 1 1
24 3 172157-70820  CAP, SPRING 1 1 1
25 3 172446-74440  SECTION ASSY, TRAVEL 1 1 1
27 4 172446-74320  SPOOL ASSY, TRAVEL 1 1 1
28 3 24311-240100 O-RING, 1AP10A 1 1 1
29 3 24315-000110 O-RING, 1BP11.0 1 1 1
30 3 26450-050452 BOLT, M5X 45 2 2 2
31 3  26557-050102  SCREW, M5X10 2 2 2
32 2 24315-000100  O-RING, 1BP10.0 8 8 8
33 2 172446-74170 SECTION ASSY, BLADE 1 1 1
34 3 172157-70630 BAC UP RING 1 1 1
35 3 172157-70640 PLATE, O-RING 1 1 1
36 3 172157-70690  SPRING, VALVE 1 1 1
37 3 172157-70700  STAY, VALVE 1 1 1
38 3 172157-70820 CAP, SPRING 1 1 1
39 3 172446-74450  SECTION ASSY, BLADE 1 1 1
41 4 172446-74340  SPOOL ASSY, BLADE 1 1 1
42 3 172137-74520  VALVE, CHECK 1 1 1
43 3 24311-240100 O-RING, 1AP10A 1 1 1
44 3 24315-000110 O-RING, 1BP11.0 1 1 1
45 3 26450-050452 BOLT, M5X 45 2 2 2
46 3  26557-050102  SCREW, M5X10 2 2 2
47 2 172446-74600  SECTION ASSY, PTO 1 1 1
48 3 172157-70630  BAC UP RING 1 1 1
49 3 172157-70640 PLATE, O-RING 1 1 1
50 3 172157-70690 SPRING, VALVE 1 1 1
51 3 172157-70700 STAY, VALVE 1 1 1
52 3 26450-050452 BOLT, M5X 45 2 2 2
53 3 172157-70820  CAP, SPRING 1 1 1
55 3 172446-74630  SECTION ASSY, PTO 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.48

Fig.48. CONTROL VALVE(2/3)(VARIABLE LEG : ARM TYPE) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
57 4 172446-74620 SPOOL ASSY,PTO 1 1 1
58 3 172137-74520 VALVE, CHECK 1 1 1
59 3 24311-240100 O-RING, 1AP10A 1 1 1
60 3 24315-000110 O-RING, 1BP11.0 1 1 1
61 3  26557-050102 SCREW, M5X10 2 2 2
62 2 24315-000040 O-RING, 1BP4.0 1 1 1
DRIVE (R)
—20
3
7
32 !
!
27~
N
3_
DRIVE (R) BLADE 5
BUCKET P.T.0.
—47
1 —
0_
0_
.8_
<591 "3
8.
O
17—
Remarks Yes No Yes No
* Control valve assy is shown in Fig.47. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.49

Fig.49. CONTROL VALVE(3/3)(VARIABLE LEG : ARM TYPE) (B-svoBIARS) E:sv0102
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

TURNING 1 2 172157-70710 O-RING 3 3 3

2 2 172446-74190  SECTION ASSY, ARM 1 1 1

3 3 172157-70630  BAC UP RING 11 1

4 3 172157-70640  PLATE, O-RING 1 1 1

5 3 172157-70690  SPRING, VALVE 11 1

6 3 172157-70700  STAY, VALVE 11 1

7 3 172157-70720  PLUG PF3/8 1 1 1

8 3 172157-70820  CAP, SPRING 1 1 1

- 9 3 172446-74470  SECTION, ARM 1 1 1

L 11 4 172446-74380  SPOOL ASSY, ARM 1 1 1

12 3 172137-74520  VALVE, CHECK 1 1 1

13 3 24311-240100  O-RING, 1AP10A 1 1 1

14 3 24315-000110  O-RING, 1BP11.0 1 1 1

o034 15 3 24315-000140  O-RING, 1BP14.0 1 1 1

16 3 26450-050452  BOLT, M5X 45 2 2 2

1 17 3 26557-050102 SCREW, M5X10 2 2 2

Osa 18 2 172446-74200  SECTION ASSY 1 1 1

i 19 3 172157-70630  BAC UP RING 11 1

| 20 3 172157-70640  PLATE, O-RING 1 1 1

} 21 3 172157-70690  SPRING, VALVE 11 1

| 22 3 172157-70700  STAY, VALVE 11 1

23 3 172157-70820  CAP, SPRING 1 1 1

24 3 172446-74480  SECTION ASSY 1 1 1

TURNING 16 26 4 172446-74400  SPOOL ASSY, SWING 11 1

18 15 27 3 172137-74520  VALVE, CHECK 1 1 1

7 - 28 3 24311-240100  O-RING, 1AP10A 1 1 1

i 29 3 24315-000110  O-RING, 1BP11.0 11 1

30 3 26450-050452  BOLT, M5X 45 2 2 2

31 3 26557-050102  SCREW, M5X10 2 2 2

\ 32 2 172446-74230  VALVE ASSY, RELIEF 2 11 1

DRIVE (L) - : 33 2 172446-74240  VALVE ASSY, RELIEF 7 2 2 2

35 ~d 34 2 24315-000100  O-RING, 1BP10.0 6 6 6

35 2 172446-74160  SECTION ASSY, TRAVEL 11 1

36 3 172157-70630  BAC UP RING 1 1 1

37 3 172157-70640  PLATE, O-RING 1 1 1

38 3 172157-70700  STAY, VALVE 11 1

o0—34 39 3 172157-70820 CAP, SPRING 1 1 1

~. 40 3 172446-74440  SECTION ASSY, TRAVEL 1 1 1

~ 42 4 172446-74320  SPOOL ASSY, TRAVEL 11 1

To—34 43 3 24311-240100  O-RING, 1AP10A 101 1

a4 3 24315-000110  O-RING, 1BP11.0 1 1 1

45 3 26450-050452  BOLT, M5X 45 2 2 2

46 3 26557-050102  SCREW, M5X10 2 2 2

47 2 172447-74200  SECTION ASSY 1 1 1

48 3 172183-74350 PLUG 11 1

49 3 172447-74380  SECTION 1 1 1

45- 50 3 24315-000110  O-RING, 1BP11.0 101 1

51 2 172A29-74350  MAIN RELIEF VALVE 11 1

Remarks Yes No Yes No

* Control valve assy is shown in Fig.47. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.50

; A)=SV08-1A(US D)=SV08-1A(NZ
Fig.50. CHECK VALVE (=503 1AS) (-svos.1402)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172446-74500 VALVE ASSY, CHECK 1 1 1
2 2 172179-73540 O-RING 2 2 2
3 2  172446-74510 PISTON 2 2 2
4 2 172446-74520 CHECK VALVE ASSY 4 4 4
5 2 26450-080802 BOLT, M8X 80 4 4
5-1 2  26450-080902 BOLT, M8X 90 4 4 4 N

(A=*2013.07.) (B=*2013.07.)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.51

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.51. HYD. OIL TANK (-Sv0s14(UD o
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172156-73700  STRAINER, RETURN 1 1 1 1
3 2 172156-73710 ELEMENT, FILTER 1 1 1 1
4 1  172480-73700 FILTER,SUCTION 1 1 1 1
5 1  24315-000440 O-RING 1B P-44.0 1 1 1 1
6 1 772A20-75100 TANK ASSY, RESERVOIR 1 1 1 1
8 2  172446-75250 CAP, RESERVER 1 1 1 1
9 2 172480-75350 GAUGE ASSY 1 1 1 1
11 3 24311-350220 O-RING, 1AP22A 1 1 1 1
12 2 23491-140002 PLUG, 14 1 1 1 1
13 2 24311-000160 O-RING, 1AP16.0 1 1 1 1
14 1 26013-100252 BOLT, M10X 25 3 3 3 3
15 1  172437-03322 LABEL, RESEVOIR 1 1 1 1

Remarks

(1)Attach the No.15A label to this part.

(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.71. CONTROL VALVE(1/3)(KR)

CONTROL VALVE ASSY
FIG. 71 Ref. No.1
INC. FIG.71 Ref. No.2~58

FIG.72 Ref. No.1~62
FIG.73 Ref. No.1~51. 39—

SLIDE ©—30
EQEIABLE S

SLIDE VARIABLE LEG
VARIABLE LEG

0CS10-M52102 Fig.71

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172A29-74220 CONTROL VALVE,SUS 1
2 2 172157-70710  O-RING 4
3 2 172446-74120  SECTION ASSY 1
4 3 172157-70720 PLUG PF3/8 1
5 3 172447-74250 SECTION 1
6 3 172183-74350  PLUG 1
7 3 24315-000110 O-RING, 1BP11.0 1
8 3 24315-000140  O-RING, 1BP14.0 1
9 2 172A29-74350  MAIN RELIEF VALVE 1
10 2 172A29-74410  SECTION ASSY, OPTION 1
11 3 172157-70630 BAC UP RING 1
12 3 172157-70640  PLATE, O-RING 1
13 3 172157-70700  STAY, VALVE 1
14 3 172157-70820  CAP, SPRING 1
15 3 172A29-74600  SECTION, OPTION 1
17 4 172A29-74610  SPOOL ASSY, OPTION 1
18 3 24311-240100 O-RING, 1AP10A 1
19 3 24315-000110 O-RING, 1BP11.0 1
20 3 26450-050452 BOLT, M5X 45 2
21 3  26557-050102  SCREW, M5X10 2
21A 3  172157-70690 SPRING, VALVE 1
21B 3 172137-74520  VALVE, CHECK 1
22 2 172446-74560  BOLT 3
23 2 24315-000100  O-RING, 1BP10.0 8
24 2 26716-080002 NUT, M8 6
25 2 172446-74130  SECTION ASSY, SWING 1
26 3 172157-70630  BAC UP RING 1
27 3 172157-70640  PLATE, O-RING 1
28 3 172157-70690  SPRING, VALVE 1
29 3 172157-70700  STAY, VALVE 1
30 3 172157-70720 PLUG PF3/8 1
31 3 172157-70820 CAP, SPRING 1
32 3 172446-74410 SECTION, SWING 1
34 4 172446-74260  SPOOL ASSY, SWING 1
35 3 172137-74520  VALVE, CHECK 1
36 3 24311-240100 O-RING, 1AP10A 1
37 3 24315-000110 O-RING, 1BP11.0 1
38 3 24315-000140  O-RING, 1BP14.0 1
39 3 26450-050452 BOLT, M5X 45 2
40 3  26557-050102  SCREW, M5X10 2
41 2 172446-74140  SECTION ASSY, BOOM 1
42 3 172157-70630  BAC UP RING 1
43 3 172157-70640  PLATE, O-RING 1
44 3 172157-70690  SPRING, VALVE 1
45 3 172157-70700  STAY, VALVE 1
46 3 172157-70720 PLUG PF3/8 1
47 3 172157-70820 CAP, SPRING 1
48 3 172446-74420 SECTION, BOOM 1
50 4 172446-74280  SPOOL ASSY, BOOM 1
51 3 172137-74520  VALVE, CHECK 1
52 3 24311-240100 O-RING, 1AP10A 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.71

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.71. CONTROL VALVE(1/3)(KR) (=svIa1ALUS) o-
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty I R
A (B (©) () () (F)
CONTROL VALVE ASSY 53 3 24315-000110  O-RING, 1BP11.0 1
f’l‘g 7;126;1 gofl No. 258 54 3 24315-000140  O-RING, 1BP14.0 1
. . eT. NO.Z~

FIG 72 Ref. No. 1~62 55 3 26450-050452  BOLT, M5X 45 2
24 F1G.73 Ref. No.1~51. 39— 56 3 26557-050102  SCREW, M5X10 2
! 57 2 172446-74230  VALVE ASSY, RELIEF 2 1
@ 31— 58 2 172A29-74360  ANTI-CAVITATION ASSY 1
: 59 1 26013-080162  BOLT, M8X 16 3

SLIDE ©—30
EQEIABLE S

10

SLIDE VARIABLE LEG
VARIABLE LEG

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT

Fig.72. CONTROL VALVE(2/3)(KR)

DRIVER) BLADE

BUCKET

DRIVE (R)

0CS10-M52102 Fig.72

Remarks
* Control valve assy is shown in Fig.71.

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 2 172157-70710  O-RING 4
2 2 172446-74150  SECTION ASSY, BUCKET 1
3 3 172157-70630  BAC UP RING 1
4 3 172157-70640 PLATE, O-RING 1
5 3 172157-70690 SPRING, VALVE 1
6 3 172157-70700 STAY, VALVE 1
7 3 172157-70720  PLUG PF3/8 2
8 3 172157-70820  CAP, SPRING 1
9 3 172447-74300  SPRING, VALVE 1
10 3 172447-74310  VALVE, CHECK 1
11 3  172446-74430  SECTION, BUCKET 1
13 4 172446-74300  SPOOL ASSY, BUCKET 1
14 3 172137-74520  VALVE, CHECK 1
15 3 24311-240100 O-RING, 1AP10A 1
16 3 24315-000110 O-RING, 1BP11.0 1
17 3 24315-000140 O-RING, 1BP14.0 2
18 3 26450-050452 BOLT, M5X 45 2
19 3 26557-050102  SCREW, M5X10 2
20 2 172446-74160 SECTION ASSY, TRAVEL 1
21 3 172157-70630 BAC UP RING 1
22 3  172157-70640 PLATE, O-RING 1
23 3 172157-70700  STAY, VALVE 1
24 3 172157-70820  CAP, SPRING 1
25 3 172446-74440  SECTION ASSY, TRAVEL 1
27 4 172446-74320  SPOOL ASSY, TRAVEL 1
28 3 24311-240100 O-RING, 1AP10A 1
29 3 24315-000110 O-RING, 1BP11.0 1
30 3 26450-050452 BOLT, M5X 45 2
31 3  26557-050102  SCREW, M5X10 2
32 2 24315-000100  O-RING, 1BP10.0 8
33 2 172446-74170 SECTION ASSY, BLADE 1
34 3 172157-70630 BAC UP RING 1
35 3 172157-70640 PLATE, O-RING 1
36 3 172157-70690  SPRING, VALVE 1
37 3 172157-70700  STAY, VALVE 1
38 3 172157-70820  CAP, SPRING 1
39 3 172446-74450  SECTION ASSY, BLADE 1
41 4 172446-74340  SPOOL ASSY, BLADE 1
42 3 172137-74520  VALVE, CHECK 1
43 3 24311-240100 O-RING, 1AP10A 1
44 3 24315-000110 O-RING, 1BP11.0 1
45 3 26450-050452 BOLT, M5X 45 2
46 3  26557-050102  SCREW, M5X10 2
47 2 172446-74600  SECTION ASSY, PTO 1
48 3 172157-70630  BAC UP RING 1
49 3 172157-70640 PLATE, O-RING 1
50 3 172157-70690 SPRING, VALVE 1
51 3 172157-70700 STAY, VALVE 1
52 3 26450-050452 BOLT, M5X 45 2
53 3 172157-70820  CAP, SPRING 1
55 3 172446-74630  SECTION ASSY, PTO 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.72
Fig.72. CONTROL VALVE(2/3)(KR) Egzgggjﬁgg EE;;SVOB-lA(NZ)
(C)=SV08-1A(KR) (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

57 4 172446-74620 SPOOL ASSY,PTO 1
58 3 172137-74520 VALVE, CHECK 1
59 3 24311-240100 O-RING, 1AP10A 1
60 3 24315-000110 O-RING, 1BP11.0 1
61 3 26557-050102 SCREW, M5X10 2
62 2 24315-000040 O-RING, 1BP4.0 1
DRIVE (R)
—20
Y 32
32
i
i
271 > |
N
3_
DRIVE (R) BLADE 51
P.T.0.
BUCKET L 47
1 —_
0_
0_
;8_
T o—32
8.
S
17—
Remarks Yes No Yes No
* Control valve assy is shown in Fig.71. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.73

Fig.73. CONTROL VALVE(3/3)(KR) SEEAES Orsv0e1402)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

W B (€ O E @

TURNING 1 2 172157-70710  O-RING 3

2 2 17244674190  SECTION ASSY, ARM 1

3 3 172157-70630  BAC UP RING 1

4 3 172157-70640  PLATE, O-RING 1

5 3 172157-70690  SPRING, VALVE 1

6 3 172157-70700  STAY, VALVE 1

7 3 172157-70720  PLUG PF3/8 1

8 3 172157-70820  CAP, SPRING 1

9 3 172446-74470  SECTION, ARM 1

11 4 172446-74380  SPOOL ASSY, ARM 1

12 3 172137-74520  VALVE, CHECK 1

13 3 24311-240100  O-RING, 1AP10A 1

14 3 24315000110 O-RING, 1BP11.0 1

e 15 3 24315000140 O-RING, 1BP14.0 1

N 16 3 26450-050452  BOLT, M5X 45 2

17 3 26557-050102 SCREW, M5X10 2

. 18 2 17244674200  SECTION ASSY 1

| 19 3 172157-70630  BAC UP RING 1

5 : 20 3 172157-70640  PLATE, O-RING 1

i i 21 3 172157-70690  SPRING, VALVE 1

8 | 22 3 172157-70700  STAY, VALVE 1

/ | 23 3 172157-70820  CAP, SPRING 1

L 16 } 24 3 172446-74480  SECTION ASSY 1

TURNING < 151 | 26 4 172446-74400  SPOOL ASSY, SWING 1

18 hy ' | 27 3 172137-74520  VALVE, CHECK 1

& - } 28 3 24311-240100  O-RING, 1AP10A 1

i 29 3 24315000110  O-RING, 1BP11.0 1

| 30 3 26450050452  BOLT, M5X 45 2

i 31 3 26557-050102 SCREW, M5X10 2

| 32 2 172446-74230  VALVE ASSY, RELIEF 2 1

DRIVE(L) - | 33 2 17244674240  VALVE ASSY, RELIEF 7 2

—35 N 34 2 24315-000100  O-RING, 1BP10.0 6

35 2 17244674160 SECTION ASSY, TRAVEL 1

36 3 172157-70630  BAC UP RING 1

37 3 172157-70640  PLATE, O-RING 1

38 3 172157-70700  STAY, VALVE 1

0—34 39 3  172157-70820  CAP, SPRING 1

N 40 3 172446-74440  SECTION ASSY, TRAVEL 1

~ 42 4 172446-74320  SPOOL ASSY, TRAVEL 1

To—3s 43 3 24311240100  O-RING, 1AP10A 1

44 3 24315000110  O-RING, 1BP11.0 1

45 3 26450-050452  BOLT, M5X 45 2

46 3 26557-050102 SCREW, M5X10 2

29 47 2 172447-74200  SECTION ASSY 1

48 3 172183-74350  PLUG 1

49 3 172447-74380  SECTION 1

45 50 3 24315-000110  O-RING, 1BP11.0 1

51 2 172A29-74350  MAIN RELIEF VALVE 1

Remarks Yes No Yes No

* Control valve assy is shown in Fig.71. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.79

Fig.79. CONTROL VALVE(1/3)(VARIABLE LEG : SLIDE TYPE) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A

CONTROL VALVE ASSY 1 1 172A29-74220 CONTROL VALVE,SUS 1 1
F16G.79 Ref. No.1 2 2 172157-70710  O-RING 11 11
INC. E:g Zg Eﬂ sz:gg 3 2 172446-74120  SECTION ASSY 1 1
FIG. 81 Ref. No.1~49. 4P23— 4 3 172157-70720  PLUG PF3/8 1 1
. 5 3 172447-74250  SECTION 1 1
| 6 3 17218374350  PLUG 1 1
15 7 3 24315-000110  O-RING, 1BP11.0 1 1
SLIDE i 14 8 3 24315000140  O-RING, 1BP14.0 1 1
varie | 0SS i 9 2 172446-74130  SECTION ASSY, SWING 1 1
LEa / ?__7 2 10 3 17215770630  BAC UP RING 1 1
44 [ 8 11 3 172157-70640  PLATE, O-RING 1 1
i 12 3 172157-70690  SPRING, VALVE 1 1
, 13 3 172157-70700  STAY, VALVE 1 1
‘ SWING 14 3 17215770720  PLUG PF3/8 1 1
59 i 9 15 3 172157-70820  CAP, SPRING 1 1
- L /S 16 3 172446-74410  SECTION, SWING 1 1
'S : 18 4 172446-74260  SPOOL ASSY, SWING 1 1
0\’2 Wy 19 3 172137-74520  VALVE, CHECK 1 1
. 20 3 24311-240100  O-RING, 1AP10A 1 1
21 3 24315000110  O-RING, 1BP11.0 1 1
59 22 3 24315-000140  O-RING, 1BP14.0 1 1
23 3 26450-050452  BOLT, M5X 45 2 2
24 3 26557-050102  SCREW, M5X10 2 2
072 25 2 172446-74140  SECTION ASSY, BOOM 1 1
S 26 3 172157-70630  BAC UP RING 1 1
7‘ 27 3 172157-70640  PLATE, O-RING 1 1
i 28 3 172157-70690  SPRING, VALVE 1 1
99 29 3 172157-70700  STAY, VALVE 1 1
‘ 30 3 17215770720  PLUG PF3/8 1 1
} 31 3 172157-70820  CAP, SPRING 1 1
i 32 3 172446-74420  SECTION, BOOM 1 1
w 34 4  172446-74280  SPOOL ASSY, BOOM 1 1
! 35 3 172137-74520  VALVE, CHECK 1 1
SLIDE VARIABLE LEG N } 36 3 24311-240100  O-RING, 1AP10A 1 1
VARIABLE LFG ~ 37 3 24315-000110  O-RING, 1BP11.0 1 1
38 3 24315-000140  O-RING, 1BP14.0 1 1
39 3 26450-050452  BOLT, M5X 45 2 2
40 3 26557-050102  SCREW, M5X10 2 2
41 2 172446-74230  VALVE ASSY, RELIEF 2 1 1
42 2 172A29-74350  MAIN RELIEF VALVE 1 1
43 2 172A29-74360  ANTI-CAVITATION ASSY 1 1
44 2 172A29-74410  SECTION ASSY, OPTION 1 1
45 3 172157-70630  BAC UP RING 1 1
46 3 172157-70640  PLATE, O-RING 1 1
47 3 172157-70690  SPRING, VALVE 1 1
48 3 172157-70700  STAY, VALVE 1 1
49 3 172157-70820  CAP, SPRING 1 1
50 3 172137-74520  VALVE, CHECK 1 1
L 41 51 3 172A29-74600 SECTION, OPTION 1 1
53 4 172A29-74610  SPOOL ASSY, OPTION 1 1
54 3 24311-240100  O-RING, 1AP10A 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT

Fig.79. CONTROL VALVE(1/3)(VARIABLE LEG : SLIDE TYPE)

CONTROL VALVE ASSY

FIG. 79 Ref. No.1

INC. FIG.79 Ref. No.2~60
F16.80 Ref. No.1~59
F1G. 81 Ref. No.1~49.

SLIDE
EARIABLE

',/ 1
/

SLIDE VARIABLE LEG
VARIABLE LEG

SWING

bl
=}

ol
©

Lo

/;

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.79
(D)=SV08-1A(NZ)

(E)=
(F)=

N

Yes'

Yes'

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
55 3 24315-000110 O-RING, 1BP11.0 1 1
56 3 26450-050452 BOLT, M5X 45 2 2
57 3 26557-050102 SCREW, M5X10 2 2
58 2 172446-74560 BOLT 3 3
59 2 24315-000100 O-RING, 1BP10.0 22 22
60 2 26716-080002 NUT, M8 6 6
61 1 26013-080202 BOLT, M8X 20 3 3
N:Old New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0Cs10-M52102 HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.80

Fig.80. CONTROL VALVE(2/3)(VARIABLE LEG : SLIDE TYPE) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A B © ©® B ©
1 2 172446-74150  SECTION ASSY, BUCKET 1 1
2 3 17215770630  BAC UP RING 1 1
3 3 172157-70640  PLATE, O-RING 1 1
4 3 172157-70690  SPRING, VALVE 1 1
5 3 172157-70700  STAY, VALVE 1 1
6 3 172157-70720  PLUG PF3/8 2 2
7 3 172157-70820  CAP, SPRING 1 1
| BUCKET 8 3 172447-74300  SPRING, VALVE 1 1
- | RIVE® 9 3 172447-74310  VALVE, CHECK 1 1
19 10 3 17244674430  SECTION, BUCKET 1 1
12 4 172446-74300  SPOOL ASSY, BUCKET 1 1
13 3 172137-74520  VALVE, CHECK 1 1
Fig.79 14 3 24311-240100  O-RING, 1AP10A 1 1
15 3 24315000110  O-RING, 1BP11.0 1 1
16 3 24315000140  O-RING, 1BP14.0 2 2
17 3 26450-050452  BOLT, M5X 45 2 2
18 3 26557-050102  SCREW, M5X10 2 2
19 2 172446-74160  SECTION ASSY, TRAVEL 1 1
20 3 172157-70630  BAC UP RING 1 1
21 3 172157-70640  PLATE, O-RING 1 1
22 3 172157-70700  STAY, VALVE 1 1
23 3 172157-70820  CAP, SPRING 1 1
24 3 172446-74440  SECTION ASSY, TRAVEL 1 1
26 4 172446-74320  SPOOL ASSY, TRAVEL 1 1
27 3  24311-240100  O-RING, 1AP10A 1 1
i 28 3 24315000110  O-RING, 1BP11.0 1 1
| 29 3 26450-050452  BOLT, M5X 45 2 2
[ N 30 3 26557-050102  SCREW, M5X10 2 2
31 2 172446-74170  SECTION ASSY, BLADE 1 1
0 32 3 172157-70630  BAC UP RING 1 1
33 3 172157-70640  PLATE, O-RING 1 1
34 3 172157-70690  SPRING, VALVE 1 1
35 3 172157-70700  STAY, VALVE 1 1
36 3 172157-70820  CAP, SPRING 1 1
DRIVEG BLADE - 37 3 172446-74450  SECTION ASSY, BLADE 1 1
39 4 172446-74340  SPOOL ASSY, BLADE 1 1
BUCKET b 1o 40 3 172137-74520  VALVE, CHECK 1 1
10 41 3 24311-240100  O-RING, 1AP10A 1 1
Do ® 42 3 24315-000110  O-RING, 1BP11.0 1 1
43 3 26450-050452  BOLT, M5X 45 2 2
6 44 3 26557-050102  SCREW, M5X10 2 2
48 45 2 17244674600  SECTION ASSY, PTO 1 1
- 79 46 3 17215770630  BAC UP RING 1 1
I~ 47 3 172157-70640  PLATE, O-RING 1 1
] 48 3 172157-70690  SPRING, VALVE 1 1
I~ 49 3 172157-70700  STAY, VALVE 1 1
J 50 3 172157-70820  CAP, SPRING 1 1
51 3 172137-74520  VALVE, CHECK 1 1
52 3 172446-74630  SECTION ASSY, PTO 1 1
54 4  172446-74620  SPOOL ASSY,PTO 1 1
Remarks 55 3 24311-240100  O-RING, 1AP10A 1 1
* Control valve assy is shown in Fig.79. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 HYDRAULIC OIL EQUIPMENT
Fig.80. CONTROL VALVE(2/3)(VARIABLE LEG : SLIDE TYPE)

_| Bucker
DRIVE (R)

—19

Fig.79

[ .

17 >~

0_

DRIVE R) BLADE a
BUCKET P.T.0.

—45

D49

6_

48—

1_
| Fiem

0CS10-M52102 Fig.80

Remarks
* Control valve assy is shown in Fig.79.

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SV08-1A(AS) ()=
(C)=SV08-1A(KR) (F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

56 3 24315-000110 O-RING, 1BP11.0 1 1

57 3 26450-050452 BOLT, M5X 45 2 2

58 3 26557-050102 SCREW, M5X10 2 2

59 2 24315-000040 O-RING, 1BP4.0 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102  HYDRAULIC OIL EQUIPMENT 0CS10-M52102  Fig.81

Fig.81. CONTROL VALVE(3/3)(VARIABLE LEG : SLIDE TYPE) (B-svoBIARS) E:sv0102
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

TURNING 1 2 172446-74160  SECTION ASSY, TRAVEL 1 1
2 3 172157-70630  BAC UP RING 1 1
3 3 172157-70640  PLATE, O-RING 1 1
4 3 172157-70700  STAY, VALVE 1 1
5 3 172157-70820  CAP, SPRING 1 1
6 3 172446-74440  SECTION ASSY, TRAVEL 1 1
8 4 172446-74320  SPOOL ASSY, TRAVEL 1 1
9 3 24311-240100  O-RING, 1AP10A 1 1
10 3 24315-000110  O-RING, 1BP11.0 1 1
11 3 26450-050452  BOLT, M5X 45 2 2
12 3  26557-050102  SCREW, M5X10 2 2
13 2 172446-74190  SECTION ASSY, ARM 1 1
14 3 172157-70630  BAC UP RING 1 1
15 3 172157-70640  PLATE, O-RING 1 1
16 3 172157-70690  SPRING, VALVE 1 1
17 3 172157-70700  STAY, VALVE 1 1
~ 18 3 172157-70720  PLUG PF3/8 1 1
i 19 3 172157-70820  CAP, SPRING 1 1
i 20 3 172446-74470  SECTION, ARM 1 1
} 22 4 172446-74380  SPOOL ASSY, ARM 1 1
i 23 3 172137-74520  VALVE, CHECK 1 1
| 24 3 24311-240100  O-RING, 1AP10A 1 1
_ 1 25 3 24315-000110  O-RING, 1BP11.0 1 1
TURNING 21 !
26 - | 26 3 24315-000140  O-RING, 1BP14.0 1 1
29 | 27 3 26450-050452  BOLT, M5X 45 2 2
18— } 28 3 26557-050102  SCREW, M5X10 2 2
| 29 2 172446-74200  SECTION ASSY 1 1
{ 30 3 172157-70630  BAC UP RING 1 1
i 31 3 172157-70640  PLATE, O-RING 1 1
| 32 3 172157-70690  SPRING, VALVE 1 1
DRIVE (L) - : 33 3 172157-70700  STAY, VALVE 1 1
—1 N 34 3 172157-70820  CAP, SPRING 1 1
35 3 172446-74480  SECTION ASSY 1 1
37 4 172446-74400  SPOOLASSY, SWING 1 1
38 3 172137-74520  VALVE, CHECK 1 1
39 3 24311-240100  O-RING, 1AP10A 1 1
40 3 24315-000110  O-RING, 1BP11.0 1 1
41 3 26450-050452  BOLT, M5X 45 2 2
42 3 26557-050102  SCREW, M5X10 2 2
43 2 172447-74200  SECTION ASSY 1 1
44 3 172183-74350 PLUG 1 1
45 3 172447-74380  SECTION 1 1
46 3 24315-000110  O-RING, 1BP11.0 1 1
5 47 2 172446-74230  VALVE ASSY, RELIEF 2 1 1
48 2 172446-74240  VALVE ASSY, RELIEF 7 2 2
114 49 2 172A29-74350  MAIN RELIEF VALVE 1 1
Remarks Yes No Yes No
* Control valve assy is shown in Fig.79. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.52

; A)=SV08-1A(US D)=SV08-1A(NZ
Fig.52. TANK - PUMP - CONTROL VALVE (=503 1AS) (-svos.1402)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
2 1 1 172142-76100 CONNECTOR, PF3/4 1 1 1 1
2 1 172142-76181 JOINT ASSY 2 2 2 2
3 2  24315-000140 O-RING, 1BP14.0 2 2 2 2
4 1 172186-76410 ADAPTER 2 2 2 2
5 1 24315-000140 O-RING, 1BP14.0 2 2 2
5-1 1 41851-000140 O-RING 2 2 2 2 N
(A=*2008.03.) (B=+2008.03.) (C=+2008.03.)
6 1 24315-000240 O-RING, 1BP24.0 1 1 1
6-1 1 41851-000240 O-RING 1 1 1 1 N
(A=*2008.03.) (B=*2008.03.) (C=*2008.03.)
7 1 172A20-78100 HOSE ASSY, SUCTION 1 1 1 1
8 1 172446-78110 HOSE 1 1 1 1
9 1 172A20-78120 HOSE 1 1 1 1
10 1  23001-041000 CLAMP, HOSE 41 4 4 4 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.53

Fig.53. CONTROL VALVE - TURNING MOTOR & SWING CYLINDER Eg\;zgxggjﬁgg EE;;SVOB-lA(NZ)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172137-76100 ELBOW 2 2 2 2
2 2 24315-000110 O-RING, 1BP11.0 2 2 2 2
3 1 172123-76121 ADAPTER 2 2 2 2
4 1 172423-76120 CONNECTOR, PF1/2X1/4 2 2 2 2
5 1 23391-020000 JOINT, RGI-1/4 2 2 2 2
6 1  24315-000110 O-RING, 1BP11.0 2 2 2
6-1 1 41851-000110 O-RING 2 2 2 2 N
(A=*2008.03.) (B=*2008.03.) (C=*2008.03.)
7 1 24315-000180 O-RING, 1BP18.0 2 2 2
7-1 1 41851-000180 O-RING 2 2 2 2 N
(A=*2008.03.) (B=+2008.03.) (C=*2008.03.)
8 1 1A1380-55310 CLAMP, WIRE 1 1 1 1
9 1 194202-56460 BAND, 200 1 1 1 1
10 1 172446-78140 HOSE 1 1 1 1
11 1 172446-78150 HOSE 1 1 1 1
12 1 172446-78290 HOSE 1 1 1 1
13 1 172157-78640 COVER, HOSE 1 1 1 1
14 1 172462-78800 HOSE 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.54

Fig.54. CONTROL VALVE - SWIVEL JOINT(VARIABLE LEG : ARM TYPE) (=svos1AUS) (O=sv0e1AND)
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description I R

Qty
© ® E ©

A
z
~

®
=

1 1 172137-76100 ELBOW 4 4 4
2 2 24315-000110 O-RING, 1BP11.0 4 4 4
3 1 172123-76121 ADAPTER 4 4 4
4 1 23391-020000  JOINT, RGI-1/4 4 4 4
5 1 23393-020000  JOINT, 90RGI-1/4 4 4 4
6 1 23394-020000  JOINT, 45RGI-1/4 4 4 4
7 1 24315-000110 O-RING, 1BP11.0 4 4
7-1 1 41851-000110 O-RING 4 4 4 N
(A=*2008.03.) (B=*2008.03.)

8 1 172A29-78190 HOSE 1 1 1
9 1 172A29-78150 HOSE 1 1 1
10 1 172A29-78170 HOSE 1 1 1
11 1 172A29-78160 HOSE 1 1 1
12 1 172A29-78180 HOSE 1 1 1
13 1 172A29-78140 HOSE 1 1 1
14 1 172A29-78130 HOSE 1 1 1
15 1 172A29-78170 HOSE 1 1 1
16 1 194202-56460 BAND, 200 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.55

Fig.55. CONTROL VALVE - SWIVEL JOINT(VARIABLE LEG : SLIDE TYPE) (=svos1AUS) (O=sv0e1AND)
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

1 1 172137-76100 ELBOW 4 4

2 2 24315-000110 O-RING, 1BP11.0 4 4

3 1 172123-76121 ADAPTER 4 4

4 1 23391-020000  JOINT, RGI-1/4 4 4

5 1 23393-020000  JOINT, 90RGI-1/4 4 4

6 1 23394-020000  JOINT, 45RGI-1/4 4 4

7 1 24315-000110 O-RING, 1BP11.0 4
7-1 1 41851-000110 O-RING 4 4 4 N

(C=*2008.03.)

8 1 172A20-78210 HOSE 1 1 1
9 1 172A20-78160 HOSE 1 1 1
10 1 172A20-78180 HOSE 1 1 1
11 1 172A20-78150 HOSE 1 1 1
12 1 172A20-78200 HOSE 1 1 1
13 1 172A20-78230 HOSE 1 1 1
14 1 172A20-78220 HOSE 1 1 1
15 1 172A20-78190 HOSE 1 1 1
16 1 194202-56460 BAND, 200 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING
Fig.56. RETURN

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.56
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772446-76120  VALVE ASSY, CHECK 1 1 1 1
7 2 24315-000180  O-RING, 1BP18.0 1 1 1
7-1 2 41851-000180  O-RING 1 1 1 1 N
(A=*2008.03.) (B=*2008.03.) (C=*2008.03.)
8 1 23393-030000  JOINT, 90RGI-3/8 1 1 1
8-1 1 172446-76140 ELBOW 1 1 1 1 S
(A=M19875) (B=M19875) (C=M19875)
9 1 172186-76390  NIPPLE, ELBOW 1 1 1 1
10 1 172312-76240  NIPPLE, 1/4-3/8 1 1 1 1
11 1  23393-020000  JOINT, 90RGI-1/4 1 1 1 1
12 1 172186-76370 CONNECTOR, 3/8X1/4 1 1 1 1
13 2 24315-000140  O-RING, 1BP14.0 1 1 1 1
14 1 23000-013000 CLAMP, 13 3 3 3 3
15 1 172446-78690 COVER, HOSE 1 1 1 1
16 1 172446-78130 HOSE 1 1 1 1
17 1 1A1380-55310 CLAMP, WIRE 2 2 2 2
18 1 172446-78930 HOSE 1 1 1 1
19 1 172A20-78240 HOSE 1 1 1 1
20 1 172156-76110 CONNECTOR,PF1/4PT1/8 1 1 1 1
(A=M19875) (B=M19875) (C=M19875)
21 1 172112-77660 JOINT, PT1/8 1 1 1 1
(A=M19875) (B=M19875) (C=M19875)
23 1 41851-000110 O-RING 1 1 1 1 W
(A=M19875) (B=M19875) (C=M19875)
24 1 172446-78240 HOSE 1 1 1 1
(A=M19875) (B=M19875) (C=M19875)
25 1 194202-56460  BAND, 200 1 1 1 1
(A=*2015.07.) (B=*2015.07.) (C=*2015.07.)

Remarks
(1)Travel motor : E specification.

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.57

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
Fig.57. P.T.O.(FRAME END) (-Sv0s14(UD o
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172145-76180 JOINT, 3/8 2 2 2 2
2 1 172638-76190 CONNECTOR,PF1/4PF3/8 1 1 1 1
3 1 172446-76300-2 BRACKET, PTO 1 1 1 1
4 1 172141-76990  ELBOW 1 1 1 1
5 1  23871-030000 PLUG, R0O3 2 2 2 2
6 1 24315-000110  O-RING, 1BP11.0 1 1 1
6-1 1 41851-000110 O-RING 1 1 1 1 N
(A=*2008.03.) (B=*2008.03.) (C=*2008.03.)

7 1 26013-100162 BOLT, M10X 16 2 2 2 2
8 1 172446-78250 HOSE 1 1 1 1
9 1 172446-78650 HOSE 1 1 1 1
10 1 172137-76100 ELBOW 1 1 1 1
11 2 24315-000110 O-RING, 1BP11.0 1 1 1 1
12 1 172446-76200-2 CONNECTOR ASSY 1 1 1 1
13 1 172312-76240 NIPPLE, 1/4-3/8 1 1 1 1
14 1 22217-180000 WASHER, SPRING 18 2 2 2 2
15 1 172446-78920 HOSE 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.58

Fig.58. TRAVEL FRAME(VARIABLE LEG : ARM TYPE) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172157-76150 CONNECTOR 4 a4 4
2 1 172447-76210  JOINT, G1/8-G1/4 2 2 2
3 1 172447-76520  JOINT 2 2 2
4 1 172162-76320 CONNECTOR, 3X1/4 101 1
5 1 172447-76700  JOINT, G1/4-G1/8 2 2 2
6 1 172112-77660 _ JOINT, PT1/8 4 4 4
7 1 23391-020000  JOINT, RGI-1/4 2 2 2
8 1 23391-020000  JOINT, RGI-1/4 1 1 1
9 1 23393-020000  JOINT, 90RGI-1/4 3 3 3
10 1 23394-020000  JOINT, 45RGI-1/4 2 2 2
11 1 24315-000080  O-RING, 1BP8.0 2 2 2
12 1 24315-000110  O-RING, 1BP11.0 2 2
12-1 1 41851-000110 O-RING 2 2 2 N
(A=*2008.03.) (B=*2008.03.)
13 1 24315-000140  O-RING, 1BP14.0 4 4
13-1 1 41851-000140  O-RING 4 4 4 N
(A=*2008.03.) (B=*2008.03.)
14 1 172446-78550  HOSE 11 1
15 1 17244678570  HOSE 101 1
16 1 17244678580  HOSE 101 1
17 1 172446-78700  HOSE 11 1
18 1 17244678590 HOSE 1 1 1
19 1 17244678600 HOSE 1 1 1
Bz 20 1 172446-78610  HOSE 11 1
21 1 172446-78620 HOSE 1 1 1
22 1 17244678630 HOSE 1 1 1
23 1 172446-78640  HOSE 11 1
24 1 17244678640 HOSE 11 1
25 1 172446-78660 HOSE 1 1 1
26 1 172446-78670  HOSE 11 1
27 1 17217178850  HOSE 101 1

VIEWED FROM (@)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.




0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.59

Fig.59. TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE) B evop1AtS) (SvorAna
(C)=SV08-1A(KR) F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172157-76150 CONNECTOR 4 4 4
2 1 172447-76210 JOINT, G1/8-G1/4 2 2 2
3 1 172162-76320 CONNECTOR, 3X1/4 1 1 1
4 1 172447-76700 JOINT, G1/4-G1/8 2 2 2
5 1  23391-020000 JOINT, RGI-1/4 2 2 2
6 1  23393-020000 JOINT, 90RGI-1/4 2 2 2
7 1  23394-020000 JOINT, 45RGI-1/4 6 6 6
8 1  24315-000080 O-RING, 1BP8.0 2 2 2
9 1  24315-000110 O-RING, 1BP11.0 2
9-1 1 41851-000110 O-RING 2 2 2 N
(C=*2008.03.)
10 1  24315-000140 O-RING, 1BP14.0 4
10-1 1 41851-000140 O-RING 4 4 4 N

(C=*2008.03.)

11 1 172A20-78470 HOSE 1 1 1
12 1 172A20-78480 HOSE 1 1 1
13 1 172A20-78430 HOSE 1 1 1
14 1 172A20-78400 HOSE 1 1 1
15 1 172A20-78430 HOSE 1 1 1
16 1 172A20-78500 HOSE 1 1 1
17 1 172A20-78510 HOSE 1 1 1
18 1 172A20-78460 HOSE 1 1 1
19 1 172A20-78490 HOSE 1 1 1
20 1 172A20-78440 HOSE 1 1 1
21 1 172A20-78450 HOSE 1 1 1
22 1 172A20-78400 HOSE 1 1 1
23 1 172447-76520  JOINT 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING

0CS10-M52102  Fig.60

1 A)=SV08-1A(US D)=SV08-1A(NZ
Flg-60- BOOM EB;:svos-lAEAs; EE;: "
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 172137-76100 ELBOW 3 3 3 3
2 2 24315-000110 O-RING, 1BP11.0 3 3 3 3
3 1 172123-76121 ADAPTER 3 3 3 3
4 1 23391-020000  JOINT, RGI-1/4 3 3 3 3
5 1 24315-000110 O-RING, 1BP11.0 3 3 3
5-1 1 41851-000110 O-RING 3 3 3 3 N
(A=*2008.03.) (B=*2008.03.) (C=*2008.03.)
6 1 172446-78161 HOSE 1 1 1 1
7 1 172446-78171 HOSE 1 1 1 1
8 1 172446-78191 HOSE 1 1 1 1
9 1 172446-78201 HOSE 1 1 1 1
10 1 172446-78271 HOSE 1 1 1 1
11 1 172446-78281 HOSE 1 1 1 1
12 1 172156-78490 PLATE, RUBBER (B 1 1 1 1
13 1 172156-78520 SUPPORT, HOSE 2 2 2 2
NSZAS 14 1 172156-78540 COLLAR, 9X18 1 1 1 1
/({v\/ 15 1 22157-080000 WASHER, 8 4 4 4 4
' é/ﬁ‘?‘ ) 16 1 172446-78680 COVER, HOSE 1 1 1 1
S — 17 1 172446-78710-1 COVER, HOSE 1 1 1 1
t\ 17-1 1 172446-78710-Y COVER, HOSE 1 1 1 1 S 1
' (A=M17001) (B=M17001) (C=M17001)
A 18 2 172156-78510 SUPPORT, HOSE 2 2 2 2
35 ﬂ(n WY
\A!L; 20 1 172446-78750-3 CLAMP, HOSE 2 2 2
B 5 20-1 1 172446-78750-Y CLAMP, HOSE 2 2 2 2 S
R \'\ (A=M17001) (B=M17001) (C=M17001)
5 21 1 172175-78760 COVER, HOSE 1 1 1 1
..:, 22 1 172446-78760 RUBBER PLATE A 2 2 2 2
23 1 172446-78770 RUBBER PLATE B 1 1 1 1
24 1 22217-080000 WASHER, SPRING 8 4 4 4 4
25 1 22217-080000 WASHER, SPRING 8 1 1 1 1
26 1 22217-080000 WASHER, SPRING 8 1 1 1 z
(A=*2010.06.) (B=*2010.06.) (C=*2010.06.)
26-1 1 22137-080000 WASHER, 8 1 1 1 1 W
(A=*2010.06.) (B=*2010.06.) (C=*2010.06.)
27 1 26116-080162 BOLT, M8X 16 PLATED 4 4 4 4
28 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1
29 1 26116-080302 BOLT, M8X 30 PLATED 1 1 1
29-1 1 26013-080352 BOLT, M8X 35 1 1 1 1 R
(A=*2010.06.) (B=*2010.06.) (C=*2010.06.)
30 1 194202-56460 BAND, 200 2 2 2 2
31 1 194202-56460 BAND, 200 2 2 2 2
32 1 22117-080000 WASHER, 8 4 4 4 4
33 1 172446-03652 LABEL, VARIABLE US 1 1 1 1 2
34 1 172446-03711 LABEL, LIFT US 1 1 1 2
34A 1 172446-03620 LABEL,LIFT E 1 2
34A-1 1 172446-03621 LABEL,LIFT E 1 N 2
(C=M14492)
35 1 172122-79890 CLAMP, HOSE 1 1 1 1 W
Remarks (A=M17037) (B=M17037) (C=M17037)
(1)US, AS & NZ specification : Attach the N0.33 & 34 label to this part. 36 1 194202-56460 BAND, 200 1 1 1 1
KR specification : Attach the N0.33 & 34A label to this part.
(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 HYDRAULIC OIL PIPING
Fig.61. P.T.0.(BOOM END)

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.61
(D)=SV08-1A(NZ)

(E)=
(F)=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172446-76350  JOINT, 1/2 1 1 1 1
2 1 172141-76940  ADAPTER 1 1 1 1
3 1 172141-76990 ELBOW 1 1 1 1
4 1 23393-040000  JOINT, 90RGI-1/2 2 2 2 2
5 1 26013-100202 BOLT, M10X 20 2 2 2 2
6 1  933166-24240 ELBOW, SWIVEL JOINT 2 2 2 2
7 1 172112-76300-5 RETAINER, BOOM PIPE 1 1 1
Fig. 7-1 1 172112-76300-Y RETAINER, BOOM PIPE 1 1 1 1
(A=M17001) (B=M17001) (C=M17001)
8 1 172446-76500-1 TUBE, PTO 1 1 1
8-1 1 172446-76500-Y TUBE, PTO 1 1 1 1
(A=M17001) (B=M17001) (C=M17001)
9 1 172446-76520-1 TUBE, PTO 1 1 1
9-1 1 172446-76520-Y TUBE, PTO 1 1 1 1
(A=M17001) (B=M17001) (C=M17001)
10 1 172175-76590-1 PLATE, SPACER 1 1 1
10-1 1 172175-76590-Y PLATE, SPACER 1 1 1 1
(A=M17001) (B=M17001) (C=M17001)
1 1 26013-100552  BOLT, M10X 55 1 1 1 1
12 1 26013-100202 BOLT, M10X 20 2 2 2 2
13 1 172446-78800 HOSE 2 2 2 2
14 1 172446-78810 HOSE 2 2 2 2

2548
(G

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

Yes Yes

N Yes' Yes'



0Cs10-M52102 HYDRAULIC OIL PIPING 0CS10-M52102  Fig.62

; A)=SV08-1A(US D)=SV08-1A(NZ
Fig.62. GREASING (=503 1AS) (-svos.1402)
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172446-77100 HOSE 1 1 1 1
2 1 172141-77800 JOINT, GREASE 4 4 4 4
3 1 172147-77800 CONNECTOR, PT1/8 1 1 1 1
4 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
5 1 172186-77100 HOSE 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 |IMPLEMENT
Fig.63. BOOM & BOOM BRACKET

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.63
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-81090-1 BOOM ASSY 1 1 1
1-1 1 172446-81090-Y BOOM ASSY 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)

2 2 172156-72410 BUSH, PIN 25 35 A 2 2 2 2

3 1 172155-81390 COTTER PIN 6X 35 3 3 3 3

4 1 172156-81400 SHIM ASSY 1 1 1 1

8 1 172156-81400 SHIMASSY 1 1 1 1

12 1 172156-81400 SHIMASSY 1 1 1 1

16 1 172A29-81400  PIN 25X106 1 1 1 1

17 1 172A29-81400  PIN 25X106 1 1 1 1

18 1 172498-81320  PIN 25X124 CMP 1 1 1 1

19 1 24761-050000  NIPPLE, GREASE C 1 1 1 1

20 1 172155-81390 COTTER PIN 6X 35 3 3 3 3

21 1 172156-81400 SHIMASSY 1 1 1 1

25 1 172156-81400  SHIM ASSY 1 1 1 1

29 1 172446-82300-1 BRACKET, BOOM 1 1 1
29-1 1 172446-82300-Y BRACKET,BOOM 1 1 1 1 S

(A=M17001) (B=M17001) (C=M17001)

30 1 172157-82340 BOLT 12X 95 1 1 1 1

31 1 172A29-82350 PIN 35X233 1 1 1 1

32 1 172A29-82370 PIN 30X 67 1 1 1 1

33 1 172A29-82400  PIN 30X112 1 1 1 1

34 1 172A29-82450  PIN 25X161 1 1 1 1

35 1 172498-82320  PIN 25X98 ASSY 1 1 1 1

36 1 172141-84630 SHIM 1 1 1 1

37 1 22217-100000 WASHER, SPRING 10 1 1 1 1

38 1 22242-000350  RING, 35 1 1 1 1

39 1 24761-050000 NIPPLE, GREASE C 1 1 1 1

40 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1

41 1  26756-120002 NUT, LOCK M12 2 2 2 2

42 1 933160-06711 SHIM ASSY 1 1 1 1

46 1 933160-06711 SHIM ASSY 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CS10-M52102 IMPLEMENT 0CS10-M52102 Fig.64

; (A)=SV08-1A(US) (D)=SV08-1A(NZ)
F|g.64. ARM (B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172155-81390 COTTER PIN 6X 35 2 2 2 2
2 1 172156-81400 SHIM ASSY 1 1 1 1
6 1 172156-81400 SHIM ASSY 1 1 1 1
10 1 172446-81490-1 ARMASSY, 670 1 1 1
10-1 1 172446-81490-Y ARMASSY, 670 1 1 1 1 S

(A=M17001) (B=M17001) (C=M17001)

11 2 172157-81360 BUSH 25 35 A, PIN 6 6 6 6
11A 1 172437-03461 LABEL, BOOM 2 2 2 2
12 1 172A29-81620  PIN 25X 83 1 1 1 1
13 1 172A29-81620  PIN 25X 83 1 1 1 1
14 1  24761-050000 NIPPLE, GREASE C 1 1 1 1
Remarks
(1)Attach the No.11A label to this part.
(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 |IMPLEMENT
Fig.65. BUCKET ARM & LINK

—_
~

0CS10-M52102  Fig.65

(A)=SV08-1A(US) (D)=SV08-1A(NZ)
(B)=SVOB-1A(AS) GS
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172157-81302-3 LINK, BUCKET 1 1 1
1-1 1 172157-81302-Y LINK, BUCKET 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
2 2 172157-81360 BUSH 25 35 A, PIN 2 2 2 2
3 2 172157-81370 BUSH 25 35, PIN 2 2 2 2
4 1 172157-81341-3 ARM, BUCKET 1 1 1
4-1 1 172157-81341-Y ARM, BUCKET 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
5 1 172157-81351-3 ARM, BUCKET 1 1 1
5-1 1 172157-81351-Y ARM, BUCKET 1 1 1 1 S
(A=M17001) (B=M17001) (C=M17001)
6 1 172155-81390 COTTER PIN 6X 35 2 2 2 2
7 1 172156-81400 SHIM ASSY 1 1 1 1
11 1 172156-81400 SHIM ASSY 1 1 1 1
15 1 172A20-82100 PIN 25X125 ASSY 1 1 1 1
16 1 172A20-82100 PIN 25X125 ASSY 1 1 1 1
17 1 24761-020000 NIPPLE, GREASE PT1/8 4 4 4 4

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CsS10-M52102 IMPLEMENT 0CS10-M52102 Fig.66

; A)=SV08-1A(US D)=SV08-1A(NZ
F|g66 BUCKET EB;:SVOS-lAEAS; EE;: o
(C)=SV08-1A(KR) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172157-81400-1 BUCKET ASSY, 350 1 1
1-1 1 172157-81400-N BUCKET ASSY, 350 1 1 S
(A=M17001) (C=M17001)
2 2 172137-86240 CUTTER, SIDE 2 2
3 2 172110-89130-1 TEETH ASSY 3 3
4 1 172A20-82120 BUCKET PIN KIT 2 2 2 2
5 2 172155-81390 COTTER PIN 6X 35 2 2 2 2
6 2 172156-81400 SHIM ASSY 2 2 2 2
10 2 172A20-82100 PIN 25X125 ASSY 2 2 2 2
11 2  24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0CS10-M52102 |IMPLEMENT
Fig.67. BLADE

(A)=SV08-1A(US)
(B)=SV08-1A(AS)
(C)=SV08-1A(KR)

0CS10-M52102 Fig.67
(D)=SV08-1A(NZ)
E)>=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172155-81390 COTTER PIN 6X 35 4 4 4 4
2 1 172156-81400 SHIMASSY 4 4 4 4
6 1 172498-94220  PIN 25X59 ASSY 2 2 2
6A 1 172498-94200 PIN 25X59 ASSY 2
7 1 172498-94240 PIN 25X59 B ASSY 2 2 2 2
8 1 172446-94500-1 BLADE ASSY 1 1 1 1
9 1  172446-94600-1 BLADE ASSY 1 1 1 1
10 1 172446-94610-1 BLADE ASSY 1 1 1 1
11 1 172446-94700  PIN 20X107 2 2 2 2
12 1 172446-94710 PIN 20 2 2 2 2
13 1 22417-400350  PIN, COTTER 4.0X35 2 2 2 2
14 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2
15 1 24761-040000 NIPPLE, GREASE B 2 2 2 2
16 1 172446-94450 BRADE, ASSY 1 1 1 1 W
(A=M14342) (B=M14342) (C=M14342)

Remarks
(1)Order No.8, 9 & 10.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



0Cs10-M52102 OPTIONAL & KIT
Fig.74. LABEL KIT(FOR CANADA)(OPTIONAL)

20 31 32 15 9 26

1 INC. 2~37.
] i 1
; 4

19 13
VIEWED FROM (©)
VIEWED FROM (BONNET INSIDE)

RIGHT OF BONNET INSIDE

21 2 Ok
VIEWED FRoM (1) /Td ©
IN THE OPERATION
[MANUAL CASE ] é/" )

6

VIEWED FROM (B) VIEWED FRON (@)

E(E=INe

0CS10-M52102 Fig.74

(A)=SV08-1A(US) (D)=SV08-1A(NZ)

w
o

172A29-03910

LABEL,VARIABLE CA

w
ey

172A29-03920
172A82-03930
172A29-03940

w W
w N

LABEL,OIL&WATER CA
LABEL,LIFT CA
LABEL,PINCH ROPS

w
~

172A29-03950
172A29-03960
172A29-03970

wW W
o g

LABEL,FOLDING ROPS
LABEL,MANUAL CA
LABEL,LEVER LOCK CA

(B)=SV08-1A(AS) (E)=
(C)=SV08-1A(KR) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 172A82-03010 CALABEL KIT,SV08-1A 1
2 2 172A37-03150 LABEL,SUB-TANK CA 1
3 2 172A37-03160  LABEL,ANTI-FREEZE CA 1
4 2 172A37-03180 LABEL J, AIR CLEANER 1
5 2 172A37-03241 LABEL,SLOPE CA. 1
6 2 172A37-03250 LABEL,RESERVOIR CA 1
7 2 172469-03261  TAG ASSY, SERVICING 1
8 2 172A37-03271  LABEL,TRANSPORT CA. 1
9 2 172A37-03290  LABEL,BATTERY CA 1
10 2 172A37-03300 LABEL,NEWTRAL CA 1
11 2 172A37-03310 LABEL,SWING AREA CA 1
12 2 172469-03320  LABEL,RADIATOR CAP 1
13 2 172A37-03330 LABEL,ENGINE COVER 1
14 2 172478-03350 LABEL,GREASE 1
15 2 172A37-03350  LABEL,SILENCER CA 1
16 2 172469-03360 LABEL,OIL 1
17 2 172A37-03360 LABEL,STERRING CA 1
18 2 172A37-03370  LABEL,ROPS CA 1
19 2 172A37-03410 LABEL,RADIATOR CA 1
20 2 172A37-03430 LABEL,2 WAY CA 1
21 2 172446-03471 LABEL,FUSE CA 1
22 2 172446-03491 LABEL,LIFT CA 1
23 2 172446-03501 LABEL,SWING LOCK CA 1
24 2 172A37-03500  LABEL,SUPPORT CA 1
25 2 172446-03660 LABEL,GREASING 1
26 2 172A37-03710 LABEL,ENGROOM CA 1
27 2 172A37-03720  LABEL,SEAT BELT CA 1
28 2 172A37-03730 LABEL,BOOM CA 2
29 2 172A82-03900 LABEL,SPEC CA 1
2 1
2 1
2 1
2 2
2 1
2 1
2 1
2 1

w
hy]

172A29-03980

LABEL,PATTERN CHANGE

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2016 YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

114110-07760
114110-07761

119247-77100

119515-12520
119655-12560
119655-12570
119808-12540
121450-44531
121468-44510
121468-44520
121468-44540
121470-44581
124450-44560
124766-59050

129052-55630
172068-28490

172110-89130-1

172112-16650

172112-76300-5
172112-76300-Y

172112-77580
172112-77660

172116-46630
172122-17190

172122-46590

172122-47250
172122-79890
172122-79920
172122-79930

172123-76121

172124-46200

172125-03951

Fig. No.

1

OO OWOWWWWOPRr

N B

. No.

Parts No.
172125-03951

172126-73400
172137-03300

172137-14630
172137-16560

172137-37360
172137-46042
172137-70490
172137-70500
172137-70520
172137-70530
172137-70570
172137-70580
172137-70590
172137-70610
172137-74520

172137-76100

49

71

72

73

79

80

81

53

Parts No.
172137-76100

172137-86240
172141-17150
172141-41360

172141-41370

172141-42750

172141-64370
172141-72580
172141-76940
172141-76990

172141-77150
172141-77170
172141-77210
172141-77230
172141-77260
172141-77300
172141-77800
172141-84630
172142-73800

172142-76100
172142-76181
172145-76180
172146-12150
172146-41320
172147-77800
172148-73870

172149-17120
172149-17130
172149-17140

172151-45010

172155-37310

Ref. No.

[ =
P OR R

N

N
WEANNWRRPRPPRPONONOBRMNWEDN

N

=
GNNNNOOONUORRWNRAEDN

Parts No.

172155-57610
172155-81390

172156-17401
172156-17420

172156-17430-5
172156-17430-Y

172156-61320
172156-64420
172156-65690
172156-72410

172156-72770

172156-73700
172156-73710
172156-74050
172156-76110
172156-78490
172156-78510
172156-78520
172156-78540
172156-81400

172157-45630

172157-45650

172157-45840

Fig. No.

30
28
63

Ref. No.




Parts No. Index

Parts No.
172157-46270

172157-54800

172157-57600-1

172157-57610
172157-57620
172157-57630
172157-58830
172157-70090
172157-70240
172157-70450
172157-70630

172157-70640

Fig. No.

25

49

71

72

73

79

80

81

47

48

49

Ref. No.

Parts No.
172157-70640

172157-70690

172157-70700

Fig. No.

49
71

72

73

79

80

81

a7

48

49

71

72

73

79

80

81

47

48

Ref. No.

Parts No.
172157-70700

172157-70710

172157-70720

172157-70820

Fig. No.

48
49

71

72

73

79

80

bW

B w
BNNOOBRN~NOOANRRENR

Parts No.
172157-70820

172157-72010
172157-72020

172157-72620

172157-72730

172157-73910

172157-76150

172157-76290

Fig. No.

48

49

71

72

73

79

80

Ref. No.




Parts No. Index

Parts No.

172157-78640

172157-81302-3
172157-81302-Y
172157-81341-3
172157-81341-Y
172157-81351-3
172157-81351-Y
172157-81360

172157-81370
172157-81400-1
172157-81400-N
172157-82340
172162-76320

172164-16370
172164-19130
172164-45951

172164-45961
172164-45970

172164-66170
172165-45071

172165-45970
172165-47871

172171-14300
172171-73460
172171-73470
172171-73480
172171-78850
172173-72550
172175-76590-1
172175-76590-Y
172175-78760
172176-68210
172179-73540
172183-03280

172183-16550
172183-16560
172183-16590
172183-46430

. No.

Parts No.
172183-74350

172186-16541
172186-17100
172186-72480
172186-72590
172186-72630
172186-72690
172186-72910
172186-73160
172186-73230

172186-73240
172186-73410
172186-73450
172186-73710
172186-76370
172186-76390
172186-76410
172186-77100
172187-64831
172187-73570
172187-73600
172187-73670
172312-76240

172422-73550
172422-73650
172423-76120

172425-73540
172433-03251

172433-64511
172437-03252

172437-03312

Parts No.
172437-03312

172437-03322

172437-03343

172437-03361

172437-03372

172437-03381

172437-03391

Parts No.

172437-03391
172437-03402

172437-03422

172437-03432

172437-03441

172437-03451

172437-03461

172437-03501

Fig. No.

Ref. No.




Parts No. Index

Parts No.

172437-03501
172437-03511

172437-03601

172446-03160
172446-03170
172446-03240
172446-03440
172446-03471
172446-03491

172446-03501
172446-03620

172446-03621

172446-03632

172446-03640

172446-03652

172446-03660
172446-03711

-1
-1
A-1

Parts No.
172446-03711

172446-11510
172446-11511
172446-12100-1
172446-12130
172446-13330
172446-13450
172446-13460
172446-13470
172446-13480
172446-13490
172446-13530
172446-13540
172446-13550
172446-13560
172446-13570
172446-13580
172446-14150
172446-14250
172446-16100
172446-16110
172446-16111
172446-16120
172446-16320-1
172446-16511
172446-16550
172446-16560
172446-17111
172446-29101-1
172446-30200
172446-37100-1
172446-37710
172446-37720-1
172446-38600
172446-45011-1

172446-45060-1
172446-45110-1
172446-45140

172446-45170-1
172446-45210-1
172446-45250-2

172446-45290-1
172446-45320-1

Fig. No.

82
83

w
© © 0000 0000000000000 OUlul

Ref. No.

39
39

PN ORADOODD

Parts No.

172446-45340-1
172446-45350-1
172446-45390
172446-45650
172446-45680
172446-45700-1
172446-45710-1
172446-45750

172446-45760

172446-45800

172446-45820

172446-45850-1
172446-45890-1
172446-45900
172446-45910-1
172446-45950
172446-46220

172446-49100
172446-49120

172446-49180
172446-49200-1
172446-49200-Y
172446-49250
172446-49260
172446-49270
172446-49280
172446-49290
172446-49350
172446-49450
172446-50500-1
172446-50701-1
172446-50711-1
172446-50900-1
172446-50910-1
172446-50960-1
172446-50970-1
172446-51001
172446-51041
172446-51051
172446-51081-1

©o~NoOOhw

10

13

Parts No.

172446-58800
172446-61500-1
172446-61531-1
172446-62210
172446-62220
172446-62230
172446-62240
172446-62930
172446-64200
172446-64200-Y
172446-65190
172446-65240
172446-65280
172446-65281
172446-65300
172446-65371
172446-65380
172446-65470
172446-65502
172446-65540
172446-65581
172446-72100-1
172446-72100-N
172446-72110
172446-72140-1
172446-72140-N
172446-72260
172446-72350-1
172446-72350-N
172446-72370
172446-72400-1
172446-72400-N
172446-72420-1
172446-72420-N
172446-72490
172446-72550-2
172446-72550-N
172446-72570-2
172446-72570-N
172446-72640
172446-72681
172446-72700-1
172446-72720
172446-72760
172446-72801-1
172446-72801-N
172446-72820-1
172446-72820-N
172446-72860
172446-72900-1

Fig. No.

31

Ref. No.

1
19
20

7

2NN PRONNNRE R R R
RPONNNUOUNRPRRUORMONOONWWOONNUIWOO®O®D

PPRPOOFRPRONNNRPRPRPRPOOWWERE
kR




Parts No. Index

Parts No.

172446-72910-1
172446-72940-1
172446-72950-1
172446-72970

172446-73010-3
172446-73030-1
172446-73100
172446-73101
172446-73120
172446-73130
172446-73140
172446-73150
172446-73840
172446-73860
172446-73872
172446-73890
172446-73900

172446-74120

172446-74130

172446-74140

172446-74150

172446-74160

172446-74170

172446-74190

172446-74200

172446-74230

[

N N
OCUOIOTWWWNRFR OO oW

Parts No.
172446-74230

172446-74240

172446-74260

172446-74280

172446-74300

172446-74320

172446-74340

172446-74380

172446-74400

172446-74410

172446-74420

172446-74430

172446-74440

172446-74450

172446-74470

Parts No.
172446-74470

172446-74480

172446-74500
172446-74510
172446-74520
172446-74550
172446-74560

172446-74570
172446-74580
172446-74600

172446-74620

172446-74630

172446-75250
172446-76140
172446-76200-2
172446-76300-2
172446-76350
172446-76500-1
172446-76500-Y
172446-76520-1
172446-76520-Y
172446-77100
172446-78110
172446-78130
172446-78140
172446-78150
172446-78161
172446-78171
172446-78191
172446-78201
172446-78240
172446-78250
172446-78271
172446-78281
172446-78290
172446-78550
172446-78570
172446-78580
172446-78590

O ©WOOoF WN o o

[
©CO~NO R OO

Parts No.

172446-78600
172446-78610
172446-78620
172446-78630
172446-78640

172446-78650
172446-78660
172446-78670
172446-78680
172446-78690
172446-78700
172446-78710-1
172446-78710-Y
172446-78750-3
172446-78750-Y
172446-78760
172446-78770
172446-78800
172446-78810
172446-78920
172446-78930
172446-81090-1
172446-81090-Y
172446-81490-1
172446-81490-Y
172446-82300-1
172446-82300-Y
172446-94450
172446-94500-1
172446-94600-1
172446-94610-1
172446-94700
172446-94710
172447-13260

172447-14160
172447-14310
172447-17130
172447-17140
172447-17150
172447-45230
172447-53560
172447-72321

172447-72380

w
P~NORARNNONPRP

[y




Parts No. Index

Parts No.
172447-72531

172447-72790-3
172447-73100
172447-73120
172447-73140
172447-73150
172447-73160
172447-73170
172447-73180
172447-73190
172447-73250
172447-73280
172447-73300
172447-73440
172447-73450
172447-73480
172447-73500
172447-73510
172447-73550
172447-73560
172447-73570
172447-73580
172447-73590
172447-73840

172447-74200

172447-74250

172447-74300

172447-74310

172447-74380

172447-76210
172447-76520

172447-76700

Ref. No.

Parts No.

172447-76700
172448-03180

172448-50720

172448-50770
172448-50770-1
172448-73840
172448-73860
172448-73900

172449-37110-1
172449-72321
172449-72560
172449-72681
172449-73340
172449-73350
172449-73360
172455-61720
172456-53700
172458-64600
172462-03320

172462-78800
172463-03290

172469-03261
172469-03320
172469-03360
172469-07330
172469-45360

172472-03141

Ref. No.

4
11

NPFRPOO OGO 01O

Parts No.
172472-03141

172478-03350
172480-03220

172480-50480

172480-50910

172480-65450
172480-68742
172480-72510-1
172480-73700
172480-75350
172498-11330
172498-13600
172498-13611
172498-16520
172498-45600

172498-64770
172498-64771
172498-64772
172498-71130
172498-81320
172498-82320
172498-94200
172498-94220
172498-94240
172524-17010
172524-17011
172524-17330
172638-76190
172648-16600
172652-64220
172734-14620

172734-41300

172842-77640
172A20-11310
172A20-11510
172A20-11550
172A20-12200
172A20-13100
172A20-13110
172A20-13120

Fig. No.

ONN~NO O

WANRP PN

-1
-2

Parts No.

172A20-13150
172A20-13160
172A20-13301
172A20-13320
172A20-13350
172A20-13420
172A20-13430
172A20-17100
172A20-17110
172A20-17111
172A20-37100
172A20-37150
172A20-45550-1
172A20-50200-1
172A20-50201

172A20-50350
172A20-50350-1
172A20-50500
172A20-50500-1
172A20-61500
172A20-61500-1
172A20-61530
172A20-65100-1
172A20-65300
172A20-65301
172A20-65310
172A20-65320
172A20-65330
172A20-71100
172A20-71200
172A20-72500-1
172A20-72530
172A20-73200
172A20-73210
172A20-73220
172A20-73230
172A20-73240
172A20-73260
172A20-73270
172A20-73310
172A20-73311

172A20-73320
172A20-73321
172A20-73330
172A20-73340
172A20-73400
172A20-73410
172A20-73420

Fig. No.

NNNPAWNNRPPRPPRE

O w>

. No.

-1
-2




Parts No. Index

Parts No.

172A20-73430
172A20-73440
172A20-73500
172A20-73510
172A20-73520
172A20-78100
172A20-78120
172A20-78150
172A20-78160
172A20-78180
172A20-78190
172A20-78200
172A20-78210
172A20-78220
172A20-78230
172A20-78240
172A20-78400

172A20-78430

172A20-78440
172A20-78450
172A20-78460
172A20-78470
172A20-78480
172A20-78490
172A20-78500
172A20-78510
172A20-82100

172A20-82120
172A29-03180
172A29-03190

172A29-03600
172A29-03720

172A29-03740

172A29-03750

Parts No.
172A29-03750

172A29-03760

172A29-03781

172A29-03800

172A29-03810

172A29-03820

172A29-03910
172A29-03920
172A29-03940
172A29-03950
172A29-03960
172A29-03970
172A29-03980
172A29-14100
172A29-14200
172A29-14240
172A29-14250
172A29-14280
172A29-14600

Fig. No.

Ref. No.

Parts No.

172A29-16300
172A29-16500
172A29-16501
172A29-45100-1

172A29-45400-1
172A29-45401-1
172A29-46300
172A29-46340
172A29-46350
172A29-46420
172A29-46490
172A29-46540
172A29-49100
172A29-51060
172A29-54141
172A29-54180-1
172A29-54180-Y
172A29-54300-1
172A29-54300-Y
172A29-54500-1
172A29-54500-N
172A29-62100
172A29-62151
172A29-62400
172A29-62801
172A29-62900
172A29-64800
172A29-65200-1
172A29-68500-1
172A29-68500-N
172A29-68610-1
172A29-68610-N
172A29-74210
172A29-74220

172A29-74350

172A29-74360

172A29-74410
172A29-74600

172A29-74610

Fig. No.

11

Ref. No.

9

NER P
GUWNONOOIWNFENNARMNN

NN
NNOO

Parts No.

172A29-74610
172A29-78130
172A29-78140
172A29-78150
172A29-78160
172A29-78170

172A29-78180
172A29-78190
172A29-81400

172A29-81620

172A29-82350
172A29-82370
172A29-82400
172A29-82450
172A36-03411

172A37-03150
172A37-03160
172A37-03180
172A37-03241
172A37-03250
172A37-03271
172A37-03290
172A37-03300
172A37-03310
172A37-03330
172A37-03350
172A37-03360
172A37-03370
172A37-03410
172A37-03430
172A37-03500
172A37-03710
172A37-03720
172A37-03730
172A38-03201




Parts No. Index

Parts No.
172A38-03211

172A54-64100
172A54-64110
172A54-64120
172A55-03310

172A64-03380

172A64-03700

172A64-16120
172A64-64010
172A64-64010-Y
172A64-64020
172A64-64030
172A64-64050
172A64-72040
172A64-73790
172A64-73800
172A64-73810

172A64-73840
172A64-73850

172A64-73860
172A64-73870
172A64-73880
172A64-73890
172A77-64270

172A82-03010
172A82-03060

Fig. No.

[y
COOOOWONNORMWNRNRRRLRRELREND

e
oo

[EnY

. No.

o >

-1
-1
-1
-1

w

[NJFEN

moon

-1
-1

Parts No.

172A82-03061
172A82-03062
172A82-03070
172A82-03071
172A82-03072
172A82-03090
172A82-03091
172A82-03160

172A82-03170

172A82-03180

172A82-03190

172A82-03470

172A82-03601
172A82-03700
172A82-03710

172A82-03730

172A82-03790

172A82-03900
172A82-03930
172A82-13100
172A82-13110
172A82-13120
172A82-13130
172A82-13160
172A82-13220
172A82-13240
172A82-13651
172A82-17150
172A82-37300
172A82-37320

Fig. No.

Ref. No.

COONNNOOORUUIWWWRRRRER R

[EY

w =
WROOOU~NOOITAN

-1

-1

-1
-1

-1
-1

-1
-1

-1

'
=

Parts No.
172A82-42750

172A82-45550
172A82-49200
172A82-49300
172A82-65080
172A82-65081
172A82-73890
172A82-73900
172A82-73940
172A83-65100
172A86-03310

172A86-03720

172A86-03770

172A88-03010

172A88-03050

172B02-73860
172B02-73870
172B02-73880
172B02-73890
172B04-03970
194151-04141
194151-04150
194151-57100
194200-37780

194202-56460

N N

[EnN
DONOWWWNOOOODOWROODOORARLRLRER

[EnY

-1
-1

A-1

-1
-1

-1
-1
-1
-1

Parts No.
194202-56460

194250-04301
194250-04321
194940-24350
194940-61790
198072-04320
198461-52950
1A1060-48300
1A1380-55310

1A1380-62160

1A1686-57850
1A6260-27270
1C6281-52310

1C6281-52320
1E6140-73420
1E6740-64200

1E8490-01351
22117-060000

22117-080000

-1
-1




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
22137-060000 8 28 22217-160000 78 8 23391-020000 58 8 24311-240100 73 13
13 20 22217-180000 57 14 59 5 28
21 22242-000120 24 14 60 4 43
22137-080000 11 5 22242-000150 43 53 23393-020000 54 5 79 20
12 22242-000250 14 7 55 5 36
24 13 22242-000300 15 5 56 11 54
26 20 22242-000350 63 38 58 9 80 14
30 6 22242-000401 45 8 59 6 27
34 31 46 11 23393-030000 56 8 41
32 22242-000451 69 17 23393-040000 61 4 55
60 26 -1 70 18 23394-020000 54 6 81 9
22137-100000 8 29 22252-000470 14 8 55 6 24
12 17 75 5 58 10 39
13 22 22252-000620 15 6 59 7 24311-350220 51 11
16 25 22351-030012 43 54 23491-080002 9 10 24315-000040 48 62
33 11 -1 22351-030025 17 8 23491-140002 51 12 72 62
34 33 22351-040008 24 15 23871-010000 45 9 80 59
35 13 22351-050012 43 22 46 12 24315-000060 43 74
22137-120000 33 11 22351-050025 17 9 69 18 24315-000080 58 11
22137-200000 19 10 22372-080000 32 5 70 19 59 8
22157-080000 34 34 34 37 23871-030000 57 5 24315-000100 47 23
60 15 22372-120000 34 36 24101-060020 43 23 48 32
22157-100000 19 11 22417-160160 18 21 24101-060044 43 83 49 34
22217-080000 10 8 20 25 24101-060054 14 9 71 23
11 6 22 19 75 6 72 32
13 23 20 24101-062064 15 7 73 34
22 10 23 19 24311-000090 9 12 79 59
23 10 20 24311-000100 43 24 24315-000110 43 75
34 35 25 4 24311-000140 20 7 47 7
35 3 14 21 7 19
60 24 26 4 24311-000160 9 15 37
25 14 51 13 53
26 22417-200200 34 38 24311-000210 24 16 48 16
69 16 22417-400350 67 13 24311-240100 47 18 29
70 17 22486-100500 25 5 36 44
22217-100000 7 9 26 5 52 60
8 37 22487-080160 6 5 48 15 49 14
12 18 8 40 28 29
28 21 22857-400120 12 19 43 44
22 23000-013000 56 14 59 50
30 14 23000-054000 5 12 49 13 53 2
45 18 23001-025000 8 30 28 6
63 37 23001-035000 8 31 43 54 2
70 20 23001-041000 52 10 71 18 7
22217-120000 15 9 23010-014000 9 11 36 55 2
33 15 23065-070130 8 27 52 7
68 9 23391-020000 53 5 72 15 57 6
22217-140000 7 10 54 4 28 11
68 10 55 4 43 58 12
22217-160000 29 8 58 7 59 59 9




Parts No. Index

Parts No.
24315-000110

24315-000140

Fig. No.

60

71

72

73

76
79

80

81

43

Parts No.
24315-000180

24315-000240
24315-000440
24315-000560

24321-000700

24321-001300
24325-000700

24325-001050
24341-000060
24341-000080
24341-000670
24356-240370
24550-014100

24550-025250

24550-030300
24761-020000

24761-040000

24761-050000

Fig. No.

43

Ref. No.

26
78

7
7
6
5

13

13

15
6

79

14

14

80
2

[EY

H
OO RRFRPOOOINNDN

m
=

Iom

Parts No.

24761-060000
26013-060122

26013-060202
26013-060252
26013-080162

26013-080202

26013-080252
26013-080302
26013-080352

26013-100162

26013-100202

26013-100252

Fig. No.

24
13

Parts No.
26013-100302

26013-100352
26013-100402

26013-100552
26013-120202
26013-120252

26013-120352

26014-080162
26014-080202
26051-060002

26051-080002

26051-100002
26072-100302

26072-100352
26072-100552
26076-120352
26116-060162
26116-060352
26116-080122
26116-080162

Fig. No.

19

20

21




Parts No. Index

Parts No.
26116-080162

26116-080252
26116-080254
26116-080302
26116-080354

26116-080454
26116-080504
26116-080604
26116-100162
26116-100202

26116-100402
26116-120252
26346-080002

26347-080002
26347-100002
26366-080002

26367-100002
26450-050452

Fig. No.

30
60

48

49

71

72

73

79

Parts No.
26450-050452

26450-060102
26450-080802
26450-080902
26450-100202
26450-100252

26450-100352
26557-050102

26587-040062

26589-060162
26716-060002

Fig. No.

80

81

49

71

72

73

79

80

Ref. No.

Parts No.
26716-080002

26716-100002
26716-120002
26716-200002
26736-140002

26756-080002

26756-100002

26756-120002

26757-080002
26979-080252

29420-100000
41851-000110

41851-000140

41851-000180

41851-000240
772446-76120
772A20-75100
933110-54100

11

-1
-1
-1

-1
-1
-1
-1
-1

-1
-1
-1
-1

Parts No.
933110-54100

933113-05180
933113-05190
933113-15900
933125-05300
933147-03400
933152-03700

933160-06711

933166-24240
933168-14170
933168-55770
933170-01490
933171-15801

Fig. No.

22

23




	Reference Materials
	Contents
	1.LABEL(VARIABLE LEG)(ARM TYPE)(TO MAF000)
	82.(1A)LABEL(VARIABLE LEG)(ARM TYPE)(FROM MAF001)
	77.(1B)LABEL(VARIABLE LEG)(SLIDE TYPE)(TO MAF000)
	83.(1C)LABEL(VARIABLE LEG)(SLIDE TYPE)(FROM MAF001)
	2.LABEL(KR)(TO MAF000)
	84.(2A)LABEL(KR)(FROM MAF001)
	3.LABEL(SAFETY)
	4.ACCESSORY
	5.MUFFLER & AIR CLEANER
	6.ACCELERATOR
	7.ENGINE MOUNT(US, AS : TO M18847, KR : TO M14655)
	68.(7A)ENGINE MOUNT(US, AS, NZ : FROM M18848, KR : FROM M14656)
	8.RADIATOR & MOUNT
	9.FUEL TANK
	10.FUEL PIPING
	11.BATTERY
	12.WIRING
	13.EQUIPMENT
	14.SPROCKET & TRACK ROLLER(Y SPEC.)
	75.(14A)TRACK ROLLER(S SPEC.)
	15.CRAWLER, IDLER & ADJUST
	16.LINK STAND
	17.STOPPER
	18.OPERATION LEVER(RIGHT)(US, AS, NZ)
	19.OPERATION LEVER(RIGHT)(KR)
	20.OPERATION LEVER(LEFT)(US, AS, NZ)
	21.OPERATION LEVER(LEFT)(KR)
	22.TRAVEL LEVER & BLADE LEVER(US, AS, NZ)
	23.TRAVEL LEVER & BLADE LEVER(KR)
	24.LINK
	25.SWING PEDAL
	26.P.T.O. PEDAL
	27.VARIABLE LEG LEVER
	28.TRAVEL FRAME(VARIABLE LEG : ARM TYPE)
	78.(28A)TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)(AS, NZ)
	29.TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)(KR)
	30.TURNING FRAME & TURNING BEARING
	31.STEP & TURNING LOCK
	32.SEAT & SEAT MOUNT
	33.ROPS & SEAT BELT
	34.BONNET
	35.HYDRAULIC PUMP & JOINT
	36.BOOM CYLINDER
	37.ARM CYLINDER
	38.BUCKET CYLINDER
	39.SWING CYLINDER
	40.BLADE CYLINDER
	41.VARIABLE LEG CYLINDER(ARM TYPE)
	42.VARIABLE LEG CYLINDER(SLIDE TYPE)
	43.TRAVEL MOTOR
	44.TURNING MOTOR(N SPEC.)(TO M19874)
	76.(44A)TURNING MOTOR(E SPEC.)(FROM M19875)
	45.SWIVEL JOINT(Y SPEC.)(VARIABLE LEG : ARM TYPE)(TO M17687)
	70.(45A)SWIVEL JOINT(N SPEC.)(VARIABLE LEG : ARM TYPE)(FROM M17688)
	46.SWIVEL JOINT(Y SPEC.)(VARIABLE LEG : SLIDE TYPE)(TO M17682)
	69.(46A)SWIVEL JOINT(N SPEC.)(VARIABLE LEG : SLIDE TYPE)(FROM M17683)
	47.CONTROL VALVE(1/3)(VARIABLE LEG : ARM TYPE)
	48.CONTROL VALVE(2/3)(VARIABLE LEG : ARM TYPE)
	49.CONTROL VALVE(3/3)(VARIABLE LEG : ARM TYPE)
	50.CHECK VALVE
	51.HYD. OIL TANK
	71.CONTROL VALVE(1/3)(KR)
	72.CONTROL VALVE(2/3)(KR)
	73.CONTROL VALVE(3/3)(KR)
	79.CONTROL VALVE(1/3)(VARIABLE LEG : SLIDE TYPE)
	80.CONTROL VALVE(2/3)(VARIABLE LEG : SLIDE TYPE)
	81.CONTROL VALVE(3/3)(VARIABLE LEG : SLIDE TYPE)
	52.TANK - PUMP - CONTROL VALVE
	53.CONTROL VALVE - TURNING MOTOR & SWING CYLINDER
	54.CONTROL VALVE - SWIVEL JOINT(VARIABLE LEG : ARM TYPE)
	55.CONTROL VALVE - SWIVEL JOINT(VARIABLE LEG : SLIDE TYPE)
	56.RETURN
	57.P.T.O.(FRAME END)
	58.TRAVEL FRAME(VARIABLE LEG : ARM TYPE)
	59.TRAVEL FRAME(VARIABLE LEG : SLIDE TYPE)
	60.BOOM
	61.P.T.O.(BOOM END)
	62.GREASING
	63.BOOM & BOOM BRACKET
	64.ARM
	65.BUCKET ARM & LINK
	66.BUCKET
	67.BLADE
	74.LABEL KIT(FOR CANADA)(OPTIONAL)
	Parts No. Index

